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PART: HEALTH PROFESSIONAL INFORMATION

1 INDICATIONS
Rheumatoid Arthritis

RINVOQ (upadacitinilis indicated for the treatment of adults with moderately to severely active
rheumatoid arthritis who have had an inadequate response or intolerance to methotrexate.

RINVOQ may be used as monotherapy or in combination with methotrexate or other nonbiologic
diseasemodifying antirheumatic drugs (DMARDS).

Psoriatic Arthritis

RINVOQ is indicated for the treatment of adults with active psoriatic arthritis who have had an
inadequate response or intolerance to methotrexate or other DMARDs.

RINVOQ may be used as monotherapy or in combination with methotrexate

Axial Spondyloarthritis (axSpA)

Ankylosing Spondyliti®\S, radiographic axial spondyloarthritis)

RINVOQ is indicated for the treatment of aduwiiith active ankylosing spondylitigno havehad an
inadequate respons® a biologic DMARD or when use of those therapies is inadvisable

RINVOQ may be used as monotherapy or in combinationneitisteroidalanti-inflammatorydrugs
(NSAIDB).

Nonradiographic Axial Spondyloarthritisr-axSpA)

RINVOQ is indicated for the treatment of adults with active-ramiographic axial spondyloarthritis with
objective signs of inflammation who have had an inadequate respmnaéiologic DMARD or when use
of those therapies is inadvisable

RINVOQ may be used as monotherapy or in combination with NSAIDs.
Atopic Dermatitis

RNVOQ is indicated for the treatment of adults and adolescents 12 péaigeand older with
refractorymoderate to severe atopic dermatitis (AD) who am adequately controlled with a systemic
treatment (e.g., steroid or biologic) or when use of those therapies is inadvisable

RINVOQ can be used with or without topical corticosteroids.
Ulcerative Colitis
RINVOQ is indicated for the treatment of adult patients with moderately to severely active ulcerative

colitis(UCwho havedemonstrated prior treatment failure, i.ean inadequate responde, loss of
response to, ointolerance to at least one of conventional, and/or biologic therapy

I N2PKyQa 5AaaSlas
wLb+thv A& AYRAOIFIGSR F2NJ 0KS GNBFGYSYyd 27F F RdzZ G LI

diseasgCDWwho have demonstrated prior treatment failure, i.e., an inadequate response to, loss of
response to, or intolerance to at least one of conventicarad/or biologic therapy.
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Limitations of Use

RINVOQ should not be used in combination with otlarus kinas@JAK) inhibitorammunomodulating
biologics (e.g., biologi®MARD} or with potent immunosuppressants such as azathioprine
6-mercaptopurineand cyclosporingsee7 WARNINGS AND PRECAUT)ONS

1.1 Pediatrics

Pediatrics (< 18 years of agdhe safety and efficacy of RINVOQ in childrenamiudescents aged 0 to

less than 18 years with rheumatoid arthrjtsoriatic arthritis axial spondyloarthritisulcerative colitis

2 NJ / N2 K yhave ndRyetzbé&eh éstablished. No data are available; therefore, RINVOQ should not
be used in thipediatric populationsee4.2 Recommended Dose and Dosage Adjustment
7.1.3Pediatrics and10.3 Pharmacokinetigs

Based on the data submitted and reviewed by Health Canada, the safety and efficacy of RINVOQ in
pediatric patients 1217 years of age, weighing40 kg has been established for ttreatment of
refractory moderate to severe atopic dermatitis not adequately controlled with a systemic treatment
(e.g., steroid or biologic) or when use of those therapies is inadvisable.

The safety and efficacy of RINVOQudolescents weighing < 40 kg andhildren aged 0 to less than
12 yearswith atopic dermatitishave notyet been established. No data are availgliterefore, RINVOQ
should not be used in this pediatric patient populatigee4.2 Recommended Dose and Dosage
Adjustment, 7.1.3 Pediatricsand10.3 Pharmacokinetigs

1.2 Geriatrics

DSNA I 4§ NR O& 0o xautign sheullibéldsed fviien treaiSggafiatric patients with RINVOQ.
There are limited data in patients 75 years of age and older. In clinical studies of patients treated with
RINVOQ, there was an increased incidence of adverse ewaciteding serious infections) patients
65years of age and oldésee4.2 Recommended Dose and Dosage Adjustmé&iit.4 Geriatricsand

10.3 Pharmacokinetigs

2 CONTRAINDICATIONS

RINVOQ is contraindicated iatients who are hypersensitive to upadacitinib or to any ingredient in the
formulation, including any nomedicinal ingredientpr component of the container. For a complete
listing, see6 DOSAGE FORMS, STRENGTHS, COMPOSITION AND PACKAGING

3 SERIOUS WARNINGS AND PRECAUBIONS

Serious Warningand Precautions

SERIOUBNFECTIONS

Patients treated with RINVOQ are at increased risk for developing serious infections that may l¢
hospitalization or deatlisee7 WARNINGS AND PRECAUTI@NIB.2 Clinical Trial Adverse
Reaction3. Most patients who developed these infections were taking concomitant
immunosuppressants such as methotrexate or corticosteroids.

If a serious infection develops, interrupt RINVOQ until the infection is controlled.
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Reported infections include:

1 Active tuberculosis, which may present with pulmonary or extrapulmonary disease. Patit
should be tested for latent tuberculosis before RINVOQ use and during therapy. Treatm
for latent infection should be considered prior to RINVOQ use.

1 Invasive fungal infections, including cryptococcosis@amelmocystosis
9 Bacterial, viral, including herpes zoster, and other infections due to opportunistic pathog

Treatment with RINVOQ should not be initiated in patients with active infections including chror
localized infections.

The risks and benefits of treatment with RINVOQ should be carefully considered prior to initiatir
therapy in patients with chronic or recurrent infection.

Patients should be closely monitored for the development of sighs and symptoms of infection di
and after treatment with RINVOQ, including the possible development of tuberculosis in patient
tested negative for latent tuberculosis infection priorinitiating therapy(see7 WARNINGS AND
PRECAUTIONS

MALIGNANCIES

Lymphoma and other malignancies have been observed in patients treated with RINW@@Qrease
in malignancies, including lung cancer, were obseimagtieumatoid arthritigRA)patients 50 years o
older with at least one additional cardiovascular (CV) risk factor who were takigifferent JAK
inhibitor, compared withtumour necrosis factofNF inhibitors. Caution should be applied when usi
RINVOQn geriatric patients, patients who are current or past smokers, and patients with ¢
malignancy risk factorsee7 WARNINGS AND PRECAUT)ONS

THROMBOSIS

Thrombosis, including deep venous thrombosis, pulmonary embolism, and arterial thrombosis,
occurred in patients treated witBAKinhibitors, including RINVOQ, for inflammatory conditions.
Many of these adverse events were serious and some resulted in deAthatient$0 years or older
with at least oneadditional CV risk factohada higher rate ofll-cause mortality andhrombosis,
including pulmonary embolism, deep venous thrombosis, and arterial thromivoaislinical trial
with a different JAK inhibitotompared to TNF inhibitor€onsider the risks and benefits prior to
treating patients who may be at increased sk thrombosis. Discontinue RINVOQ and promptly
evaluate patientsvith symptoms of thrombosiéee7 WARNINGS AND PRECAUT)ONS

MAJOR ADVERSE CARDIOVASCULAR EVENTS

Major adverse cardiovascular events, including-fetal myocardial infarction, were observed more
frequently n RA patient$0 years or oldewith at least oneadditionalCV risk facton a clinical trial
with adifferent JAK inhibitocompared to TNF inhibitor€aution should be applied when using
RINVOGQn geriatric patients, patients who are current or past smokers, and patients with other C
risk factors (se& WARNINGS AND PRECAUT)ONS
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4 DOSAGE AND ADMINISTRATION

4.1 Dosing Considerations

1 RINVOQ should not be initiated in patients with active infections including chronic or localized
infections(see7 WARNINGS AND PRECAUT)ONS

1 RINVOQ should not be initiated in patients with an absolute lymphocyte count (ALC) less than
0.5x 10C° cells/, absolute neutrophil count (ANC) less tHar10’ cellsL, or hemoglobin level
less tharB0 g/L (see7 WARNINGS AND PRECAUT)ONS

1 RINVOQ should not be initiated in patients with severe hepatic impairment {Ringld C)
(seel0.3 Pharmacokinetigs

1 RINVOQ should not be used concomitantly with other posystemidmmunosuppressants.
Concomitantuse of RINVOQ with other poteimimunosuppressants (such asathioprine,
cyclosporinetacrolimus)piologic DMARDSs, ather JAK inhibitors has not beewaluatedin
clinical studiesThere is a risk of additive immunosuppression when RINVOaidreimistered
with potent immunosuppressant drugsee7 WARNINGS AND PRECAUTI&ONS.4 Drug
Drug Interactions.

1 RINVOQ@5 mg once dailghould be used with caution in patients receiving chronic treatment
with strong CYP3A inhibitoRINVOQ 30 mg once daily is not recommendegébients
receiving chronic treatment with strong CYP3A4 inhibitbr. patients with ulcerative colitis
using strong CYP3A4 inhibitors, the recommended induction dose is 30 mg once daily (for up to
8 weeks) and the recommended maintenance dose is 15 mg once Bailpatients with
/I NEKyQa RA&SI&aS dzaAy3a adNBy3a /,to! BOmMgyrica 6 A i 2 NJ
daily (for up to 12 weeksand the recommended maintenance dose is 15 mg once daily.
Upadacitinib exposure is increased wheraziminigered with strong CYP3A inhibitors (such as
ketoconazoleand clarithromycih(see9.2 Drug Interactions Overvie

1 Coadministration of RINVOQ with strong CYPB®icers is not recommended)padacitinib
exposure is decreased when-administered with strong CYP3A inducers (such as rifampin),
which may lead to reduced therapeutic effect of RINV&¢27 WARNINGS AND PRECAUTIONS
and9.2 Drug Interactions Overview

T RINVOQ 15 mg once daily is the recommended dose for patients with severe renal impairment.
No dose adjustment is required in patients with mild or moderate renal impairr{ze®
10.3Pharmacokinetick

4.2 Recommended Dose and Dosage Adjustment

Note: SeeTablel for the summary of the recommended dose for each indication.
Rheumatoid Arthritis Psoriatic Arthritisand Axial Spondyloarthritis

The recommended oral dose of RINVOQ is 15 mg once daily.
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Atopic Dermatitis
Adults

The recommended starting dose of RINVOQ is 15 mg once daily. If an adequate résgpnE#&SI 75)

is not achieved, consider increasing dosage to 30 mg once daily. For some patients, such as those with
severedisease, a starting dose of &tjonce daily may be appropriate. Discontinue RINVOQ if an
adequate response is not achieved with the 30 mg duter 16 weeks of treatmentUse the lowest

effective dose needed to maintain response.

For patientsk65 years of ageghe only recommended maintenance dose is 15 mg once déig/30 mg
dose oncalaily is not recommendeih these patients

Adolescents (from 12 to 17 years of age)

The recommended dose of RINVOQ is 15 mg once daily for adolescents weighing at least 40 kg.
RINVOQ has not been studied in adolescents weighing less than 40 kg.

Ulcerative Colitis

Induction

The recommended induction doseRINVOQ 45 mg once daily for 8 weeks.

Maintenance

The recommended dose for maintenance treatmerRIiBIVOQ5 mg once dailyror some patients,

such aghosewith refractory, severe, or extensive disease, a maintenance dose of 30 mg once daily may
be appropriate. Use the lowest effective dose needed to maintain response. Discontinue treatment if
response is not maintained with the 30 mg dose.

C2NJ LI G§GASyida xontypmpcodBendedimamhtEnarcadddse is i5Krfy once daig. 30 mg
dose once daily is not recommended in these patients.

In patients who have responded to treatment with RINVOQ, corticosteroids may be reduced and/or
discontinued in accordance with standard of care.

/| NPKyQa 5AaSlas

Induction
The recommended induction dose of RINVOQ is 45 mg once daily for 12 weeks.
Maintenance

The recommended dose of RINVOQ for maintenance treatment is 15 mg or 30 mg once daily based on
patient presentation.

1 A dose of 30 mg once daily may be appropriate for patients with high disease Hgtddmas
refractory or severe diseager those who do not show adequate therapeutic benefit with
15mg once daily.

i The lowest effective dose for maintenance should be used.

C2NJ LI} GASyida x cp SINBR 2F 385 G(KS NBO2YYSYRS
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In patients who are responding to induction or maintenance treatment with RINVOQ, corticosteroids
may be reduced and/or discontinued in accordance with standard of care.

Tablel. Recommended dose of RINVOQ

Indication
RheumatoidArthritis
Psoriatic Arthritis
Axial
Spondyloarthritis

Atopic Dermatitis

Ulcerative Colitis
Induction

Maintenance

/| N Ky Qa 5A
Induction

Maintenance

Age Indicated Dose

Adults18 years of ager older = 15 mg mcedaily
Adults18 years of ager older = 15 mg mcedaily

Adults 18 years of age or older 15 mg once daily

Adolescents 12 to7lyears of 15 mg mcedaily

agex40 kg
Adults 18 to @ years of age 15 mg or 30 mgmcedaily?
I R dzf 66 yearsxof age 15 mg mcedaily

Adults 18 years of age or older 45 mgonce dailyfor 8 weeks
Adults 18 to 64 years of age = 15 mg or 30 mg once d&ily
l Rdzft & » cp &S 15mgonce daily

Adults 18 of age or older 45 mg once daily for 12 weeks
Adults 18 to 64 years of age 15 mg or 30 mg once datly
l Rdzft & » cp &S 15mgonce daily

a. Use the 30 mg dose only in patients with severe disease or those who do not achieve an adequate response v
15mg dose. Consider the benefisk of using RINVOQ 30 mg prior to use BEEARNINGS AND PRECAUT)ONS

Dose Interruption

RINVOQreatment should be interrupted if a patient develops a serious infection until the infection is
controlled(see7 WARNINGS AND PRECAUT)ONS

RINVOQ treatment should be interrupted for management of laboratory abnormalities as described in

Table2.

RINVOQ (upadacitinib)
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Table2. Laboratory measures and monitoring guidance

Laboratory , . :
P— Action Monitoring guidance

Absolute Treatment should bénterrupted if ANC is

Neutrophil Count <1 x10°cells/L and may be restarted once

(ANC) ANC returns above this value Evaluate at baseline and then no

Absolute Treatment should be interrupted if ALC is later than 12 weeks after initiatior

Lymphocyte 0.5 x 18 cells/L and may be restarted once of treatment. Thereafter evaluate

Count (ALC) ALC returns above this value according to individual patient
Treatment should be interrupted if Hb is ~ Management.

Hemoglobin (Hb) ' <80g/L and may be restarted once Hb
returns above this value

Hepatic Treatment should be temporarily Evaluate at baseline and

trarl?saminases interrupted if druginduced liver injury is  thereafter according to routine
suspected patient management.

Evaluate at baseline and 12 weel
Patients should be managed according to after initiation of treatment.
Lipids international clinical guidelines for Thereafter evaluate according to
hyperlipidemia international clinical guidelines fo
hyperlipidemia.

Dosing inSpecial Populations
Pediatrics (<18 years of age):
Atopic Dermatitisina®2 f S& 0SSy ida wmu (2 ,RNVORSIhdNSed 845 mgdB@ daity. nn {1 3

The safety and efficacy of RINVOQ in adolescents weighing < 40 kg and in children aged 0 to less than
12years have not yet been established. No data are availt#imeefore, RINVOQ should not be used in
this pediatric patient populatiofseel.l Pediatrics7.1.3 Pediatricsand10.3 Pharmacokinetigs

Rheumatoid ArthritisPsoriatic ArthritisAxial SpondyloarthritidJicerativelitis2 NJ / N2 Ky: Q& 5A &S|
Health Canada has not authorized an indication for pediatric use of RINNGOfata are available

regardingthe safety and efficacy of RINVOQ in children and adolescents aged 0O to less than.18 years
Therefore, RINVOQ should not be used in this pediatric patient populéterl.l Pediatrics

7.1.3Pediatrics and10.3 Pharmacokinetigs

D S NR | é6NdardS of Age)Rheumatoid Arthritis, Psoriatic Arthritisxial Spondybarthritis, Atopic
Dermatitis,Ulcerative Colitis (maintenangeeatmentphase)2 NJ / NP Ky Q& 5A&SFasS oYl Ay
treatment phase)RINVOQ 15 mg once daily is the only recommended dose in patients aged 65 years

and older.No dose adjustment is requirddee?7.1 4 Geriatricsand 10.3 Pharmacokinetigs

Hepatic ImpairmentRINVOQ should not be used in patients with severe hepatic impairment

(ChildPugh C). The use of RINVOQ has not been studied in patients with severe hepatic impairment. No
dose adjustment is required in patients with mild (Clitidgh A) or moderate (Chillugh B) hepatic
impairment(seel0.3 Pharmacokinetigs

Renal ImpairmentNo dose adjustment is required in patients with noldnmoderate renal impairment.
The use of RINVOQ has not been studied in subjects with end stage renal (8sease
10.3Pharmacokinetick
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For patients with severe renal impairment, the following dose adjustments are recommended:

Table3. Recommended Dose for Severe Renal Impairment
Indication Recommended once daily dose
Severe renal Rheumatoid arthritispsoriatic arthritis 15 mg
impairment atopic dermatitis, andhxial
Spondyloarthritis

Ulcerative ColitE / NB Ky Qa 5 Induction: 30 mg

Maintenance: 15 mg

4.3 Reconstitution

No reconstitution required.

4.4  Administration

RINVOQ is to be taken orally once daily with or without food and may be taken at any time of the day.
RINVOQ tablets should be swallowed whole. RINVOQ should not be split, crushed, or chewed.
Rheumatoid Arthritis

RINVOQ may be used as monotherapy or in combination with methotrexate or other nonbiologic
diseasemodifying antirheumatic drug©MARD}

Psoriatic Arthritis

RINVOQ may be used as monotherapy or in combination with methotrexate.
Axial Spondyloarthritis
RINVOQ may hesed as monotherapy or in combination with NSAIDs

Atopic Dermatitis

Concomitant Topical Therapid2INVOQ can be used with or without topical corticosteroids. Topical
calcineurin inhibitors may be used for sensitive areas such as the face, neck, and intertriginous and
genital areas.

Ulcerative Colitid Y R / NP Ky Qa 5AaSlI as

RINVOQ may be used as monotherapy or in combinationasithrentional therapy.
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45 Missed Dose

If a dose of RINVOQ is missadl it is more than 10 hours from the next scheduled dose, advise the
patient to take a dose as soon as possible and then to take the next dosewuaktime. If a dose is
missed and it is less than 10 hours from the next scheduled dose, advise the patient to skip the missed
dose and take only a single dose as usual the following day. Advise the patient not to double a dose to
make up for a missed de.

5 OVERDOSAGE

Upadacitinib was administered in clinical trials up to doses equivalent in daily AUC (area under the
curve) to 60 mg extendecklease once daily. Adverse events were comparable to those seen at lower
doses and no specific toxicities were identified. Apprately 90% of upadacitinib in the systemic
circulation is eliminated within 24 hours of dosing (within the range of doses evaluated in clinical
studies). In case of an overdose, it is recommended that the patient be monitored for signs and
symptoms of aderse reactions. Patients who develop adverse reactions should receive appropriate
treatment.

For management of a suspected drug overdose, contact your regioisaincontrol centre.

6 DOSAGE FORMSTRENGTHSOMPOSITION ANEACKAGING

Table4. Dosage Forms, Strgths, Composition and Packaging

Route of Dosage Form /

Administration ~ Strength/Composition Non-medicinal Ingredients

oral extendedrelease tablet black iron oxiddE172)/ferrosoferric oxide,

15 mdupadacitinib hypromellose, iron oxide red (E172),
macrogol/polyethylene glycol, magnesium stearate,
mannitol, microcrystalline cellulose, polyvinyl alcohol,
silica (colloidal anhydrous)/colloidal silicon dioxide, tal
tartaric acid, and tanium dioxide (E171)

oral extendedrelease tablet hypromellose, iron oxide red (E172),
30mg/upadacitinib macrogol/polyethylene glycol, magnesium stearate,
mannitol, microcrystalline cellulose, polyvinyl alcohol,
silica (colloidahnhydrous)/colloidal silicon dioxide, talc
tartaric acid, and titanium dioxide (E171)

oral extendedrelease tablet/ hypromellose, iron oxide red (E172), iron oxide yellow
45 mg/upadacitinib (E172), macrogol/polyethylene glycol, magnesium
stearate, mannitol, microcrystalline cellulose, polyviny
alcohol, silica (colloidal anhydrous)/colloidal silicon
dioxide, talc, tartaric acidand titanium dioxide (E171).

RINVOQ 15 mg extendedlease tablets are purple, biconvex oblong, with dimensions of 14 x 8 mm,
YR RS02aaSR gAGK WrmpQ 2y 2yS aARS® ¢KS GFrof Sida
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RINVOQ 3fhg extendedrelease tablets are red, biconvex oblong, with dimensions of 1thm8and
RS602a44SR 6A0K WronQ 2y 2yS a4ARS® ¢KS {(lFo6fSGa I NB
RINVOQ 45 mg extendedlease tablets are yellow biconvex oblong, with dimensions of 14 x 8 mm, and
RS02a4SR 6A 0K TidtabletQareZpybvided/irSbottieBakiShdttle containg8tablets

The tablets do not contain gluten.

7 WARNINGS AND PRECAUTIONS
Please se3 SERIOUS WARNINGS AND PRECAUTIONS BOX

Carcinogenesis and Mutagenesis

Lymphoma and other alignancies were observed in clinical studies of RIN{s@€8.2 Clinical Trial
Adverse Reactions A higher rate of malignanciescludingNMSCwas observed with RINVOQ 30mg
compared toRINVOQ@5 mg.

In a large randomized activantrolled study irRApatients 50 years and older with at least one

additional CVrisk factor, an increased incidence of malignancy, particularly lung cancer, lymphoma and
NMSC, was observed withdifferent JAK inhibitor compared to ThRibitors. Patients who were

65years and olderand current or past smokers were at additional increased risk.

Consider the risks and benefits of RINVOQ treatment prior to initiating thémagmriatric patients,
patients who are current or past smokematients with a known malignancy other than a successfully
treated NMSC or when considering continuing RINVOQ in patients who develop a malignancy.

Non-MelanomaSkinCancer (NMSCINMSC is a doselated adverse reaction, with a greater risk of
occurrence and reoccurrence in patients treated with 30 mg RINVOQ than in patients treated with

15 mg RINVOQ. An increase in NMSC was observed in patients treated with RINVOQ compared to TNF
inhibitors. Caution should be used when treating patients with a prior history of NRESdic skin
examination is recommended for patients who are at increased risk for skin cancer.

Cardiovascular

Thrombosis:Thrombosis, including deep venous thrombd8¥T) pulmonary embolisnjPE) and

arterial thrombosis, have occurred in patients treated for inflammatory conditions with JAK inhibitors,
including RINVO@ee8.2 Clinical Trial Adverse ReactignMany of these adverse events were serious
and some resulted in death.

In a largerandomizedactive-controlled study irRApatients 50 yearsf ageand older with at least one
additional CVrisk factor, a dose dependent increased incidenceemfous thromboembolic eventy TE
was observed witta different JAK inhibitor compared with TMRibitors.

Consider the risks and benefits of RINVOQ treatment prior to treating patients who may be at increased
risk of thrombosisRisk factors that should be considered in determining the patient's risk for DVT/PE
include older agecurrent or history of smokingbesity, a medical history of DVT/RiEgthrombotic

disorder, use of combined hormonal contraceptives or hormone replacement therapy, patients
undergoing major surgery, or prolonged immobilization. If clinical features of DVT/PERBSUOQ
treatment should be discontinue@nd patients should be evaluated promptly and treated

appropriately.
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Major Adverse Cardiovascular Eventa:a largerandomizedactive-controlled study irRApatients
50yearsof ageand older with at least one addition@Vfactor, an increased incidence wiajor adverse
cardiovascular eventdACE non-fatal myocardial infarctiofiMlI], nonfatal stroke, and CV deaths
excluding PEwvasobserved with a different JAK inhibitor compared with TiNfbitors. This increase in
MACE was primarily due to an increased incidence offatat MI.

Consider the risks and benefits of RINVOQ treatment prior to initiating theraggrimtricpatients
patients who are current or past smokeend patientswith other CVrisk factorsor when considering
continuing RINVOQ in patients who develop MACE.

Endocrine and Metabolism

Lipids:Treatment with RINVOQ was associated with increases in lipid parameters, including total
cholesterol, lowdensity lipoprotein (LDL) cholesterol, and kignsity lipoprotein (HDL) cholesterol
(see8.4 Abnormal Laboratory Findings: Hematologic, Clinical Chemistry and Other Quantitative.Data
Elevations in LDL cholesterol decreased totpeatment levels in response to statin therapy. The effect

of these lipid parameter elevations on cardiovascular morbidity and mortality has not been determined.

Assessment of lipid parametesiould beperformed at baselinel2 weeks after initiation oRINVOQ
treatment and thereafter according to the clinical guidelines for hyperlipidemia. Manage patients
according to clinical guidelines for the management of hyperlipidés@a8.4 Abnormal Laboratory
Findings: Hematologic, Clinical Chemistry and Other Quantitative [pata

Gastrointestinal

Gastrointestinal PerforationsEvents of gastrointestinal perforation have been reported in clinical
studies with RINVO@ee8.2 Clinical Trial Adverse Reactignand from postmarketing sources.

RINVOGhould be used with caution in patients who may be at increased risk for gastrointestinal
perforation (e.g., patients witldiverticular disease history of diverticulitisor who aretaking NSAIQs
corticosteroidsor opioidg. Patients presenting with new onset abdominal symptoms should be
evaluated promptly for early identification of gastrointestinal perforation.

Hematologic

Anemia:Decreases in hemoglobin levels to less tBam/L were reported in RINVOQ clinical studies
(see8.4 Abnormal Laboratory Findings: Hematologic, Clinical Chemistry and Other Quantitative.Data
Evaluate hemoglobin prior to initiation of RINVOQ and thereafter according to routine patient
management. Do not initiatRINVOQ treatmengnd interrupt RINVOQ treatment in patients with a low
hemoglobin level (i.e., less th&Q@ g/L) (see4.1 Dosing Consideratiorend4.2 Recommended Dose

and Dosage Adjustmerand7 WARNINGS AND PRECAUT)ONS

LymphopeniaAbsolute Lymphocyte Counts (Al&3s thar0.5x 10° cellsl.were reported in RINVOQ
clinical studieg¢see8.4 Abnormal Laboratory Findings: Hematologic, Clinical Chemistry and Other
Quantitative Datg. Evaluate lymphocyte coungsior to initiation of RINVO@nd thereafter according
to routine patient management. Do not initialRRINVOQ treatmengnd interrupt RINVOQ treatment in
patients with a low lymphocyte count (i.e., less tiab x10° cellsL) (see4.1 Dosing Considerations
and4.2 Recommended Dose and Dosage Adjustmamd 7 WARNINGS AND PRECAUT)ONS

Neutropenia: Treatment with RINVOQ was associated with an increased incidence of neutropliGa (
less thanl x10° cellsl) (see8.4 Abnormal Laboratory Findings: Hematologic, Clinical Chemistry and
Other Quantitative Datg. Evaluate neutrophil countsrior to initiating RINVO@nd thereafter
according to routine patient managemeimo not initiateRINVOQ treatmengnd interrupt RINVOQ
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treatmentin patients with a low neutrophil count (i.eANC less thah x10° cellsL) (4.1 Dosing
Considerations4.2 Recommended Dose and Dosage Adjustmamd 7 WARNINGS AND
PRECAUTIOINS

Hepatic/Biliary/Pancreatic

Treatment with RINVOQ was associated with an increased incidence of liver enzyme elevation compared
to placebo(see8.4 Abnormal Laboratory Findingstematologic, Clinical Chemistry and Other

Quantitative Datg® L y O NJBX theBgper linft of wormal (ULN) for both alanine transaminase

(ALT) and aspartate transaminase (AST) were the more frequently reportili Ay ONeR &nd Sa (i 2
%10X ULN were also observed in patients treated with RINVOQ in clinicalunatsnfirmed drug

induced liver injury (DILI) was observed in four patients receiving upadacitinib in clinical trials, including

2 patients receiving RINVOQ. Upadacitinib was discontinued in 3 cases and was continued without
interruption in one patent receiving RINVOQ.

Liver enzymes should be evaluated before initiating RINVOQ treatment and thereafter according to
routine patient management. Prompt investigation of the cause of liver enzyme elevation is
recommended to identify potential cases of DILI. If increases im®AST are observed during routine
patient management and DILI is suspected, RINVOQ should be interrupted until this diagnosis is
excluded(see4.2 Recommended Dose and Dosage Adjustmeemt 8.4 Abnormal Laboratory Findings:
Hematologic, Clinical Chemistry and Other Quantitative Data

Although patients with active hepatitis B or C infection were excluded from clinical taalss of

hepatitis B virus reactivation were still reported in patients enrolled in the clinical studies of RINVOQ.
Screening for viral hepatitis and monitoring for reactivation should be performed in accordance with
clinical guidelines before starting and during therapy with RINVOQ. If hepatitis B virus DNA is detected
while receiving RINVOQ, a liver specialist shbaldonsultedsee8.4 Abnormal Laboratory Findings:
Hematologic, Clinical Chemistry and Other Quantitative Data

The use of RINVOQ has not been studied in patients with severe hepatic impairment and therefore,
RINVOQ should not be used in these pati¢se®4.2 Recommended Dose and Dosage Adjustnamd
10.3 Pharmacokinetigs

Hypersensitivity Reactions

Serious hypersensitivity reactions such as anaphylaxis and angioedema were reported in patients
receiving RINVOQ in clinical trials. If a clinically significant hypersensitivity reaction occurs, discontinue
RINVOQ and institute appropriate therapy (828DVERSE REACTIPDNS

Immune

RINVOQ should not be used concomitantly with other potent immunosuppressants. Concomitant use of
RINVOQ with other potent immunosuppressants (such as azathioprine, cyclosporine, tacrolimus),
biologic DMARDSs, or other JAK inhibitors has not been evaluatduhical studies. There is a risk of
additive immunosuppression when RINVOQ isdministered with potent immunosuppressant drugs
(see4.l Dosing Consideratiorend9.2 Drug Interactions Overview

Immunizations

No data are available on the response to vaccination lithvaccined patients receiving RINVOQ.
Live or attenuated vaccines should not be used immediately prior to or during RINVOQ tfidrapy.
interval between live vaccinations and initiation of RINVOQ therapy should be in accordance with
current vaccination guidelines regarding immunosuppressive agents. toinitiating RINVOQ
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treatment, it is recommended thapatients be brought up to date with all immunizations, including
prophylactic zoster vaccinations, in agreement with current immunization guidelimpstients already
receiving RINVOQ, prophylactic herpes zoster vaccinatiarinisteredconcomitanty with RINVOQ
may achieve satisfactory humoral response (@€ Pharmacodynamigsindividuals taking RINVOQ
may have a reduced antibody response to #ier vaccinegseel0.2 Pharmacodynamigs

Infections

Serious InfectionsSerious and sometimes fatal infections have been reported in patients receiving
RINVOQ. The most frequent serious infections reported with RINVOQ included pneumonia and cellulitis
(see8.2 Clinical Trial Adverse ReactignAmong opportunistic infections, tuberculosis,

multidermatomal herpes zoster, oral/lesophageal candidiasis, and cryptococcosis were reported with
RINVOQA higher rate of serious infections was observed with RINVOQ 30 mg compared to RINVOQ
15mg.

RINVOQ should not be initiated in patients with active infections including chronic or localized
infections.Consider the risks and benefits of treatment prior to initiating RINVOQ in patients:

9 With chronic or recurrent infection

T Who have been exposed to tuberculosis

T With a history of a serious or an opportunistic infection

1 Who have resided or traveled in areas of endemic tuberculosis or endemic mycoses; or
1 With underlying conditions that may predispose them to infection.

Closely monitor patients for the development of signs and symptoms of infection during and after
treatment with RINVOQ. Interrupt RINVOQ if a patient develops a serious or opportunistic infection. A
patient who develops a new infection during treatment vRINVOQ should undergo prompt and

complete diagnostic testing appropriate for an immunocompromised patient; appropriate antimicrobial
therapy should be initiated, the patient should be closely monitored, and RINVOQ should be interrupted
if the patient isnot responding to antimicrobial therapy. Do not resume RINVOQ treatment until the
infection is controlled.

TuberculosisPatients should be screened for tuberculosis (TB) before starting RINVOQ therapy.
RINVOQ should not be given to patients with active TB-Fhtherapy should be considered prior to
initiation of RINVOQ in patients with previously untreated latenp Bctive TB in whom an adequate
course of treatment cannot be confirmed, and for patients with a negative test for latent TB but who
have risk factors for TB infection

Consultation with a physician with expertise in the treatment of TB is recommended to aid in the
decision about whether initiating anfiB therapy is appropriate for an individual patient.

Monitor patients for the development of signs and symptoms of TB, including patients who tested
negative for latent TB infection prior to initiating therapy.

Viral Reactivation:Viral reactivation, including cases of herpes virus reactivation (e.g., herpes zoster)
and hepatitisB virus reactivationwere reported in clinical studiegith RINVO(see8.2 Clinical Trial
Adverse Reactions|f a patient develops herpes zoster, consider temporarily interrupting RINVOQ until
the episode resolves.

Screening for viral hepatitis and monitoring for reactivation should be performed in accordance with
clinical guidelines before starting and during therapy with RINVOQ. Patients who were positive for
hepatitis C antibody and hepatitis C virus RNA, werkudgd from clinical studies. Patients who were
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positive for hepatitis B surface antigen or hepatitis B virus DNA were excluded from clinical studies.
However, cases of hepatitis B reactivation were still reportguhiinents enrolled in the clinical studies
of RINVOQIf hepatitis B virus DNA is detected while receiving RINVOQ, a liver specialist should be
consulted.

Monitoring and Laboratory Tests

Hematology:Lymphocyte counts, neutrophil counts, and hemoglobin should be evaluated before
initiating RINVOQ treatment and thereafter according to routine patient management. Treatment
should not be initiated and should be interrupted in patients with low lymphocgtent (ALC less than
0.5x 1(° cellsL), low neutrophil count (ANC less thax10° cellsL), or low hemoglobin level (less than
80 g/L) (see4.1 Dosing Considerationd.2 Recommended Dose and Dosage Adjustmemd
7WARNINGS AND PRECAUTIONS

Lipids:Assessment of lipid parameters should be perforraétaseline12 weeks after initiation of
RINVOQ treatment and thereafter according to the clinical guidelines for hyperlipidemia. Patients
should be managed according to clinical guidelines for the management of hyperlipithemia

4.2 Recommended Dose and Dosage Adjustmant 8.4 Abnormal Laboratory Findings: Hematologic,
Clinical Chemistry and Other Quantitative Data

Liver Enzyme Elevationkiver enzymes should be evaluated before initiating RINVOQ treatment and
thereafter according to routine patient management. Prompt investigation of the cause of liver enzyme
elevation is recommended to identify potential cases of dinduced liver injurylf increases in ALT or
AST are observed during routine patient management and-givdigced liver injury is suspected,

RINVOQ treatment should be interrupted until this diagnosis is excl(sdedl.2 Recommended Dose

and Dosage Adjustmerdand8.4 Abnormal Laboratory Findings: Hematologic, Clinical Chemistry and
Other Quantitative Datd.

Musculoskeletal

Treatment with RINVOQ was associated with dadated increases in creatine phosphokinase (CPK)
(see8.4 Abnormal Laboratory Findings: Hematologic, Clinical Chemistry and Other QuantitBtvg).
CPK levels should be checked in patients with symptoms of muscle weakness and/or muscle pain to
evaluate for evidence of rhabdomyolysis.

Reproductive HealthFemale and Male Potential

Teratogenic RiskBased on findings in animal studies, RINVOQ may cause fetal harm when administered
to a pregnant woman. Administration of upadacitinib to rats and rabbits during organogenesis caused
increases in fetal malformatior(see16 NONCLINICAL TOXICOLQ@®Yegnant women should be

advised of the potential risk to a fetus. Females of reproductive potential should be advised to use
effective contraception during treatment with RINVOQ and for 4 weeks following completion of therapy
(see7.1.1Pregnant Womei

7.1 Special Populations

7.1.1 Pregnant Women

RINVOQ should not be used during pregnancy. There are limited human data on thespadaafitinib

in pregnant women. There are no adequate and welitrolled studies to assess the use of RINVOQ in
pregnant women. Studies in animals have shown reproductive toXgegl6 NONCLINICAL
TOXICOLOGW animal embryefetal developmental studies, upadacitinib was teratogenic in rats and
rabbits with doserelated increases in skeletal malformations in rat fetuses and an increased incidence
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of cardiovascular malformations in rabbit fetuses when exposed in utero. Increasedrantation

loss was seen in rabbits and decreased fetal body weights were observed in both rats and rabbits. The
effect of upadacitinib on human fertility has not beevaluated. Animal studies do not indicate effects
with respect to fertility(see16 NONCLINICAL TOXICOLQGY

Based on animal studies, upadacitinib has the potential to adversely affect a developing fetus and may
cause embrydetal harm when administered to pregnant women. Women of reproductive potential
should be advised to use effective contraception duringtireant and for 4 weeks following the final

dose of RINVOQ. If the patient becomes pregnant while taking RINVOQ, inform the patient of the
potential hazard to a fetus.

7.1.2 Breastfeeding

RINVOQ should not be used during bref@stding.It is unknown if upadacitinib is excreted in human

milk. Lactation studies have not been conducted to assess the presence of upadacitinib in human milk,
the effects on the breastfethfant, or the effects on milk productiodvailable pharmacodynamic/
toxicological data in animals have shown excretion of upadacitinib in Ralkowing administration of
upadacitinib to lactating rats, upadacitinib exposure was approximatefpl@0greater in milk than in
maternal plasma. Approximately 97% of dmadated material in milk was parent drug.

A risk to newborns/infants cannot be exclud&ihen a drug is present in animal milk, it is likely that the
drug will be present in human milBecause of the potential for serious adverse reactions in the
breastfed infant, patients should be advised not to bref@std during treatment with RINVOQ, and for

6 days (approximately 10 hdif/es) after the last dose.

7.1.3 Pediatrics

Pediatrics (<18 years of age):

Atopic DermatitisA total of 344 adolescents aged 12 to 17 years with moderate to severe atopic
dermatitis wererandomized across the three Phase 3 studies to receive eitherglN = 114) or 3thg
(N=114)RINVOQ@r matching placebo (N = 116) in monotherapy or combination with topical
corticosteroids. Efficacy was consistent between the adolescents and éslkedib4.1 Clinical Trials by
Indication). The adverse event profile in adolescents was generally similar to the adults.

Safety and efficacy of RINVOQ in patients less than 12 years of age with atopic dermatitis have not been
established.

Rheumatoid ArthritisPsoriatic ArthritisAxial SpondyloarthritidJicerative Colitis 2 NJ / NP Ky Qa 5 A 3
No data are availabl® Health Canadaherefore, Health Canada has not authorized an indication for

pediatric usgseel.l Pediatrics4.2 Recommended Dose and Dosage Adjustmeantd

10.3Pharmacokinetick

7.1.4 Geriatrics

Caution should be used when treating geriatric patients with RINVOQ. There are limited data in patients
75 years of age and older.

Rheumatoid Arthritisin fivePhase 3 clinical studies, 518 rheumatoid arthritis patients treated with
RINVOQ were 65 years of age and older, including 78 patients 75 years of age and older.

Psoriatic Arthritisin two Phase 3 clinical studies, 129 psoriatic arthritis patients treated with RINVOQ
were 65 years of age or older, including 18 patients 75 years of age andAlttieugh no differences
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in effectiveness were observed between these patients and younger patients, there was an increased
incidence of adverse eveniscluding serious infectiorsnd adverse events leading to RINVOQ
discontinuation in patientsx65 years of agéeel.2 Geriatrics4.2 Recommended Dose and Dosage
Adjustment, and10.3 Pharmacokinetids

Axial Spondyloarthritis

1 Ankylosing Spondyliti$n two Phase 3 clinical studies, 32 ankylosing spondylitis patients treated
with RINVOQ were 65 years of age or older, including 4 patients 75 years of age or older.

1 Nonradiographic Axial Spondyloarthritis: In one Phase 3 clinical study, a total of 9 non
radiographic axial spondyloarthritis patients were 65 years of age or older.

Atopic Dermatitisin threePhase 3 clinical studies, 115 atopic dermatitis patients treated with RINVOQ
were 65to 75 years of age at study entiy the elderly, a higher rate of overall adverse events was
observed compared to younger patients and in the RINVOQg@ose group compared to the hig

dose groupThe use of 30 mg in patients over 65 years of age is not recommended.

Ulcerative ColitisOf the 576 patients wheesponded to RINVOQ 45 mg once daily induction treatment
and received maintenance treatment in the ulcerative colitis studies, 52 patients were 65 years of age or
older. In the elderly patients, a higher rate of overall adverse events was observed cahtpgainger
patients and in the RINVOQ 30 mg once daily dose group compared to the RINVOQ 15 mg once daily
dose groupThe use of 30 mfpr maintenancen patients over 65 years of age is not recommended.

/| NP Ky Q& Offhk @73 patieBtdrwho responded to RINVOQ 45 mg induction treatment and
received maintenance treatment in the phase 3 clinical studies, 23 patients were 65 years of age or
older. A higher rate of overall adverse events was observed in the elderly WtHIR) 30 mg compared
to younger patients and RINVOQ 15 mg dose.

7.1.5 Asian Patients

Asian patients have an increased risk of herpes zoster compared to other Taeesfore, RINVOQ
should be used with caution in these patieféee8 ADVERSE REACTIDNS

8 ADVERSE REACTIONS
8.1 Adverse Reaction Overview

Rheumatoid Arthritis Psoriatic Arthritisand Axial Spondyloarthritis

¢tKS Y2ald 02YY2yfeé NBLRZ NI SRYlofpdiétskcatedNdH RINVAO@ ya 2 OO0c
15mg were upper respiratory tract infection, nausea, bronchitis, blood creatine phosphokinase (CPK)
increased, urinary tract infection, ALT increased, AST increasettppenia,headache, cough and back

pain. There is increased incidence of opportunistic infections including herpes zoster in patients taking
RINVOQA higher incidence of herpes zoster was observed in Asian patients. Therefore, RINVOQ should

be used with caution in Asian patients.

Ly OftAYyAOIf GNRAIFIfaz GKS Yzad 02YY2y {! 9205pey LI (A€
100 patientyears) included pneumonia, osteoarthritis, and pulmonary embolism. Uncommon SAEs in

patients treated with upadacitinib include deep vein thrombosis, arterial thrombosis, gastrointestinal
perforation, anemia, malignancies, and cellulitis

The most common causes of death in the upadacitinib clinical program were cardiovascular related.
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The most common adverse reactions leading to discontinuation from treatment were infectioas.
Y2aG 02YY2y Ay TSSOl 05 pei 100 patetyaars Yesdtitg indisco&inuativn ok
treatment were pneumonia and herpes zosfeee7 WARNINGS AND PRECAUTI@N linical Trial
Adverse Reactions8.3 Less Common Clinical Trial Adverse Reacti®rsAbnormal Laboratory
Findings: Hematologic, Clinical Chemistry and Other Quantitative Pata

Atopic Dermatitis

In theplaceboecontrolled atopic dermatitis clinical trials, the most commonly reported adverse reactions

0 2% of patients) witlRINVOQ@5 mg or 30 mg were upper respiratory tract infection (25.4%), acne

(15.1%), herpes simplex (8.4%), headache (6.3%), CPK increased (5.5%), cough (3.2%), folliculitis (3.2%),
abdominal pain (2.9%), nausea (2.7%), neutropenia (2.3%), pyrexia (2.1%)|werada(2.1%).

The most common serious adverse reactions were serious infections.

The safety profile of upadacitinib with lostigrm treatment was generallgonsistent with thesafety
profile during the placeb@ontrolled period.

The safety profile in adolescents was generally similar to that in adults, with dose dependent increases
in the rate of some adverse events, including neutropenia and herpes zoster. At both doses, the rate of
neutropenia was slightly increased in adoledsatompared to adults. The rate of herpes zoster in
adolescents at the 3thg dose was comparable to that in adults.

Ulcerative Colitis

In the placebecontrolledulcerative coliticlinical trials, the most commonly reported adverse reactions

0 2% of patients) withnduction dose oRINVOQ@5 mg wereupper respiratory tract infection8(3%),

acne 6.3%),blood CPK increased (5.1%), neutropenia (4.6%), rash (3.5%), lymphopenia (2.5%), pyrexia
(2.5%), folliculitis (2.2%) artetrpes simplex2.1%9). With maintenance dose of RINVQ®mg or 30 mg

GKS Yz2aid O2YY2yfteé NBLBNIp&its)wend GoNd rBspitdry tact hfdcylod 0 X
(19.9%),blood CPK increased (7.6%), neutropenia (6.0%), rash (5.2%), herpes zoster (4.4%),
hypercholesterolemia (4.0%), AST increased (3.6%), folliculitis (3.6%), influenza (3.2%), and herpes
simplex (3.2%), ALT imased (2.8%), and hyperlipidemia (2.4%).

The most common serious adverse reactiomese serious infections

The safety profile of upadacitiniith longterm treatment was generally consistent with the safety
profile during the placebaontrolled period.

Overall the safety profile observed in patients with ulcerative colitis was consistenttivétsafety
profiles in other indications.

/| NPKyQa 5AaSlas

¢KS Y2al O2YyYz2yte NBLRNISR FROSNAS NBFOGA2ya 200c
RINVO@5mg, 30 mg, or 15 mg in the induction and maintenance clinical trials were upper respiratory

tract infection (14.9%), pyrexia (8.7%), anemia (7.4%), headache (6.6%), acne (6.2%), herpes zoster

(6.1%), blood CPK increased (4.1%), pneumonia (4.1%), bro(®Bi4g, aspartate transaminase

increased (3.9%), fatigue (3.9%), alanine transaminase increased (3.5%), influenza (3.0%), herpes
simplex (2.7%), and neutropaenia (2.2%).

The most common SAEs and AEs leading to discontinuation from treatmeMBnkQy Q & palenta S| & S
treated with RINVOQ were worsening/oNR Ky Q&4 RA &SI a$s
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Overall, the safety profile observed in patients wWittNR K y Q atredRell &ith RIE\BQ was consistent
with the known safety profile of RINVOQ.

In subjects taking RINVOQ 30 mg in the maintenance and open label extension studies of the Phase 3
clinical trial program, thromboses and gastrointestinal perforations were observed8(See Clinical
Trial Adverse ReactionJablell)

8.2 Clinical Trial Adverse Reactions

Clinical trials are conducted under very spedfiaditions therefore the adverse reaction rates

observed in the clinical trialmay not reflect the rates observed in practice and should not be compared
to the rates in the clinical trials of another drug. Adverse reaction information from clinical trials may be
useful in identifying and approximating rates of adverse drug reactiorsalworld use.

Rheumatoid Arthritis

A total of 3833 patients with rheumatoid arthritis were treated with upadacitinib inRhase 3 clinical
studies, of whom 2806 were expostmupadacitinibfor at least one year.

In fivePhase 3 studies, 2630 patients received at least 1 dose of RINVOQ 15 mg, of whom 1860 were
exposed for at least one yedn Studies I, Il, Il and V, 1213 patients received at least 1 dose of RINVOQ
15 mg, of whom 986 patients were exposed for at least one year, and 1203 patients received at least
1 dose of upadacitinib 30 mg, of whom 946 were exposed féeadt one year.

The following four safety datasets were integrated from the ftiase 3 clinical studies and were used
to evaluate the adverse drug reaction profile of RINVOQ 15 mg once daily (QD):

1) Placebecontrolled studies: Studies lll, 1V, and V were integrated to represent the safety of
RINVOQ 15 mg (n = 1035) in comparison to placebo (n = 1042) for up to 12 to 14 weeks
following treatment initiation.

2) Studies lll and V were integrated to represent safety through 12 weeks for placebo (n = 390),
RINVOQ 15 mg (n = 385), and upadacitinib 30 n¥84). Study IV did not include the 30 mg
dose and therefore, safety data for upadacitinib 30 mg can only bwwaced to placebo and
RINVOQ 15 mg data from pooling Studies Il and V.

3) Methotrexate (MTXJontrolled studies: Studies | and Il were integrated to represent safety
through 12 to 14 weeks for MTX £530), RINVOQ 15 mg (n = 534), and upadacitinib 30 mg
(n=529).

4) 12-Month exposure dataset: Studies I, Il, lll, and V were integrated to represent théelong
safety of RINVOQ 15 mg (n = 1213) and upadacitinib 30 mg (n = 1203).
Exposure adjusted incidence rates were adjusted by study for all the adverse events (AES) reported.

¢KS FROSNES NBI Dok ganess traaiedwitN RINVOB 15im§ onge daily during the
doubleblind, placebecontrolled portion of the three placeboontrolled studies (Studies lll, IV, and V)
for up to 12 to 14 weeksra listed below irTableb.
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Tables. l ROSNES wSI Ol AooERheuSdtddl MiinStR Palieyits Tkeated with
RINVOQ 15 mg in Placeontrolled Studies

Placebo RINVOQ 15 mg Adalimumal®

N =1042 N = 1035 N = 327

(%) (%) (%)
Upper respiratory tract infection (URTI) 9.5 13.5 8.0
Nausea 2.2 3.5 24
Blood creatine phosphokinase (CPK) increas 0.9 2.5 0.3
Cough 1.0 2.2 1.2
Neutropenia 0.2 1.8 0.3
Pyrexia 0 1.2 0.3
Hypercholesterolemia 0.2 1.1 1.2
Weight increased 0.3 1.0 0.3

a. Study IV
*URT]I includesacute sinusitis, laryngitis, nasopharynagitis, oropharyngeal pain, pharyngitis, pharyngotonsillitis, rhinitis
sinusitis, tonsillitis, viral upper respiratory tract infection

The frequency of herpes zoster, lymphopenia, CPK elevations and AEISIDNs were higher with
RINVOQ 15 mg compared to adalimumab.
SpecificAdverse Reactions

The exposuradjusted rates of specific adverse reactions are providéichhbie6.
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Table6. Specific Adverse Reactiofeported in Rheumatoid Arthritis Patients i@linical Trials

with RINVOQ
Placebacontrolled Studies MTX-controlled Studies 12-month
Week 12/14 Week 12/14 Exposure
n (n/100 PY) n(n/100 PY) n (n/100 PY)

Placebo RINVOQ Upadacitinib MTX RINVOQ Upadacitinib RINVOQ Upadacitinib
N=1042 15 mg 30mg N=530 15mg 30 mg 15 mg 30 mg

N=1035 N=384 N=534 N=529 N=1213 N=1203
Infections 218 284 126 127 104 128 (115.1) 615 674 (99.7)
(95.7)  (127.8) (180.3) (119.5) (91.8) (83.8)
Serious Infectiorfs 6 (2.3) 12 (4.6) 7(8.2) 2 3(2.9) 8 (6.4) 38(3.5) 59 (5.6)
(1.6)
2 0 0 0 0 0 0 20.2 1<0.0
Opportunistic 3(1.2) 5(1.9 6 (7.1) 1 0 4 (3.2) 7 (0.6) 15 (1.4)
Infections (0.8)
(excluding TB)
Malignancy 1(0.4) 1(0.4) 3(3.5) 1 3(2.9) 0 13(1.2) 14(1.3)
(excluding NMSC’ (0.8)
Gastrointestinal 0 0 0 0 0 2 (1.6) 1 4(0.9
Perforations (<0.1)
Venous 1(0.4) 1(0.4) 0 0° 1(0.8) 1(0.8) 5(0.5) 4 (0.4)
Thrombosi$
Arterial 0 0 0 0 0 od 0 2(0.2)
Thrombosié

a.The most frequently reported serious infections were pneumonia and cellulitis.

b. Including extrgpulmonary tuberculosis

c. Oneevent of venous thrombosis was reported in MTX group between Week 12/14 and Week 24 (Study I).

d.One event of arterial thrombosis was reported in Upadacitinib 30 mg group between Week 12/14 and Week 28.(¢

Psoriatic Arthritis

A total of 1827 patients with psoriatic arthritis were treated with upadacitinib in clinical studies, of
whom 722 were exposed to upadacitinib for at least one year. IiPtiase 3 studies, 907 patients
received at least 1 dose of RINVOQ 15 mg, of whom 359 were exposed for at least one year.

Two placebecontrolled studies were integrated (640 patients on RINVOQ 15 mg once daily and
635 patients on placebo) to evaluate the safety of RINVOQ 15 mg in comparison to placebo for up to
24 weeks after treatment initiation.

Overall, the safety profile observed in patients with active psoriatic arthritis treated with RINVOQ 15 mg
was consistent with the safety profile observed in patients with rheumatoid arthritis.

During the 24week placebecontrolled period, the frequencies of herpes zoster and herpes simplex
were >1% (1.1% and 1.4%, respectively) with RINVOQ 15 mg and 0.8% and 1.3%, respectively, with
placebo. A higher incidence of acne and bronchitis was also observed in patients treated with RINVOQ
15 mg (1.3% and 3.9%, respectively) compared to placebo (0.3%#rhdrespectively).

In patients treated with upadacitinib in combination with MTX therapy compared to patients treated
with monotherapy, higher rates were observed for serious infections (1.1% vs 0.5%, respectively),
hepatic disorders (7.7% vs 4.2%, respectively), elevali@P& (7.1% vs 5.2%, respectively), anemia
(1.3% vs 0.5%, respectively), and lymphopenia (1.3% vs 1.1%, respectively).
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Axial Spondyloarthritis
Ankylosing Spondylitis

A total of596 patients with ankylosing spondylitis were treated with RINVOQ 15 mg itwihelinical
studiesrepresentings77.3patient-years of exposure, of who@28were exposed to RINVOLB mg for
at least one year.

Overall, the safety profilebserved in patients with active ankylosing spondylitis treated with RINVOQ
15 mg was consistent with the safety profile observed in patients with rheumatoid artndigsoriatic
arthritis.

During the 14week placebecontrolled period in study AE the frequency of increased CPK was 8.6%
with RINVOQ 15 mg and 2.1% with placebo. During theegek placebecontrolled period in study AB
the frequency of hyperuricemia was 2.8% with RINVOQ 15 mg and 0.5% with placebo.

Nonradiographic Axial Spondyloarthritis

A total of 187 patients with nonadiographic axial spondyloarthritis were treated with RINVOQ 15 mg in
oneclinical study representing 116.6 patieyegars of exposure, of whom 35 were exposed to RINVOQ
15mg for at least one year.

Overall, the safety profile observed in patients with active-nadiographic axial spondyloarthritis
treated with RINVOQ 15 mg was consistent with the safety profile observed in patients with rheumatoid
arthritis, psoriatic arthritisand ankylosing spondylitidllo new safety findings were identified.

Atopic Dermatitis

A total 0f2898patients12 years of age and oldwith atopic dermatitisvere treated with upadacitinib
in clinical studies, of whorh920were exposed to upadacitinib for at least one year. InPhase 3
studies,1239patients received at least 1 dose of RINVOQ 15 mg, of wigdnwere exposed for at least
one yearand 1246 patients received at least 1 dose of RINVOQ 30 mg, of véd&iwere exposed for at
least one year

In the Phase 3 studiesl67 adolescentseceived at least 1 dose of RINVOQ 15 mg, of whb@were

exposed for at least one yeand 166 adolescentseceived at least 1 dose of RINVOQ 30 mg, of whom

113were exposed for at least one year

¢tKS FROSNES NBIOGA2ya 200dzNNAY3I Ay x ™M:> 2F LI GASy
during the doubleblind, placebecontrolled portion of the four global studies for up to 16 weeks are

listed below in

Table7.
Table7. Il ROSNES wS I O A®yosAtopiSDenhLitisPRtientsyl reaked with
RINVOQ 15 mg or 30 mg in PlaceBontrolled Studies
Placebo RINVOQ 15 mg RINVO@0 mg
Adverse Reaction N =902 N =899 N =906
(%) (%) (%)
Upper respiratory tract infection (URTI): 16.5 22.6 254
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Placebo RINVOQ 15 mg RINVO@B0 mg

Adverse Reaction N =902 N = 899 N = 906

(%) (%) (%)
Acne 2.2 9.6 15.1
Herpes simplex** 1.7 4.1 8.4
Headache 4.3 5.6 6.3
Cough 1.4 3.2 3.0
Folliculitis 1.1 2.1 3.2
Abdominal pain*** 0.8 2.9 2.3
Nausea 0.6 2.7 2.6
Pyrexia 1.0 1.7 2.1
Influenza 0.3 2.1 15
Weight increased 0.6 1.8 1.9
Fatigue 0.6 1.3 1.9
Herpes zoster 0.6 1.6 1.5
Urticaria 0.6 0.9 15

* Includes laryngitis, laryngitis viral, nasopharyngitis, oropharyngeal pain, pharyngeal abscess, pharyngitis, pharyngit
streptococcal, pharyngotonsillitis, respiratory trasfection, respiratory tract infection viral, rhinitis, rhinolaryngitis,
sinusitis, tonsillitis, tonsillitis bacterial, upper respiratory tract infection, viral pharyngitis, viral upper respiraictry
infection

** Includes genital herpes, genital herpes simplex, herpes dermatitis, herpes ophthalmic, herpes simplex, nasal herp
ophthalmic herpes simplex, herpes virus infection, oral herpes

*** Includes abdominal pain and abdominal pain upper

The safety profile of RINVOQ with letggm treatment was similar to the safety profile observed at
Week 16.

SpecificAdverse Reactions

The exposuradjusted rates of specific adverse reactions are provided in

Table8.
Table8. Specific Adverse Reactions Reported in Atopic Dermatitis Patients in Clinical Trials
with RINVOQ
Placebecontrolled Studies Longterm Exposure
Week 16 n(n/100 PYY
n(n/100 PY)
Placebo RINVOQ RINVOQ RINVOQ  RINVOQ
N =902 15 mg 30 mg 15 mg 30 mg
N =899 N =906 N=1239 N=1246
Infections 271(130.5) 348(168.2) 390(193.8) 642(80.3)  711(94.2)
Serious Infectiorfs 5(2.0) 7(2.6) 4(1.5) 26(1.9) 30(2.1)
™® 0 0 0 1(<0.1) 1(<0.1)
Opportunistic Infections 4(1.6) 6(2.2) 7(2.6) 20(1.5) 20(1.4)
(excluding TRBind herpes zostét
Herpes zoster 5(2.0) 14 (5.2) 14 (5.2) 46 (3.4) 69 (5.0)
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Placebacontrolled Studies Longterm Exposure
Week 16 n(n/100 PYY
n(n/100 PY)
Placebo RINVOQ RINVOQ RINVOQ RINVOQ

N =902 15 mg 30 mg 15 mg 30 mg
N =899 N =906 N=1239 N=1246
Malignancy(excluding NMSC) 0 0 4(1.5) 2(0.1) 7(0.5)
Gastrointestinal Perforations 0 0 0 0 0
Venous Thrombosis 1(0.4) 0 0 1(<0.1) 1(<0.1)
Arterial Thrombosis 1(0.4) 0 0 0 0

a. The most frequently reported serious infections were pneumonia.

b. Including extrgpulmonary tuberculosis.

c. Albutoneeveng | & SOT SYIF KSNLISGAOdzY 2NJ YILR2AaAAQa OF NROSE €
d. Including global Phase 3 studies.

Ulcerative Colitis

RINVOQ has been studiedliB04 patients with moderately to severely active UC in one Phaséhgde
Phase 3 (UQ, UG2 and UG3) randomized, doublélind, placebecontrolled clinical studies (see
14.1Clinical Trials by Indicatignand a longierm extension studyA total of 721 patients were exposed
to RINVOQor at least one year.

In the induction studies (Phase 2b,4Gand UE), 719 patients received at least one dose of RINVOQ
45 mg, of whom 513 were exposeml45 mg of RINVOQ Q@r 8 weeks.

In the maintenance study UEand the longerm extension study, 285 patients received at least one
dose of RINVOQ 15 mg, of whom 131 were exposed for at least one year and 291 patients received at
least one dose of RINVOQ 30 mg, of whom 137 were exposed for at least one year.

Induction Studies (Phase 2b, UCUG2)

Table9. |l ROSNES wSFOlGA2ya wSLENISR Ay xwm: 2F ! f0S
45 mg in Placeb&ontrolled Induction Studies
Placebo RINVOQ 45 mg
Adverse Reaction N =378 N =719
n (%) n (%)
Upper respiratory tract infection 6.9 8.3
Acne 1.3 6.3
Blood CPK increased 1.3 5.1
Neutropenia* 0.3 4.6
Rash 0.8 3.5
Pyrexia 1.6 2.5
Lymphopenia* 0.5 2.5
Folliculitis 0.5 2.2
Herpes simplek 0.3 2.1

*Presented as grouped term.
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Maintenance Study (UQ)

Table10. | ROSNES wSIFOGA2ya wSLENISR Ay xm: 2F ! f
15 mg or 30 mg in the PlaceBoontrolled Maintenance Study
Placebo RINVOQ 15 mg RINVOQ 30 mg
N =245 N = 250 N =251
(%) (%) (%)
Upper respiratory tract infection* 18.0 16.4 19.9
Blood CPK increased 2.0 5.6 7.6
Neutropenia* 2.0 2.8 6.0
Rash* 3.7 4.8 5.2
Herpes zoster* 0 4.4 4.0
Hypercholesterolemia* 0.8 2.4 4.0
Folliculitis 1.6 1.6 3.6
Influenza 1.2 2.8 3.2
Herpes simplex* 1.2 2.4 3.2
ALT increased 0.4 2.8 2.4
Hyperlipidemia* 0 2.4 2.4
AST increased 0.8 3.6 1.6

a.Upadacitinib 45 mg-8eek induction responders
*Presented as grouped term.

Tablell. Specific Adverse Reactions Reported in Ulcerative Colitis Patients in Clinical Trials with
RINVOQ
PlaceboeControlled PlaceboeControlled LongTerm Exposurg
Induction Maintenance n (n/100 PY)
Week 8 Week 52
n (n/100 PY) n (n/100 PY)
Placebo RINVOQ 45 Placeb RINVOQ RINVOQ 3C RINVOQ RINVOQ 30 mg
N= 378 mg o] 15 mg mg 15 mg N= 251
N=719 N=245 N=250 N=251 N= 250

Infections 66 149 92 96 102 (71.8) 122 134 (69.0)

(129.4)  (152.3) (97.2) (70.2) (59.9)
Serioudnfections 5(9.0) 9(8.2) 8(6.4) 8(4.5) 6 (3.0) 12 (3.9) 12 (4.0)
B 0 0 0 0 0 0 0
Opportunistic Infections 1 (1.8) 3(2.7) 2(1.6) 2(11) 1(0.5) 2 (0.6) 1(0.3)
(excluding TB and herpe
zoster)
Herpes Zoster 0 4 (3.6) 0 11(6.2) 10(5.1) 18(6.1) 16 (5.5)
Malignancy (excluding 0 0 1(0.8) 1(0.5) 2(1.0) 1(0.3) 3(1.0)
NMSC)
Gastrointestinal 1(1.8) 0 1(0.8) 0 0 0 0
Perforations
Venous Thrombosis 1(1.8) 1(0.9) 0 2(1.1) 2 (1.0 3(1.0) 2 (0.7)

a. The most frequently reportederious infection in the ulcerative colitis studies was CE@pneumonia.
b.Events and exposure are inclusive of the maintenance period (52 Weeks) artdrongxtension for patients remaining on the
same dose.

RINVOQ (upadacitinib) Page 28 of 101

@)

S

N.



[ NPKYQa 5AaSlas

RINVOQ hasbeenii dzZRASR Ay LI GASyida 6A0GK Y2RSNIGSte G2 &s
Phase 3 (CIb, CB2, and CEB) randomized, doubkblind, placebecontrolled clinical studies

(seeld CLINICAL TRIAWMEth a total of 833 patients representing 1203 patigmiars of exposure, of

whom a total of 536 patients were exposed for at least one year.

In the induction studies (CDand CER), 674 patients received at least odese of RINVOQ 45 mg
during the placebeontrolled period, of whom 592 were exposed for 12 weeks and 142 patients
received at least one dose of RINVOQ 30 mg during the extended treatment period.

In the maiAntenAance: s\gudy Ch 221 patients received at Igast one dose oj RINVOQ 15 mg, ofvwhom
yh 6SNB SELRASR F2NJ I 4 tSrad 2yS @SEFENIIFYR HHG LI
whom 107 were exposed for at least one year.
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Induction Studies (Phase 3, dDCB2)

Table12. | ROSNES wSIFOlGAzya wSLRNISR Ay x M3 2F tl dA
RINVOQ 45 mg in Placeltzontrolled Induction Studies (CD and CER)

RINVOQ
) Felase 45 mg Once Daily
Adverse Reaction N = 347 N = 674
(%) (%)
Upper respiratory tracinfection* 8.1 12.9
Anemia* 5.5 7.4
Acne* 1.7 6.2
Pyrexia 2.6 4.2
Increased blood creatine phosphokinas 1.2 3.0
Influenza 0.6 3.0
Herpes simplex* 1.2 2.7
Herpes zoster* 0 2.2
Neutropenia* 0.3 2.1
Folliculitis 0.3 1.3
Hypercholesterolemia* 0 1.0
* Presented as grouped term
Maintenance Study (Phase 3, &)
Table13. | ROSNAES wSI OlAzya wSLRNISR Ay x M3 2F tl dA
RINVOQ 15 mg @0 mg in the Placeb&ontrolled Maintenance Study (CB)+
Placebo RINVOQ _ RINVOQ _
Adverse Reaction 15 mg Once Dail'30 mg Once Dail
N =223 N =221 N =229
(%) (%) (%)
Upper respiratory tract infection* 11.2 14.9 14.0
Pyrexia 2.7 6.8 8.7
Headache* 1.8 3.6 6.6
Herpes zoster* 2.2 4.1 6.1
Acne* 3.6 2.3 5.2
Increased blood creatine phosphokinas 1.8 4.1 3.9
Fatigue 2.2 3.6 3.9
Pneumonia* 0.4 4.1 1.7
Aspartate aminotransferase increased 0.4 1.4 3.9
Bronchitis* 0 1.4 3.9
Alanine aminotransferase increased 0 2.3 3.5
Neutropenia* 0.4 1.4 2.2
Hyperlipidemia* 0 1.8 0.9
Hypercholesterolemia* 0 1.8 0.4

+Patients who were responders to 12 weeks induction therapy with RINVOQ 45 mg once daily
* Presented as groupeigrm
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Specific Advers®eactions

The exposuradjusted rates of specific adverse reactions are providéchiiie14.

Table14. {LISOATAO ! ROSNARS wSH
RINVOQ
Induction
Week 12
n (n/100 PY)

Placebo RINVOQ 45 m¢  Placebo

N =347 N=674 N=223
Infections 68 (99.8) 205 (164.9) 71(74.2)
Serioudnfections 6 (7.9) 13 (8.7) 10 (7.4)
TB 0 0 0
Opportunistic 0 2(1.3) 0
Infections
(excluding TB)
Herpes Zoster 0 15 (10.0) 5(@3.7)
Malignancy 0 0 1(0.7)
(excluding NMSC)
Gastrointestinal 0 1(0.7) 1(0.7)
Perforation§
Venous 0 0 0
Thrombosié
Arterial Thrombos# 0 0 0

a ¢tKS Yzail

FNBIjdzSydfe NBLRNISR

OlAz2ya wSLRZNISR Ay
Maintenance
LongTerm Exposurg

n (n/100 PY)
RINVOQ 15 m¢ RINVOQ 30 mg

N=221 N =229
94 (64.3) 107 (68.0)
7(3.2) 13 (5.3)
0 0
1 (0.4) 1 (0.4)
9(4.2) 14 (5.7)
1 (0.4) 4 (1.5)
1 (0.4) 1 (0.4)
0 1 (0.4)
0 0

4 S NJ sdabiabstegst SOG A 2 y

b. Includes placebeontrolled maintenance (5%veek) and longerm extension periods for patients remaining ¢

the same dose.

c. Three placebmonresponders who received i®eek RINVOQ 45 mg in the induction studies and 3 patient:
who received RINVOQ 30 mg as rescue therapy in thetlenng extension study experienced gastrointestina

perforation.

d. Two patients who received RINVOQ 30 mg as rescue therapy in thetomgxtension study experienced
venous thrombosis (deep vein thrombosis and/or pulmonary embolism). One patient who received only |

in the clinical studies experienced an eventlegép vein thrombosis.

e. One patient who did not respond to RINVOQ 45 mg in the induction study and received RINVOQ 30 mg
experienced an event of peripheral arterial thrombosis in the l@rg extension study.

8.2.1 Clinical Trial Adverse Reactiogdediatrics

Adolescents with Atopic Dermatitis

A total of 343 adolescents aged 12 to 17 years weighing at least 40 kg with deompiatitis were

treated in the Phase 3 studies. The safety profile for RINVOQ 15 mg was similar in adolescents and
adults. The safety and efficacy ofé80 mg dose in adolescents are still being investig&@ang is not
approved for use in adolescents.

RINVOQ (upadacitinib)
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8.3 Less Common Clinical Trial Adverse Reactions

Rheumatoid Arthritis
Infections and Infestations: herpes zoster, herpes simplex, pneumonia, oral candidiasis.

Psoriatic Arthritis

The incidence rates of less common clinical trial adverse rdagjions (<1%) in the two controlled

Phase Jsoriatic arthritisclinical studies were generally similar to those reported in RA clinical studies
with the exception of herpes zostdrerpes simplexandNMSC

Atopic Dermatitis

Otheradversereactions(other than the adverse reactions listedTable7) reported in <1% of patients
in the RINVOQ 15 nand/or 30 mggroupsand at a higher rate than in the placebo group through
Week16 included oral candidiasisneumonia and NMSC

Ulcerative Colitis

Other adverse reactions reported in less than 1% of patients in the RINVOQ 45 mg group and at a higher
rate than in the placebo grouiirough Week 8 included herpes zoster and pneumonia

/| NPKyQa 5AaSlIas

Other adverse reactions reported in less than 1% of patients in the RINVOQ 45 mg group and at a higher
rate than in the placebo group through Week 12 included bronclpitisumonia, oral candidiasis, and
hyperlipidemia.

Other adverse reactions reported in less than 1% of patients in the RINVOQ 15 mg and/or 30 mg group
and at a higher rate than in the placebo group through Week 52 included oral candidiadi$/&

8.3.1 Less Common Clinical Tridadverse Reactiong Pediatrics

Not applicable
8.4 AbnormalLaboratory FindingstHHematologic Clinical Chemistryand Other Quantitative Data

Clinical Trial Findings

Rheumatoid Arthritis

Clinically significant changes in hematology and chemistry laboratory findings during the clinical trials
are presented imablel5and Tablel6.
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Tablel5. Biochemical changeReported in Rheumatoid Arthritis Patients iflinical Trials with

RINVOQ
Placebacontrolled Studies MTX-controlled Studies
Week 12/14(%) Week 12/14(%)
Placebd RINVOQ Upadacitinib MTX RINVOQ Upadacitinib
N=1042 15mg® 30mg? N =530 15mg 30mg
N=1035 N =384 N=534 N =529

[ ¢3X MWLN 15 2.1 1.0 1.9 0.8 1.7
I { ¢3X LN 0.7 1.5 0 0.9 0.4 1.3
/ t YoX LN 0.3 1.0 0 0 0.8 1.1

ULN = Upper limit of normal in at least one measurement
a. Studies lll, IV, V; subjects were permitteatkground DMARDs.
b. Most elevations > 5X ULN were transient and did not require treatment discontinuation.

Tablel6. Hematological changeReported in Rheumatoid Arthritis Patients iRlacebo
controlled Qinical Trials with RINVOQ

Placebocontrolled Studies

Placebd RINVOQ 15 nfg Upadacitinib30 mg
N=1042 N=1035 N=384
(%) (%) (%)
Neutropenid& <0.1 1.1 2.4
Lymphopenia 0.7 0.9 2.4
Anemid <0.1 <0.1 0

ULN= Upper limit of normal in at least one measurement

a. subjects were permitted background DMARDs

b. Decrease in neutrophil counts, beldwx1® cellslLin at least one measurement. In clinical studies, treatment was
interrupted in response to ANC less thhn10° cells/L

c. Decrease in lymphocyte counts, bel®b x 10° cellslLin at least one measurement

d. Decrease in hemoglobin, beld® g/Lin at least one measurement

LipidHevations

RINVOQ 15 mg treatment was associated with eesstedincreases in total cholesterol, triglycerides,
and LDL cholesterol. Upadacitinib was also associated with increases in HDL cholesteatibns in
LDL and HDL cholesterol peaked by Week 8 and remained stable thereafter. In controlled studies, for up
to 12/14 weeks, changes from baseline in lipid parameters in patients treated with RINVOQ 15 mg and
upadacitinib 30 mg, respectivelgrte summarized below:

1 Mean LDL cholesterol increased by 0.38 mmaiitl 0.44 mmol/L.

1 Mean HDL cholesterol increased by 0.21 mmafid 0.23 mmol/L.
M The mean LDL/HDL ratio remained stable.
1

Mean triglycerides increased by 0.15 mmaitd 0.16 mmol/L
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Psoriatic Arthritis

In the controlled clinical trials ipsoriatic arthritis changes in hematologic and clinical chemistry
findings observed with RINVOQ treatment were similar to the changes observed in clinical trials in RA.

Axial Spondyloarthritis

In the controlled clinical trials in ankylosing spondyétisl norradiographic axial spondyloarthritis
changes in hematologic and clinical chemistry findings observed with RINVOQ treatment were similar to
the changes observed in clinical trials in RARBA.

Atopic Dermatitis

Clinically significant changes in hematology and chemistry laboratory findings during the clinical trials
are presented imablel7 and Tablel18.

Tablel7. Biochemical changeReported in Atopic DermatitisPatients inQinical Trials with
RINVOQ
Placebacontrolled Studies
Week 16 (%)
Placebo RINVOQ 1%ng RINVO@BOmg
N =902 N =899 N =906
[ ¢3X MLN 1.1 0.7 14
I { ¢3X LN 0.9 1.2 1.1
/ t YoX LN 1.7 3.3 4.4

ULN = Upper limit of normal in at least one measurement
a. Mostelevations 55X ULN were transient and did not require treatment discontinuation.

Tablel8. Hematological changeReported in Atopic DermatitisPatients inPlacebacontrolled
dinical Trials with RINVOQ

Placebacontrolled Studies

Placebo RINVOQ 15 mg RINVO(B0 mg
N=902 N=899 N=906
(%) (%) (%)
Neutropenid@ 0 0.4 1.3
Lymphopeni& 0.1 0.1 0.3
Anemi& 0 0 0.1

ULN= Upper limit of normal in at least one measurement

a. Decrease in neutrophil counts, beldwx 10 cellsLin at least one measurement. In clinical studies, treatment was
interrupted in response to ANC less thhn 10 cells/L

b. Decrease in lymphocyte counts, bel®bx 10° cellsLin at least one measurement.

c. Decrease in hemoglobin, bel®® g/Lin at least one measurement.
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Lipid Elevations

RINVOQreatment was associated with doseelated increases in lipid parameters including total
cholesterol, LDL cholesterol, and HDL cholesterol.

In controlled studies, for up to 16 weeks, changes from baseline in lipid parameters in patients treated
with RINVOQ 15 mand 30 mg, respectivelgre summarized below:

T

Mean LDL cholesterol increased by 0.21 mmalit 0.34 mmol/L in the RINVOQ 15 mg and
30 mg groups, respectively

Mean HDL cholesterol increased by 0.19 mmahitd 0.24 mmol/L in the RINVOQ rhg and
30 mg groups, respectively

The mean LDL/HDL ratio remained stable.

Mean triglycerides increased by 0.09 mmahd 0.09 mmol/L in the RINVOQ 15 mg and 30 mg
groups, respectively

Small increases in LDL cholesterol were observed Afemk 16.

UlcerativeColitis

Clinically significant changes in hematology and chemistry laboratory findings during the clinical trials
are presented imable19 and Table20

Tablelo. Biochemical changes Reported cerative Colitis Patients in Placefmmntrolled

;
'
/ t

Clinical Trials with RINVOQ

Induction Maintenance
Week 8 Week 52
(%) (%)
Placebo  RINVOQ 45mg Placebo RINVOQ 15 m(¢ RINVOQ 30 mg
N= 378 N= 719 N= 245 N= 250 N= 251
¢ Xo - 0 1.5 0.8 2.0 4.0
¢ Xo- 0.3 1.5 0.4 1.6 2.0
Y XpP- 0.3 2.2 1.2 4.0 6.4

ULN= Upper limit of normal in at least one measurement
a.Most elevations > 5 x ULN were transient and did not require treatment discontinuation
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Table20. Hematological changes Reported in Ulcerative Colitis Patients in Placsamtrolled
Clinical Trials with RINVOQ

Induction Maintenance
Week 8 Week 52
(%) (%)
Placebo RINVOQ 45mg Placebo RINVOQ 1m1g RINVOQ 30 mg
N= 378 N=719 N= 245 N= 250 N= 251
Neutropenid& 0 2.8 0.8 0.8 24
Lymphopenia 0.8 2.0 0.8 1.6 0.8
Anemi& 2.1 0.3 1.2 0.4 0.4

a. Decrease in neutrophil counts, beldwx10° cellsLin at least one measurement. In clinical studies, treatment was
interrupted in response to ANC less thhm 10° cells/L

b. Decrease in lymphocyte counts, below 0.5®cells/L in at least one measurement.

c. Decrease in hemoglobin, below 80 g/L in at least one measurement.

Lipid elevations

RINVOQ treatment was associated with increases in lipid parameters including total cholesterol, LDL
cholesterol, and HDL cholesterol in placetmmtrolled induction and maintenance studies over 8 and
52weeks, respectively. Changes from baseline in lipid parameters are summarized below:

1 Mean total cholesterol increased by 0.95 mmol/L in the RINVOQ 45 mg induction group and by
0.87 mmol/L and 1.19 mmol/L in the RINVOQ 15 mg and 30 mg maintenance groups,
respectively.

1 Mean HDL increased by 0.44 mmol/L in the RINVOQ 45 mg induction group and by 0.21 mmol/L
and 0.34 mmol/L in the RINVOQ 15 mg and 30 mg maintenance groups, respectively.

1 Mean LDL increased by 0.52 mmol/L in the RINVOQ 45 mg induction group and by 0.65 mmol/L
and 0.83 mmol/L in the RINVOQ 15 mg and 30 mg maintenance groups, respectively.

1 Mean triglycerides decreased by 0.05 mmol/L in the RINVOQ 45 mg induction group and
increased by 0.03 mmol/L and 0.08 mmol/L in the RINVOQ 15 mg and 30 mg maintenance
groups, respectively.
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Clinically significant changes in hematology and chemistry laboratory findings during the clinical trials
are presented imable21 and Table22.

Table21. BiochemicalChanges Reported in NE Ky Q& 5AaSFkasS tlGdASyGa Ay
RINVOQ
PlacebeControlled Induction PlacebaControlled Maintenanceand Study
Studies Longterm®
Week 12 (%)
(%)
Placebo RINVOQ 45 mi Placebo RINVOQ 15 RINVOQ 30 mg
N =347 N=674 N=223 mg N =229
N=221
[ ¢ xo [ b 2.9 2.1 1.8 2.3 4.4
r{¢ xo- | [Db 0.9 15 14 1.8 2.2
/ItY xp- | [Db 0.6 2.4 0.9 2.3 4.8

ULN = Upper limit of normal in at least one measurement
a. Most elevations > 5 x ULN were transient andribtirequire treatment discontinuation.
b. Includes placebeontrolled maintenance (5%eek) and longerm extension periods for patients remaining on the sa

dose.
Table22. I SYIFL G2t 23A0Ft OKI y DEease R&iedss MICIBiBal Tkigls withNB Ky Q &
RINVOQ
PlaceboeControlled Induction PlacebeControlledMaintenance and Longerm
Studies Study?
Week 12 (%)
(%)

Placebo RINVOQ 45m¢ Placebo RINVOQ 15 m¢ RINVOQ 3ng

N = 347 N=674 N =223 N=221 N =229
Neutropeni& 0 0.9 0 1.4 2.6
Lymphopeni& 2.0 2.2 1.8 4.6 5.2
Anemi& 14 2.7 2.8 14 4.4

ULN = Upper limit of normal in at least one measurement

a. Decrease in neutrophil counts, below 1 » &élIs/L in at least one measuremerin clinical studies, treatment was
interrupted in response to ANC less than 1 xcHlIs/L.

b. 5SONBl a8 Ay fevLKz20eisS Oz2dzyyiiazs 0St2¢6 nop E mndgp OSf

c. Decrease in hemoglobin, below 80 g/L in at least one measurement.

d. Includes placebeontrolled maintenance (5%veek) and longerm extension periods for patients remaining on the sa
dose.

Lipid Elevations

RINVOQ treatment was associated with doskated increases in lipid parameters including total
cholesterol, LDL cholesterol, and HDL cholesterol in placebwolled induction and maintenance
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studies over 12veeksandlongterm (includingplacebacontrolled 52week maintenance ankbngterm
extension periods for patients remaining on the same dose), respectively. Changes from baseline in lipid
parameters are summarized below:

1 Mean total cholesterol increased By60mmol/L in the RINVOQ 45 mg induction group and by
0.50mmol/L and0.68mmol/L in the RINVOQ 15 mg and 30 mg maintenance groups,
respectively.

1 Mean HDIcholesterolincreased by.23mmol/L in the RINVOQ 45 mg induction group and by
0.14mmol/L and0.16mmol/L in the RINVOQ 15 mg and 30 mg maintenance groups,
respectively.

1 Mean LDIcholesterolincreased by).35mmol/L in the RINVOQ 45 mg induction group and by
0.37mmol/L and0.53mmol/L in the RINVOQ 15 mg and 30 mg maintenance groups,
respectively.

1 Mean triglycerides increased y03mmol/L in the RINVOQ 45 mg induction group aadno
change in the RINVOQ 15 ugd 30 mg maintenanagroups.

8.5 PostMarket Adverse Reactions

The following adverse reactions have been identified during-pustketuse of RINVOQ. Because these
reactions are reported voluntarily from a population of uncertain size gererallynot possible to
reliably estimate their frequency or establish a causal relationship to drug exposure.

w Hypersensitivity
9 DRUGNTERACTIONS
9.2 Drug Interactions Overview

In vitro assessment of interactions

In vitro metabolism studies indicated that upadacitinib metabolism is mediated by CYP3A4 with a
potential minor contribution from CYP2D6.

In vitro studies indicate that upadacitinib does not inhibit or induce the activity of cytochrome P450

(CYP) enzymes (CYP1A2, CYP2B6, CYP2C8, CYP2C9, CYP2C19, CYP2D6, and CYP3A4) or the transporte
P-gp, BCRP, OATP1B1, OATP1B3, OCT1, OCT2, OAT1, OAT3, MMAEE2&ndt clinically relevant
concentrations.

In vitro, upadacitinib is a substrate for the efflux transporterggPand BCRP.
9.3 DrugBehaviouralinteractions

Not applicable

9.4 DrugDrug Interactions

Potential for Other Drugs to Affect the Pharmacokineticslidgpadacitinib

Upadacitinib exposure is increased whenraziministered with strong CYP3A4 inhibitors (such as
ketoconazoleand clarithromyciin RINVOQ5 mgonce dailyshould be used with caution in patients
receiving chronic treatment with strong CYP3A4 inhibitBi®&VOQ 30 mg once daily dose is not
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recommended for patients receiving chronic treatment with strong CYP3A4 inhilifmrpatients with
ulcerative colitisusing strong CYP3A4 inhibitors, the recommended induction dose is 30 mg once daily
(for up to8 weeks) and the recommended maintenance dose is 15 mg once(skaéi4.1 Dosing

Considerationy C2 NJ LJ 6 ASyda 6AilGK

/I NEKYy Q&

RAaSlIasS dzaAay3

induction dose is 30 mg once daffgr up to 12 weeksdnd the recommended maintenance dose is

15mg once daily.

Upadacitinib exposure is decreased wheracininistered with strong CYP3A4 inducers (such as
rifampin), which may lead to reduced therapeutic effect of RINVOQ. Coadministration of RINVOQ with
strong CYP3A4 inducers is not recommen(ee4.1 Dosing Consideratiofs

The effect of ceadministered drugs on upadacitinib plasma exposures is providédhte23. The drugs
listed in this table are based on either drug interaction case reports or studies, or potential interactions
due to the expected magnitude and seriousness of the interaction (i.e., those identified as

contraindicated).

Table23. Change in Pharmacokinetics of Upadacitinib in the Presence ed@oinistered Drugs
Ratio (with/without
Co Reg(i:men of red f coadmir}:cstered drug)
e o egimen o No effect = 1.0 Qo
admglrljtered administered  Upadacitinib (90% CP Clinical Comment
9 Dru
g
Crax AUC
Methotrexate 10to 25 6to24mg 11 0.97 0.99 No dose
mg/week BIDY (0.86:1.09) (0.93 adjustment of
1.06) RINVOQ is
required
Strong CYP3A 400 mg QD x ¢ 3 mgsingle 11 1.70 1.75 RINVOQ 15 mg
inhibitor: days dose (1.551.89) (1.621.88) once daily is the
Ketoconazole recommended
dosefor
rheumatoid
arthritis, psoriatic
arthritis, axial
spondyloarthritis
and atopic
dermatitis Use
RINVOQ with
caution if used
chronically

Forulcerative
colitisand/ NP K
Diseasethe
induction dose
should be reducec
to 30 mg and the
maintenance dose
should be reducec
to 15 mg when
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Ratio (with/without

Co Regimen of co-administered drug)
e Co Regimen of No effect = 1.0 o
admlljnlstered administered ~ Upadacitinib (90% CP Clinical Comment
rug D
rug
Ghax AUC
combined with
strong CYP3A4
inhibitors.
Strong CYP3A 600 mg QD x ¢ 12 mg single 12 0.49 0.39 Coadministration
inducer: days dose (0.440.55) (0.370.42) of RINVOQ with
Rifampin strong CYP3A4
inducers is not
recommended
OATP1B 600 mg single 12 mg single 12 1.14 1.07 No dose
inhibitor: dose dose (1.02 1.28) (1.0% adjustment_of
Rifampin 1.14) RINVOQ is
required

a. Ratios for Gaxand AUC compare eadministration of the medication with upadacitinib vs administration of
upadacitinibalone. Data represent the point estimates and the corresponding 90% confidence intervals for the
difference of the least square means obtained from the repeated measures analyses of the natural logarithms of
and AUC.

b. Upadacitinib was administered as an immediat¢éease formulation.

Methotrexate, inhibitors of organic anion transporting polypeptide 1B (OATP1B) transporters, and pH
modifying medications (e.g., antacids or proton pump inhibitors) have no effect on upadacitinib plasma
exposures (based dn vitro assessments and population pharmacokinetic analyses). CYP2D6 metabolic
phenotype had no effect on upadacitiniharmacokinetics (based on population pharmacokinetic
analyses), indicating that inhibitors of CYP2D6 have no clinically relevant effect on upadacitinib
exposures.

Potential for Upadacitinib to Affect the Pharmacokinetics of Other Drugs

The effect of upadacitinib on plasma exposures of other drugs is provideabla24. The drugs listed
in this table are based on either drug interaction case reports or studies, or potential interactions due to
the expected magnitude and seriousness of the interaction (i.e., those identified as contraindicated).

RINVOQ (upadacitinib) Page 40 of 101



Table24.

Coadministered Drug

Methotrexate

Sensitive CYP1A2
Substrate
Caffeine

Sensitive CYP3A
Substrate

Midazolam

Sensitive CYP2D6
Substrate
Dextromethorphan

Sensitive CYP2C9
Substrate
SWarfarin

Sensitive CYP2C19
Marker
5-OH Omeprazole to
Omeprazole metabolic
ratio

CYP2B6 Substrate
Bupropion

Regimen of Co

administered
Drug

10to 25
mg/week

200 mg single
dose

200 mg single
dose

5 mg single dose

5 mg single dose

30 mg single
dose

30 mg single
dose

10 mg single
dose

10 mg single
dose

40 mg single
dose
omeprazole

40 mg single
dose
omeprazole

150 mg single
dose

Regimen of
Upadacitinib

6 mg to 24 mg
BID x 27 days

30mg QD x 10
days

45 mg QD x
10days

30 mg QD x 10
days

45 mg QD x
10days

30 mg QD x 10
days

45 mg QD x
10days

30mg QD x 10
days

45 mg QD x
10days

30 mg QD x 10
days

45 mg QD x
10days

30mg QD x 10
days

=

1

20

18

20

19

20

19

20

18

20

18

22

Ratio

(with/without co -

administered

drug)

No effect = 1.0
(90% CB
Grax AUC
1.03 1.14
(0.86 (0.91-
1.23) 1.43)
1.13 1.22
(1.05 (115
1.22) 1.29)
1.05 1.04
(0.97% (0.95
1.14)  1.13)
0.74 0.74
(0.68 (0.68
0.80) 0.80)
0.75 0.76
(0.69 (0.69
0.83) 0.83)
1.09 1.07
(0.98 (0.95
1.21) 1.22)
1.30 1.35
1.13 (1.18
1.50) 1.54)
1.07 1.11
(1.02 (1.07
1.11)  1.15)
1.18 1.12
(1.05 (1.05
1.33) 1.20)

1.09

-- (1.00
1.19)

0.96

-- (0.90
1.02)

0.87 0.92
(0.79 (0.87-
0.96) 0.98)

Drug Interactions: Change in PharmacokineticsQufadministered Drugs in the
Presence of Upadacitinib

Clinical Comment

No dose adjustment
of methotrexate is
required

No dose adjustment
of CYP1A2 drug
substrates is
required

No dose adjustment
of CYP3A drug
substratess
required

No dose adjustment
of CYP2D6 drug
substrateds
required

No dose adjustment
of CYP2C9 drug
substratess
required

No dose adjustment
of CYP2C19 drug
substratess
required

No dose adjustment
of CYP2B6 drug
substratess
required
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Regimen of Co
administered
Drug

Coadministered Drug

Rosuvastatin 5 mg single dose

Atorvastatin 10 mgsingle
dose

Ethinylestradiol 0.03 mgsingle
dose

Levonorgestrel 0.15 mgsingle
dose

Regimen of
Upadacitinib

3OmgQDx1012
days
3OmgQDx1024
days
30mgQDx1122
days
30mg QD x 11

days 22

Ratio
(with/without co -
administered

drug) Clinical Comment

No effect = 1.0

(90% CBH
Gnax AUC
0.77 0.67 No dose adjustment
(0.63 (0.56 of rosuvastatinis
0.94) 0.82) required
0.88 0.77 No dose adjustment
(0.79 (0.70 of atorvastatinis
0.97) 0.85) required
0.96 1.11 | No dose adjustment
(0.89 (1.04  of ethinylestradiol is
1.02) 1.19) required
0.96 0.96 No dose adjustment
(0.87- (0.85 of levonorgestrel is
1.06) 1.07) required

a. Ratios for @axand AUC compare eadministration of the medication with upadacitinib vs administration
medication alone. Data represent the point estimates and the corresponding 90% confidence interval
the difference of the least square means obtained from tepeated measures analyses of the natural

logarithms of Gaxand AUC.

Immunosuppressants, Other JAK Inhibitors, or Biologic DMARDs

There is a risk of added immunosuppression when RINVO@adntimistered with other potent
immunosuppressive drugs (e.g., tacrolimus, cyclosporine, azathioprine). The combined use of RINVOQ
with other potent immunosuppressants, other JAK inhibitors, ofdgic DMARDs has not been

evaluated in clinical studiesnd is not recommende(bee4.1 Dosing Consideratiorand 7 WARNINGS

AND PRECAUTIONS

9.5 DrugFood Interactions

Grapefruit inhibits CYP3#Aediated metabolismRINVOQ should be used with caution when
administered concomitantly with grapefruit juice

Following single dose oral administration of RINVOQ exteneledse tablets with a higfat, high
calorie meal, there was an increase in upadacitinib Ae@ G.axwhen compared tadministration

under fasting conditions (sek).3 Pharmacokinetigshowever, RINVOQ can be administered with
or without food (seet.4 Administrationand14 CLINICAL TRIALS

9.6 DrugHerb Interactions
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9.7 DrugLaboratory Test Interactions

Interactions with laboratory tests have not been established.
10 CLINICAL PHARMACOLOGY

10.1 Mechanism of Action

Upadacitinib is a Janus Kinase (JAK) inhibitor. JAKs are intracellular enzymes that transduce signals from
cell surface receptors for cytokines or growth factors involved in a broad range of cellular processes
including inflammatory responses, hematopogand immune surveillance. Within the signaling

pathway, JAKs phosphorylate and activate Signal Transducers and Activators of Transcription (STATS)
which modulate intracellular activity including gene expression. Upadacitinib modulates the signaling
pathway at the point of JAKs, preventing the phosphorylation and activation of STATs. JAK enzymes
transmit cytokine signaling through their pairing (e.g., JAK1/JAK2, JAK1/JAK3, JAK1/TYK2, JAK2/JAK2,
JAK2/TYK2).

Upadacitinib inhibits JAKs with a high degree of selectivity against other kinases in the human genome.
In celifree isolated enzyme assays, upadacitinib had greater inhibitory potency at JAK1 relative to JAK2,
JAK3 and TYK2 with IC50 values of 43, 12m, 28d 4700 nM for JAK1, JAK2, JAK3, and TYK2,
respectively. However, in human leukocyte cellular assays, upadacitinib inhibited cyitottioed STAT
phosphorylation mediated by JAK1 and JAK1/JAK3 more potently than JAK2/JAK2 mediated STAT
phosphorylatio. Upadacitinib blocked 42 induced (JAK1/JAK3) aneblinduced (JAK1/JAK2) STAT
phosphorylation at 9 to 13 nM and erythropoietin induced (JAK2/JAK2) STAT phosphorylation at
628nM.

Proinflammatory cytokines (including-4, 11-:13, 1122, TSLP, 81 and IFN 0 (G N} y 4 Rdz0S &aA 3yt
JAK1 pathway and are involved in atopic dermatitis pathogen#si€l inhibition with upadacitinib

modulates the signaling of the JAlKpendent cytokies underlying the signs and symptoms of atopic

dermatitis, including chronic eczematous rash and pruritusl underlying the inflammatory burden

and signs and symptoms of ulcerative califibe relevance of inhibition of specific JAK enzymes to

therapeutic effectiveness is not currently known.

Proinflammatory cytokines (primarily 4, 1l-7, I:15,F YR L Cb* 0 GNJ y&ARdzOS &A 3yl f 2
and are involved in pathology of inflammatory bowel diseases. JAK1 inhibition with upadacitinib

modulates the signaling of the JAlKpendent cytokines underlying the inflammatory burden and signs

and symptaens of inflammatory bowel diseases. The relevance of inhibition of specific JAK enzymes to
therapeutic effectiveness is not currently known.

10.2 Pharmacodynamics

Inhibition of IL-6 Induced STAT3 and-ILInduced STATBhosphorylation

In healthy volunteers, the administration of upadacitifiimmediate release formulation) resulted in a
dose and concentratiordependent inhibition of H6 (JAK1/JAK2h)duced STAT3 andTL
(JAK1/JAK3hduced STATS phosphorylation in whole blood. The maximal inhibition was observed
1 hour after dosing which returned to near baseline by the end of dosing interval.
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Lymphocytes

In patients with rheumatoid arthritis, treatmentith upadacitinib was associated with a small, transient
increase in mean ALC from baseline up to Week 36 which gradually returned to, at or near baseline
levels with continued treatment.

Immunoglobulins

In patients with rheumatoid arthritissmall decreases from baseline in mean IgG and IgM levels were
observed with upadacitinib treatmemn the controlled period of the clinical studidsowever, the mean
values at baseline and at all visits were within the normal reference range.

High-sensitivity Greactive Protein (hsCRPand Other Markers of Inflammation

In patients with rheumatoid arthritis, treatmentith upadacitinibwas associated with significant
decreases from baseline in mean hsCRP levels as early as Wéeghlwere maintained with
continued treatment.

In patients with ulcerative colitis, treatment with upadacitinib was associated with decreases from

baseline in mean hsCRP levels as early as Week 2 which were maintained with continued treatment

through Week 52.

Ly LI GASyGa oA0K / NBKyQa RA&SI &Sy NBRdAOGAZ2Yy A Ay &
treatment with upadacitinib. Decreases in hsCRP and FCP were maintained out to Week 52 in the
maintenance study.
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Fecal Calprotectin

In patients with ulcerative colitisteatment with upadacitinib 45 mg was associated with improvement
from baselindecal calprotectinwhich was then maintained with upadacitinib 15 mg and 30 mg
treatment through Week 52.

CardiacHectrophysiology

The effect of upadacitinibn QTc interval was evaluated in subjects who received single and multiple
doses of upadacitinib. Upadacitinib does not prolong QTc interval at therapeutic or supratherapeutic
plasma concentrations.

Vaccine Stuibs

Humoral response following the administration of pneumococcaVvafgént conjugate vaccine was
evaluated in 111 patients with rheumatoid arthritis under stable treatment WRtNVOQ5 mg (n=87)

or 30 mg (r=24).The majority of patients were femal8%.6%) andd7% of patients (& 108) were on
concomitant methotrexateA x2-fold increase in antibody concentration 6 of 12 pneumococcal
antigens was achieved I6y.5% (95% CI: 57.4, 77.5) and 56.5% (95% CI: 36.3, 76.8) of patients treated
with RINVOQ@5 mg and 30 mg, respectively.

Humoral response following the administration of adjuvanted recombinant glycoprotein E herpes zoster
vaccine was evaluated in 93 patients with rheumatoid arthritis under stable treatmentRINNOQ5

mg. The majority of patients were female (78.5%) &8%o of patients (n=91) were on concomitant
methotrexate. 49% of patients were on oral corticosteroids at basefirgatisfactory humoral

response, defined ag -fold increaseof anti-glycoprotein E titer levels at week 16 (4 weeks piste 2
vaccination), was achieved by 8§936% CI: 81.0, 94.5] of patients treated wittNROQL5 mg

10.3 Pharmacokinetics

Absorption: Upadacitinib is absorbed followiragiministration of the extendedelease formulation with
a median time to maximum observed plasma concentratignR, Df approximately 2 to 3 hours under
fasting conditions and 4 hours under ntasting conditions. Upadacitinib plasma exposures are
proportional to dose over the range of 7.5 mg to 45 mg using the exteneledse formulation under
fasting conditions.

Steadystate plasma concentrations are achieved within 4 days with minimal accumulation after
multiple oncedaily administrations using the 15 mg exteneetease formulation. The
pharmacokinetics of upadacitinib do not change over time.

The pharmacokinetic properties of RINVOQ are providdabie25.

Table25. Summary ofw L b + HPha@ivéacokinetic Parameters iHumans
Gws |t AUC:, APpaenion
(ng/mL) (h) (ng*hr/mL) (L)
HealthyVolunteers 28.1+9.29 8.8+ 54° 251+69.8 64.9+ 1877
Rheumatoid Arthritis Patients ~ 41.3+72° 9-14¢ 396+141° 40.5 (37§
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Apparent Oral
Clearance

(L/h)

Abbreviations Gnax, ss= maximum observed drug concentratiog: t terminal elimination haffife; AUC s = agea under the

concentrationtime curve during one dosing interval at steady state. Values presented are mean * standard devigssn

otherwise specified

a. Summary of pharmacokinetic parameters acrBsase 1 studies for 15 mg QD regimen (fasting andfasting
conditions).

b. Summary of upadacitinib modektimated exposures in RA patientdimase3 studies.

c. Harmonic mean + pseuestandard deviation acrogzhasel studies for 15 mg QD regimen (fasting and-fasting
conditions).

d. Harmonic mean range for the extendeelease formulation in healthy subjects in Study MgD.

e. Apparent oral clearance in RA patients from population pharmacokinetic analysis represented as parameter esti
(percent intersubject variability).

Cmax| ss tl/z AUQ S a
(ng/mL) (h) (ng*hr/mL)

Followingsingle doseral administration oRINVO@xtendedreleasetablets witha high-fat, high

calorie meal, there was an increase in upadacitinib vld@ Gaxof approximately 27% and 63%,
respectively for the 15 mg strength, 21% ar@/a respectively for the 30 mg strength, ar®@and

60%, respectively for the 45 mg strength when compared to administration under fasting conditions.
clinical trials, upadacitinib was administered without regard to mése4.2 Recommended Dose and
Dosage Adjustment

Distribution: Upadacitinib is 52% bound to plasma proteins. Upadacitinib partitions similarly between
plasma and blood cellular components with a blood to plasma ratio of 1.0.

Metabolism: Upadacitinib metabolism is mediated by mainly CYP3A4 with a potential minor
contribution from CYP2D6. The pharmacologic activity of upadacitinib is attributed to the parent
molecule. In a human radiolabeled study, unchanged upadacitinib accounted forf 7Béatotal
radioactivity in plasma while the main metabolite detected (product of monooxidation followed by
glucuronidation) accounted for 13% of the total plasma radioactivity. No active metabolites have been
identified for upadacitinib.

Elimination Following single dose administration @Cupadacitinib immediateelease solution,

upadacitinib was eliminated predominantly as the unchanged parent substance in urine (24%) and feces
(38%). Approximately 34% of upadacitinib dose was excreted as metabolites. Upadacitinib mean
terminal eliminationhalf-life ranged from 9 to 14 hour&ubjects with rheumatoid arthritis (RA) are
estimated to have ~38% lower upadacitinib Qlajfparent oral clearance&pmpared to healthy subjects
(Table25).

Special Populations and Conditions
1 Pediatrics

No meaningful difference in the systemic exposure of upadacitinib was observed in pediatric
patients with atopic dermatitis 12 years of age and older weighing at least 40 kg compared to
adults.

9 Geriatrics

Age did not have a clinically meaningful effect on upadacitinib expo@aee.
4.2 Recommended Dose and Dosage Adjustment

i Other Intrinsic Factors
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Age,sex, body weight, race and ethnicity did not have a clinically meaningful effect on
upadacitinib exposurdJpadacitinib pharmacokinetiexposuresare generallyconsistentacross
rheumatoid arthritis psoriatic arthritis axial spondyloarthritisatopic dermatitis ulcerative
colitisand/ NP Ky Q &dpatleritsi S+ a S

1 Hepaticimpairment

Mild (ChildPugh A) and moderate (ChiRligh B) hepatic impairment has no clinically relevant
effect on upadacitinitexposure Upadacitinib AUgwas 28% and 24%gherin subjects with
mild and moderate hepatic impairment, respectively, compared to subjects with normal liver
function. Upadacitinib gxwas unchanged in subjects with mild hepatic impairment and 43%
higher in subjects with moderate hepatic impairment compared to subjects with normal liver
function. Upadacitinib was not studied in patients with severe hepatic impairment (Ebdd

C) and should not be intitated in this patient popida (see4.2 Recommended Dose and
Dosage Adjustment

1 Renallmpairment

Upadacitinib AUG was 18, 33, and 44% higher in subjects with mild, moderate, and severe
renal impairment, respectively, compared to subjects with normal renal function. Upadacitinib
GnaxWas similar in subjects with normal and impaired renal functiordosing in patients with
renal impairment sed.24.2 Recommended Dose and Dosadeéljustment

11 STORAGITABILITEND DISPOSAL

Temperature:

Storeat 2to 25°C.

Moisture:

Store in the original bottlecontaining a 3 gram desiccant canistarorder to protect from moisture.
Others:

Keep out of reach and sight of children.
12 SPECIAL HANDLING INSTRUCTIONS

There are no special handling instructions.
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PART II: SCIENTIFIC INFORMATION
13 PHARMACEUTICAL INFORMATION

Drug Substance
Proper name: Upadacitinib (INN)

Chemical name: (3S,4RB-Ethyt4-(3Himidazd1,2-a)pyrrolo(2,3-e)pyrazin8-yl)-
N-(2,2,2trifluoroethyl)pyrrolidine1-carboxamide hydrate (2:1)

Molecular formula and molecular masg;HiosR:Nsh  w 2Qogheiihydrate)
389.38g/mol (hemihydrate)
380.38 g/mol (anhydrate)

Structural formula:

N

Physicochemical properties: Upadacitinib is a white to light brown powder. The solubility of
upadacitinibin water is 38 to less than 0.2 mg/mL across a pH
range of 2 to 9 at 37°C.

RINVOQ (upadacitinib) Page 48 of 101



14 CLINICAL TRIALS
14.1 Clinical Trials by Indication

Rheumatoid Arthritis

The efficacy and safety of RINVOQ (upadacitinib) 15 mg once daily were assessdthaséiva
randomized, doublélind, multicenter studies in patients with moderately to severely active
rheumatoid arthritis and fulfilling the American College of Rheumatology (EGRyean League
Against RheumatisfEULAR) 2010 classification critesagTable26). Patients over 18 years of age
were eligible to participate. The presence of at least 6 tender and 6 swollen joints and evidence of
systemic inflammation based on elevation of hggnsitivity Geactive protein (hsCRP) was required at
baseline. Althouglother doses have been studied, the recommended dose of RINVOQrig @bce
daily.

Baseline demographics were generally similar among the treatment groups in each study and
comparable between the studies. Typical of the overall rheumatoid arthritis population, the majority of
patients were female and white. The mean (standard deviaf8i) age ranged from 53.4 (12.73) to

57.1 (11.42) years. The baseline demographics in each study are shoaiea6.

Table26. Summary of patient demographics for clinical trials Rheumatoid Arthritis
Mean I\_/Iean
Dosage, route of ~ Study age  Female Disease
Study # Study design  administration  subjects g o Duration,
' years Yo years
and duration N =
il Randomized,  RINVOQ 161g 947 534 763  27(5.38)
3 ouble-blind, c
SELECEARLY active Upadacitinib 30 (12.73)
M13-545)
( controlled, mg
multicenter, in  pTXx
MTXxnaive
patients Tablets, orally,
once daily
Monotherapy =~ Main treatment
period: 24 weeks
STUDY I Randomized, RINVOQ 15 mg 648 543 80.7 6.6 (7.58)
SELECT double-blind, © (12.05)
MONOTHERAP active Upadacitinib 30
(M15-555) controlled, mg
multicenter, in  pTx
MTXIR
patients Tablets, orally,
once daily

Monotherapy = Main treatment
period: 14 weeks
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Mean

Dosage, route of  Study I\;Ilezn Female Disease
Study # Study design ~ administration  subjects g o Duration,
and duration N years 7 JrEEls
(SD) (SD}
STUDY Il Randomized,  RiNVOQ 15 mg 661 557 787  7.3(7.72)
SELEGNEXT  doubleblind, o (11.65)
(M13-549) placebo Upadacitinib 30 :
controlled, mg
multicenter, in ' pjacebo
csDMARBR
patients Tablets, orally,
once daily
On backgrounc Main treatment
csDMARDs  period: 12 weeks
STUDY IV Randomized, RINvOQ15mg 1629 539 793  82(7.97)
SELEGT doubleblind, (12.07)
COMPARE  placeboand  Placebo
(M14-465) active Tablets, orally,
controlled, - gnce daily
multicenter, in _
MTXIR Adalimumab 40
patients mg EOW
Main treatment
On backgrounc period: 26 weeks
MTX
STUDYV ga”glogli?%dv RINVOQ 15 mg 499 571  83.9 13.2
3 ouble-blind, T
?NI;ZJ_?IESEZI?YONE placebo Upadacitinib 30 (11.42) (9.45)
controlled, mg
multicenter, in ' pjacebo
bDMARBIR
patients Tablets, orally,

once daily

On backgrounc Main treatment
csDMARDs period: 12 weeks

Patients were naive to MTX or received no more than 3 weekly MTX doses
Patients had inadequate response to MTX
Patients who had an inadequate response to csDMARDSs; patients with prior exposure to at most one bDMARD
eligible (up to 20% of total number of patients) if they had either limited exposuBenfenths) or had to discontinue
the bDMARDRIue to intolerability

d. Patients who had an inadequate response to MTX; patients with prior exposure to at most one bDMARD (excep
adalimumab) were eligible (up to 20% of total study number of patients) if they had either limited exposure
(<3 months) or had to discontinue the bDMARD due to intolerability

e. Patients who had an inadequate response or intolerance to at least one bDMARD

f.  Years since RA diagnosis
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Study | (M13645) was a 48veek trial in 947 patients with moderately to severely active rheumatoid
arthritis who were naive to methotrexate (MTX). Patients received RINVOQ 15 mg or upadacitinib 30 mg
once daily or MTX as monotherapy. At Week 26,-rempmding patients on upadacitinib could be

rescued with the addition of MTX, while patients on MTX could be rescued with the addition of blinded
RINVOQ 15 mg or upadacitinib 30 mg once daily. The primary endpoint was the proportion of patients
who achieved a\CR50 response at Week 12. Key secondary endpoints included disease activity score
(DAS28 wt %2 aVeek 12, DASZBRP 2.6 at Week 24, change from baseline in Health Assessment
Questionnaireg Disability Index (HAQI) at Week 12, and change from baseline in van der Heijde
modified total Sharp Score (mTSS) at Week 24.

Study Il (M1855) was a 14veek monotherapy trial in 648 patients with moderately to severely active
rheumatoid arthritis who had an inadequate response to MTX. Patients received RINVOQ 15 mg or
upadacitinib 30 mg once daily monotherapy or continued tstable dose of MTX monotherapy. At

Week 14, patients who were randomized to MTX were advanced to RINVOQ 15 mg or upadacitinib
30mg once daily monotherapy in a blinded manner based ordgtermined assignment at baseline.

The primary endpoint was the pportion of patients who achieved an ACR20 response at Week 14. Key
secondary endpoints included DAS28v t 3.2 DAS2&ERP 2.6, and change from baseline in HBQ

at Week 14.

Study Il (M13549) was a 1&veek trial in 661 patients with moderately to severely active rheumatoid
arthritis who had an inadequate response to conventional synthtiieasemodifying antirheumatic

drugs (csDMARDS). Patients received RINVOQ 15 mg or upadacitinib 30 mg once daily or placebo added
to background csDMARD therapy. At Week 12, patients who were randomized to placebo were
advanced to RINVOQ 15 mg or upadacitinilori@lonce daily in a blinded manner based on-pre

determined assignment at basedinThe primary endpoint was the proportion of patients who achieved

an ACR20 response at Week 12. Key secondary endpoints included/DASZR2)OAS2ERR 2.6,

and change from baseline in HA at Week 12.

Study IV (M1465) was a 48veek trial in 162%atients with moderately to severely active rheumatoid
arthritis who had an inadequate response to MTX. Patients received RINVOQ 15 mg once daily,
adalimumab, or placebo added to background MTX. From Week 14esponding patients on

RINVOQ 15 mg coul@ bescued to adalimumab in a blinded manner, and-responding patients on
adalimumab or placebo could be rescued to RINVOQ 15 mg in a blinded manner. At Week 26, all
patients randomized to placebo were switched to RINVOQ 15 mg once daily in a blindeer nTdre
primary endpoint was the proportion of patients who achieved an ACR20 response at Week 12 versus
placebo. Key secondary endpoints versus placebo included BAS23.2HO0AS2&ERP 2.6, change

from baseline in HA@I at Week 12, and change from baseline in mTSS at Week 26.

Study V (M13542) was a 1&veek trial in 499 patients with moderately to severely active rheumatoid
arthritis who had an inadequate response or intolerance to biologic DMARDSs. Patients received RINVOQ
15 mg or upadacitinib 30 mg once daily or placebo adddshckground csDMARD therapy. At Week 12,
patients who were randomized to placebo were advanced to RINVOQ 15 mg or upadacitinib 30 mg once
daily in a blinded manner based on gtetermined assignment at baseline. The primary endpoint was

the proportion d patients who achieved an ACR20 response at Week 12. Key secondary endpoints
included DAS28 w t 3.2Xd change from baseline in HBQat Week 12.
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Study Results

The percentages of patienteeated with RINVOQ 15 mg achieving ACR20, ACR50, and ACR70 responses,
DAS28CRP 2.6 in all studies are shown Trable27.

In all studies, patients treated with RINVOQ 15 mg, alone or in combination with csDMARDSs, achieved
significantly higher ACR20, ACR50, and ACR70 response rates comparedrtoridihérapy or
placebo, respectively, at the primary efficacy time point, except for ACR70 in Stulidpl¥X7).

In Study IV, the percentage of patients achieving ACR20 responses by visit is shigureth In
Studies Il and V, significantly higher ACR20 response rates were observed as\Wak dswith
RINVOQ 15 mg versus placebo.

Treatment with RINVOQ 15 mg, alone or in combination with csDMARDSs, resulted in significantly
greater improvements in the individual ACR components compared to placebo or MTX at the primary
efficacy time poin{Table28).
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Table27.

Efficacy
Measure

ACR 20

ACR 50

ACR 79

DAS28CRP
<2.6

Proportion of Patients Achieving ACR Responses and DAF8 2.6

Study

Week

128/14°
24°26¢
128/14°
24268
128/14°
24264
128/14°

24264

Study | Study I Study 1l
MTXNaive MTXIR csDMAREIR
Monotherapy Monotherapy Background
csDMARDs
MTX  RINVOQ MTX RINVOQ PBO RINVOQ PBO
15 mg 15 mg 15 mg
% % %
n odp n o n o dp
N= 317 216 217 221 221
314
54 76° 41 68° 36 64°
22 (14, 29) 27 (18, 36) 28 (19, 37)
59 79
20 (13, 27)
28 52¢ 15 42¢ 15 38°
24 (16, 31) 27 (19, 35) 23 (15, 31)
33 60°
27 (19, 34)
14 33 3 23 6 21°
19 (12, 25) 20 (14, 26) 15 (9, 21)
19 45°
26 (19, 33)
14 36° 8 28 10 31¢
22 (16, 29) 20 (13, 27) 21 (14, 28)
19 48
30 (23,37)

651

36

36

15

21

10

6

9

Study IV Study V
MTXIR bDMARDIR
Background Background
MTX csDMARDs
RINVOQ ADA PBO RINVOQ
15mg 40mg 15 mg
% %
N (95% ClI) n o6 dp
651 327 164
71° 63 65°
34 (29, 39) 36 (26, 46)
67° 57
32 (27, 37)
45° 29 34
30 (26, 35) 22 (14, 31)
54° 42
33 (28, 38)
25° 14 12
20 (6, 24) 51, 11)
35° 23
25 (21, 29)
2% 18 2%
23 (19, 27) 19 (11, 27)
41¢ 27
32 (27, 36)

Patients who discontinued randomized treatment, or had cioesr between randomized treatments, or were missing data at week of evaluation were imputed-as nor

responders in the analyses.
Study |, Study Ill, Study Study V

Study I
Study |
Study IV

~ooo0op

p >K.001 RINVOQ 15 mg vs placebo or MTX comparison
The following comparisons for RINVOQ 15 mg vs placebo or MTX are included in multiplicity adjustment for overall typeniteitokCR20 at Week 12/14 in Study

Study Ill, Study IV, and Study V; ACR50 at Week 12 in Study I:CRIS286 at Week 24 in Study I, and at Week 12/14 for Study II, Study Ill, and Study IV.

sQ@

Not included in multiplicity adjustment for overall type | error control.
No conclusions can be drawn regarding the superioritRIibfVOG MTX versus adalimumab + MTX.
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Table28. Components of ACR Response (mean change from basgline)

ACR Component Study Study | Study I Study 1l Study IV Study V
MTX-Naive MTXIR csDMARER MTXIR bDMARDIR
Monotherapy Monotherapy Background Background Background
csDMARDs MTX csDMARDs
MTX RINVOQ MTX RINVOQ PBO RINVOQ PBO RINVOQ ADA PBO RINVOQ
15 mg 15 mg 15 mg 15 mg 40 15 mg
mg
Week = 317 216 217 221 221 651 651 327 169 164
314
Number of tender 12°/14¢ -13 -17 -11 -15" -8 -14" -10 -16" -14 -8 -16"
joints (0-68) 24926¢ -16 -19 -9 -18" -15
Number of swollen  12°/14¢ -10 -12n -8 -11° -6 -on -7 -110 -10 -6 110
joints (0-66) 24926¢ -12 -14" -6 -12n -11
Pairi 12b/14¢ -25 -36" -14 -26" -10 -30 -15 -320 -25 -10 -26"
24926¢ -28 400 -19 -37" -32
Patient global 12°/14¢ -25 -35" -11 23 -10 -30 -15 -30 -24 -10 -26"
assessment 249268 -28 -39 -18 -36" -30
Disability Index 12°/14¢ -0.5 0.8 -0.3 0.7 -0.3 -0.6" -0.3 -0.6" -0.5  -0.2 0.4
(HAGDIY 24926°  -0.6 -0.9" 03 0.7 -0.6
Physician global 12°/14¢ -35 -46" -26 40" -23 -38" -25 -39 -36 -26 -39
assessment 24926¢ -45 50" -27 -45" -41
hsCRRmg/L) 12b/14¢ -10.6 -17.8 -1.1 -10.2 -04 -10.1° -1.7 -12.8 -9.2 -1.1 -11.0°
24926 -11.6 -18.4 -1.5 -13.8 -10.3
a. Data shown are least square (LS) means of change from baseline
b. Study I, Study lll, Study IV, Study V
c. Study IlI, primary efficacy time point is at Week 14
d. Studyl
e. Study IV
f.  Visual analog scale: 0 = best, 100 = worst
g. Health Assessment Questionnalbésability Index: 0=best, 3=worst; 20 questions; 8 categories: dressing and grooming, arising, eating, walking, hysiegep reacl

activities. Data shown are the within group LS means of change from baseline.
h. p>P.001 RINVOQ 15 mg vs placebo or Mdmdparison
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Figurel. Percent of Patients Achieving ACR20 in Study IV
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Patients who discontinued randomized treatment, or were missing ACR20 results, or wete lost
follow-up or withdrawn from the study were imputed as nogsponders.

In Study | and Study 1V, a higher proportion of patients treated with RINVOQ 15 mg alone or in
combination with MTX, achieved DASRBP .6 compared to MTX or placebo at the primary efficacy
time point(Table29).

Table29. Proportion of Patients with DAS2&RP Less Than 2.6 with Number of Residual Active
Joints at Primary Efficacy Time Point

Study | Study IV
MTXNaive MTXIR
Monotherapy Background MTX
MTX RINVOQ MTX RINVOQ
DAS28CRP Less Than 2.6 N =314 15 mg N =651 15mg
N =317 N =651
Proportion of responders at Week 12 (n) 14% (43) 36% (113) 6% (40) 29% (187)

Of responders, proportion with 0 active joints  51% (22) 45% (51) 60% (24) 48% (89)
(n)

Of responders, proportion with dctive joint (n) 35% (15) 23% (26) 20% (8) 23% (43)
Of responders, proportion with 2 active joints 9% (4) 17% (19) 15% (6) 13% (25)
(n)

Of responders, proportion with 3 or more activ. 5% (2) 15% (17) 5% (2) 16% (30)
joints (n)

RadiographidResponse

Inhibition of progression of structural joint damage was assessed using the modified Total Sharp Score
(mTSS) and its components, the erosion score, and joint space narrowing score at Week 26 in Study 1V
and Week 24 in StudyThe proportion of patients with no radiographic progression (mTSS change
FNRY 0 IOhvias dlsy &sedsed.

In Study 1V, treatment with RINVOQ g resulted irsignificantly greater inhibition of the progression
of structural joint damage compared to placebo at WeeksTzble30). Analysesf erosion and joint
space narrowing scores were consistent with overall results. In this study, 76% of patients in the
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placebo plus MTX group experienced no radiographic progression at Week 26 compared to 84% of
patients treated with RINVOQ 15 mg.

In Study I, treatment with RINVOQ 15 mg monotherapy resulted in significantly greater inhibition of the
progression of structural joint damage compared to MTX monotherapy at \24é€kable30). Analyses

of erosion and joint space narrowing scores were consistent with overall results. In this study, 78% of
the patients in the MTX monotherapy group experienced no radiographic progression at Week 24
compared to 88% of the patients treated with RINVOQ 15magotherapy.

Table30. Radiographic Changes
Measurement tool Study Study | Study IV
MTXNaive MTXIR
Monotherapy Background MTX
Treatment MTX RINVOQ PBO RINVOQ ADA
Group 15 mg 15 mg 40
n oo hp: n o6 dpz My

Week

Modified Total Sharp Score, 24°/26° 0.7 0.1 0.9 0.2 0.1

mean change from baseline -0.5 (0.9,-0.2) -0.7 ¢1.0,-0.4)

Erosion Score, mean chang 24°/26°¢ 0.3 0.1¢ 0.4 0 0

from baseline -0.3 (0.4,-0.1) -0.4(-0.6,-0.2)

Joint Space Narrowing Scor 24°/26°¢ 0.3 0.19 0.6 0.2 0.1

mean change from baseline -0.2 (0.4,-0.0) -0.4 (0.6,-0.2)

Proportion of patients with ~ 24°/26°¢ 77.7 87.8 76.0 83.5 86.8

no radiographic progressién 9.8 (3.5, 16.2) 7.5 (3,12.1)

a. Analyses are based on linear extrapolation

b. Studyl

c. Study IV

d b2 LINRINBaaiAzy RSPAYSR La YvYe{{ OKIy3aS X

e. pXP.001 RINVOQ 15 mg vs placebo or MTX comparison

f.  p>.01 RINVOQ 15 mg vs placebo or MTX comparison

g. pAD.05 RINVOQ 15 mg vs placebd/rX comparison
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PhysicaFunction Response andHealth-Related Outcomes

Treatment with RINVOQ 15 mg, alone or in combination with csDMARDSs, resulted in a significant
improvement in physicdlnction compared to all comparators (placebo, MTXadalimumab) as
measured by HA@I at Week 12{4 (Table31).

In Studies II, Ill, and IV, treatment with RINVO@gSesulted in aignificantly greater improvement
in the mean duration of morning joint stiffness compared to placebo or MTX at Week 12/14.

Other Health-Related Outcomes

Across all studies, patients receiving RINVOQ 15 mg experienced significantly greater improvement
from baseline in physical component summary (PCS) stcaetal componensummary (MCS) scores,
and in all 8 domains of the Short Form Health Surveyd@p€ompared to placebo in combination with
csDMARDs or MTX monotherapy at Week 12/14.

Fatigue was assessed by the Functional Assessment of Chronic lliness -Hatigapy score (FACGF)
in Studies I, lll, and Nmprovement in fatigue at Week 12 was observed in patients treated with
RINVOQ 15 mg compared to patients on placebo in combination with csDMARDs MTX monotherapy.
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Table31. Physical Function Respon$tAQDI (MCID) at Week $214¢

Study Study | Study Il Study IlI Study IV Study V
MTXNaive MTXIR csDMARBIR MTXIR bDMARDIR
MTX RINVOQ MTX RINVOQ PBO RINVOQ  PBO RINVOQ ADA PBO RINVOQ
15 mg 15 mg 15 mg 15 mg 40 mg 15 mg

N 314 317 216 217 221 221 651 651 327 169 164

Change from -0.49 -0.8% -0.32 -0.6% -0.25 -0.59 -0.28 -0.6¢¢ -0.49 -0.17 -0.39

Baseliné -0.34 -0.33 -0.33 -0.31 -0.22

n o dop: (-0.44,-0.25) (-0.43,-0.22) (-0.43,-0.24) (-0.37,-0.25) (-0.34,-0.10)

HAQDI 54 77 39 62 43 67 44 64¢ 64 27 56

Responder

Rate§ (%)

a. Data shown are least squares (LS) mean

b. Studies |, Ill, IV and V

c. Study ll

d. pXP.001 RINVOQ 15 mg vs placebo or MTX comparison

e. tSNOSyi(dl3S 2F LI GASyG&a 6A030 Iy AYLNROBSYSYyd FNRY o6FasStAaysS x
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Psoriatic Arthritis

The efficacy and safety of RINVOQ 15 mg once daily was assessedim$&@ randomized, double
blind, multicenter, placeb@ontrolled studies in patients 18 years of age or older with moderately to
severely active psoriat@rthritis (Table32). All patientshad active psoriatic arthritis for at least

6 months based upon the Classification Criteria for Psoriatic Arti@#ASPAR), at least 3 tender joints
and at least 3 swollen joints, and active plaque psoriasis or history of plaque psoriasis. For both
studies, the primary endpoint was the proportion of patients who achieved an ACR20 response at
Week 12. The studies inde longterm extensions for up to 5 years (SELIPEA 1) and 3 years
(SELEGHSA 2).

Table32. Summary of Patient Demographics for Clinical Trials in Psoriatic Arthritis
Study # Trialdesign Dosageroute of Study Mean Female, Mean
administration subjects, age, % Disease
and duration Ne years Duration,
(SD) years
(SDjy
StudyPsA |l Randomized, RINVOQ 15 mg 1704 50.8 53.2 6.1 (6.97)
SELECGT doubleblind, I (12.22)
Upadacitinib
PsA 1 placebe and 30mg
(M15-572) active
controlled, Placebo, orally,
multicenter, in | once daily
norbiologic Adalimumab
DM_ARDIRi 40mg EOW
patients
Main treatment
period: 24 weeks
StudyPsA Il Randomized, RINVOQISmMg — g4q 534 543  10.1(9.18)
SELEGT doubleblind,  Upadacitinib (11.83)
PSA 2 placeboe 30mg
controlled,
(M15554)  multicenter, in - 2cebo orally,
bDMARDBIR once daily
patients Main treatment
period: 24 weeks
a. Patients who had an inadequatesponse or intolerance to at least one nbimlogic DMARD
b. Patients who had an inadequate response or intolerance to at least one bDMARD
c. Includes all randomized patients who received at leastdwoge of study drug

d. Years sincesoriatic arthritisdiagnosis

StudyPsA | (M1572) was a 24veek trial in 1705 patients who had an inadequate response or
intolerance to at least one nehiologic DMARD. At baseline, 1393 (82%) of patients were on at least
one concomitant norbiologic DMARD, 1084 (64%) of patientsereed concomitant MTX only, and

311 (18%) of patients were on monotherapy. Patients received RINVOQ 15 mg or upadacitinib 30 mg
once daily, adalimumab 40 mg EOW, or placebo. From Week 18espanding patients could be
rescued with addition or modificatn of standard of care. At Week 24, all patients randomized to
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placebo were switched to RINVOQ 15 mg or upadacitinib 30 mg once daily in a blinded manner based
on predetermined assignment at baseline.

StudyPsA 1l (M1554) was a 24veek trial in 642 patients who had an inadequate response or
intolerance to at least one biologic DMARI) baseline, 296 (46%) of patients were on at least one
concomitant norbiologic DMARD, 222 (35%) of patients received concomitant MTX only, and

345 (54%) of patients were on monotherapy. Patients received RINVOQ 15 mg or upadacitinib 30 mg
once daily or placebo. From Week 16, fresponding patients could be rescued with addition or
modification of standard of care. At Wk 24, all patients randomized to placebo were switched to
RINVOQ 15 mg or upadacitinib 30 mg once daily in a blinded manner baseddetgrained

assignment at baseline.

Study Results

In both studies, a significantly greatamoportion of patients treated with RINVOQ 15 mg achieved
ACR20 response compared to placebo at WeefdaBle33, Figure2 for PsAl). Onset of efficacy was
seen as early as Week 2 for ACR20.

Treatment with RINVOQ 15 mg resulted in improvements in individual ACR components, including
tender/painful and swollen joint counts, patient and physician global assessmentsDHAQIN
assessment, and hsCRP compared to placebo at Wedlah284).

In StudyPsA |, RINVOQ 15 mg achieved-imdariority compared to adalimumab in the proportion of
patients achieving ACR20 response at Week 12 with values of 71% and ¢83%\VQand
adalimumab, respectively; superiority to adalimumab could not be demonstrated.

A higher proportion of patients treated witRINVOQ 15 machieved ACR50 and ACR70 responses at
Week 12 compared to placebo.

The efficacy of RINVOQ 15 mg, as assessed by ACR20, was demonstrated regardless of subgroups

evaluated including baseline BMI, baseline hsCRP, and number of priorhddf 2 3A O 5a! w5 a
>1).

Within each study, consistent responses were observed with RINVOQ 15 mg alone or in combination
with non-biologic DMARDs for primary and key secondary endpoints.

Figure2. Percent of Patients Achieving ACR20 in StHiRBA |
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Table33. Clinical Trial Summary

Efficacy Measure Study Study-PsA | Study-PsA Il
non-biologic DMAREIR bDMARDIR
Treatment PBO RINVOQ 15 ADA PBO RINVOQ
Group mg 40 mg 15 mg
N 423 429 429 212 211
. Week 12 36 71° 65 24 57
ACR20 (% of patients) Week 24 45 73 67 20 59
. Week 12 13 38 38 5 32
ACRS0 (% of patients) Week 24 19 52 44 9 3g
f
ACR70 (% of patients) wggt ;i é ;Sff ;g i 199f
MDA (% of patients) Week 24 12 37 33 3 25°
Resolution of enthesitis
(LEI=0; % of patients) Week 24 92 i 47
Resolution of dactylitis
(LDI=0; % of patients) Week 24 40 w 4
: Week 16 21 63° 53 16 52¢
0
PASI7S (% of patients) Week 24 27 64 59 19 54
SIGA 0/1 (% of patients) Week 16 11 42¢ 39 9 37
Modified Sharp/van der Baseline 13.05 13.44 14.89
Heijde Score Week 24 13.31 13.42 14.92

Patients who discontinued randomized treatment or were missing data at weekatdiation were imputed as nen
responders in the analyses. For MDA, resolution of enthesitis, and resolution of dactylitis at Week 24, the subjects
at Week 16 were imputed as neesponders in the analyses.

a. In patients with enthesitis at baseline #241, 270, and 265, respectively)

b. In patients with dactylitis at baseline 1126, 136, and 127, respectively). Statistical significance cannot be clair
for this endpoint based on stegown testing procedure.

c. Ly LI A 3% B3A psofiadiKat bgseline@i1, 214, and 211, respectively, for SttRigA | and /131 and
130, respectively, for StueysA II)

d. In patients with sIGA2 at baseline (313, 322, and 330, respectively, for SttRigA | and 163 and 171,
respectively, for StudsA 1)

e. multiplicity-controlled p>).001RINVOQ@s placebo comparison. For modified Sharp/van der Heijde score, the
comparison is based on analysis of covariance model for change from baseline with missing data handled by
extrapolation.

f.  nominal p#).001RINVOQ@s placebo comparison

RadiographidResponse

In StudyPsA |, inhibition of progression of structural damage was assessed radiographically and
expressed as the change from baseline in modified Sharp/van der Heijde Score (SHS). Treatment with
RINVOQ 1Bg resulted in significantly greater inhibitiontbe progression of structural joint damage

as measure by SHS compared to placebo at VEZddgKkable34). Similaresults were observed for both

of the SHS components, joint erosj@md joint space narrowing scores.
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Table34. Componentof ACR Response

ACR Component Study Study-PsA | Study-PsA I
non-biologic DMARBIR bDMARDIR

Treatment PBO RINVOQ ADA PBO RINVOQ

Group 15mg 40 mg 15 mg
N 423 429 429 212 211
Number of tender/painful Baseline 19.6 20.4 199 254 24.8
joints (068) Week 12 12.4 8.7 9.3 193 12.2
Number of swollen joints Baseline 10.9 11.5 116 11.8 11.2
(0-66) Week 12 5.6 3.4 3.7 7.2 4.4
Patient assessment of pain Baseline 6.1 6.2 5.9 6.6 6.3
Week 12 51 3.g 3.6 6.0 4.4
Patient global assessmeént \?va:eil:; gg ;f:d 23 gi f;

Baseline 111 1.15 111 1.23 1.08

Disability index (HAQIY Week12 098 072 078 112 079

Phvsician alobal assessmen Baseline 6.5 6.7 6.6 6.4 6.5
y 9 Week 12 43 3.00 31 5.0 3.3
Baseline 113 113 110 9.0 11.2

hsCRP (mg/L) Week 12 102 4. 37 96 3.9

a. Numericrating scale (NRS): 0 = best, 10 = worst

b. Health Assessment Questionnaibésability Index: O=best, 3=worst; 20 questions; 8 categories: dressing and
grooming, arising, eating, walking, hygiene, reach, grip, and activities.

c. multiplicity-controlled p>{).001 is based on mixed model for repeated measures for change from baseline for
RINVOQ@s placebo comparison

d. nominal p#).001 is based on mixed model for repeated measures for change from baselRNGDQ's placebo
comparison

Response rates for ACR20/50/70, MDA, PASI75, sIGA, enthesitis resolution, and dactylitis resolution in
patients treated with RINVOQ 15 mg were maintained through Week 56.

PhysicaFunction Response andHealth-Related Outcomes

In both studies, patients treated with RINVOQ 15 mg showed significant improvement from baseline in
physical function as assessed by HAIQut Week 12 when compared péacebo Table34), which was
maintained through Week 56.

Healthrelated quality of life was assessed by38FIn both studies, patients receiving RINVOQ 15 mg
experienced significantly greater improvement from baseline in the Physical Component Summary
scorecompared to placebo at Week 12. Improvements from baseline were maintained through
Week56 in both studies.

Patients receiving RINVOQ 15 mg experienced significantly greater improvement from baseline in
fatigue, as measured by FA@Bcore, at Week 12 compared to placebo in both studies.
Improvements from baseline were maintained through Week 56 in both studies
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Axial Spondyloarthritis
Ankylosing Spondylitis

The efficacy and safety of RINVOQ 15 mg once daily were assesgedandomized, doublélind,

multicenter, placebecontrolled studesin patients 18 years of age or older with active ankylosing
ALRYyReftAGAA o0l &SR dzZllRyYy GKS .l GK !'yleée#dandAiy3d {LRyRe
t I GASYy(iQa ! aaSaaySy @ ThePhrintay éndpoint fot both stutliés vags thea 02 NB X
proportion of patients achieving an Assessment of SpondyloArthritis international Society 40 (ASAS40)
response at Week 148oth studiesncluded a longerm extension for up to 2 year3 éble35).

Table35. Summary of PatientDemographics for Clinical Trials in Ankylosing Spondylitis
Mean
Duration
Dosage, route of  Study Mean Female  Since
Study # Study design  administration and subjects  age (%) Diagnosis
duration (N)° (SD 0 (years)
(SD)
STUDY AS  Randomized, RINVOQ 15 mg 187 45.4 29 6.9

SELEGAXISL double-blind,

placebocontrolled. orally, once daily

in NSAIBIR _
bDMARDNaive Main treatment
patients period: 14 weeks
STUDY A%  Randomized, RINVOQ 15 mg 420 424 26 22
SELEGAXIS ¢ doubleblind, 12.08
(M19-944¢  multicenter, Placebo (12.08) (7.52)
Study 1) placebocontrolled. orally, once daily
in bDMAREIR _
patients Main treatment

period: 14 weeks

Abbreviations: bDMARB biologic diseaseodifying antirheumatic drug; IR = inadequate responder; NSAID =
Nonsteroidal Antinflammatory Drug, SD = standard deviation

a. Patients who had an inadequate response to at least two NSAIDs or had intoleranaetdraindication for NSAIDs
b. Includes all randomized patients who received at leastdwse of study drug
c. Patients who had an inadequate response or intolerance to one or two bDMARDs

Study AS (M16:098) was a 14veek trial in 187 ankylosirgpondylitis patients with an inadequate
response to at least two NSAIDs or intolerance to or contraindication for NSAIDs and had no previous
exposure to biologic DMARDs. At baseline, patients had symptoms of ankylosing spondylitis for an
average of 14.4 yars and approximatel81% andl6% of the patients were on concomitaNBSAID(s)

and/or a conventional synthetic DMARD respectively Patients received RINVOQ 15 mg once daily

or placebo. At Week 14, all patients randomized to placebo were switcheliNd@PQ 15 mg once

daily.

Study ASI (M19-944) was a 14wveek trial in 420 ankylosing spondylitis patients with an inadequate
response to 1 or 2 biologic DMARDs. At baseline, patients had symptoms of ankylosing spondylitis for
an average of 12.8 years and approximai#&8¢o and31% of the patients were on concomitant
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NSAID(s) and/or sDMARD respectively Patients received RINVOQ 15 mg once daily or placebo. At
Week 14, all patients randomized to placebo were switched to RINVOQ 15 mg once daily.

StudyResults

Inboth studies a significantly greater proportion of patients treated with RINVOQ 15 mg achieved an
ASAS40 response compared to placebo at Weekitiie3 and Table36). Onset of efficacy was seen

as early as Weeki Study A$ and Week 4 in Study ASIn Study A$, efficacy was maintained

through Week 104 as assessed by the endpoints presentédhiie36.

Treatment with RINVOQ 15 mg resulted in improvements in individual ASAS compnents
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Table37) and other measures of disease activity, including BASBIhsCRP compared to placedio
Week 14(Table36).

Examination obaselinebody mass indef8MI), symptom duration oankylosing spondylitiand
baseline hsCRifd not identify differences in response to RINVOQ among these subgroups at
Week14.

Figure3. Percent of Patients Achieving ASASAGtudy ASI*
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*Results are based on neresponder imputation in conjunction with multiple imputation.
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Table36. Efficacy results of RIVOQat Week 14

Efficacy Measure Study
Treatment
Group
N
ASAS40 (% of patients) Week 14
ASAS20 (% of patients) Week 14
ASAS Partial Remissi¥ of patients) Week 14
BASDAI 50 (% of patients) Week 14
Baseline
ASDALRP
Week 14

ASDAS Inactive Disease (% of patients) Week 14
ASDAS Low Disease Activity (% of patients Week 14

. Baseline
SPARCC MRI Spine Score
Week 14
) Baseline
Nocturnal Baclkain
Week 14

l0ONBGAlIGAZ2yaY ! {! {Hn 62NInno

a. multiplicity-controlled p>{).001RINVOQs placebo comparison
b. multiplicity-controlled p>).01RINVOQ@s placebo comparison
c. nominal p#).001RINVOQ@s placebo comparison

Study A9
bDMARDnNaive
PBO RINVOQ

15mg
94 93
25.5 51.6
40.4 64.5
1.1 19.4
23.4 452
3.69 3.52
3.07 2.06
0 16.T°
12.54 11.24
10.06 3.252
6.37 6.43
4.56 2.95°

Study ASlI

bDMARDIR
PBO RINVOQ

15mg

209 211
18.2 44.5
38.3 65.4
4.3 17.52
16.7 43.12
3.87 3.86
3.36 2.32
1.9 12.8
10.1 44.12
8.76 11.20
9.16 6.80%
7.20 7.10
5.63 3.882

I a4 aSaxYSgioNiRpiovemens XIDAS
CRP = Ankylosing Spondylitis Disease Activity Sd®eactive Protein; BASDAI = Bath Ankylosing Spondylitis Disease Act
Index; PBO = placeb8PARCC MRI = Spondéytbritis Research Consortium of Canada Magnetic Resonance Imaging

For binary endpoints, Week 14 results are based onmesponder imputatior(Study AS) and on norresponder imputation

in conjunction withmultiple imputation (Study AS).
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Table37. Components of ASAS Response

Efficacy Measure Study Study A9 Study Al
bDMARDnNaive bDMARDIR
Treatment PBO RINVOQ 15 PBO RINVOQ
Group mg 15 mg
N 94 93 209 211
Patient Global Assessment o Baseline 6.8 6.7 7.3 7.4
Disease Activity Week 14 5.4 3.7 5.9 4.3
Baseline 6.7 6.9 7.4 7.5
Total Back Pain
Week 14 5.0 3.¢ 5.9 4.4
Baseline 5.64 5.41 6.20 6.25
BASPI
Week 14 4.18 3.07 5.09 3.9¢
_ Baseline 6.65 6.63 6.73 6.85
Inflammatior?
Week 14 4.59 3.37 5.11 3.87

Abbreviations: ASAS = Assessment of SpondyloArtintisiational Society; BASFI = Bath Ankylosing Spondylitis Functior
Index; PBO = placebo

a. numeric ratingscale (NRS): 0 = best, 10 = worst

b. mean of BASDAI questions 5 and 6 assessing morning stiffness severity and duration: 0 = best, 10 = worst

c. multiplicity-controlled pX).001RINVOQ@rs placebo comparison

d. nominal pX).001RINVOQss placebo comparison

Health-Related Outcomes
Improvements were observed as early as Week 1 for total back pain and Week 2 for nocturnal back pain in
Study ASI.

In Study A$l, patients treated with RINVOQ 15 mg showed significant improvements in wekdthd

quality of life and overall health as measured by ASQoL and ASAS Health Index, respectively, compared to
placebo at Week 14. Improvements in ASQoL and AiBAlth Index were also observed in StudylAS
compared to placebo at Week 14.

Enthesitis

In Study A$l, patients with preexisting enthesitis treated with RINVOQ 15 mg showed significant
improvement in enthesitis compared to placebo as measured by change from baséWiaasirich
Ankylosing Spondylitis Enthesitis ScMASEFat Week 14. Improvements in MASES were also observed
in Sudy ASI compared to placebo at Weeld.

Spinal mobility

In Study ASl, patients treated with RINVOQ 15 mg showed significant improvement in spinal mobility
compared to placebo as measured by change from baseline in Bath Ankylosing Spondylitis Metrology Index
(BASMI) at Week 14. Improvements in BASMI wereadiserved in @idy ASI compared to placebo at

Week 14.

Non-radiographic Axial Spondyloarthritis

The efficacy and safety of RINVOQ 15 mg once daily were assessedandomized, doublélind,
multicenter, placebecontrolled study in patients 18 years of age or older with active-ramiographic axial
spondyloarthritis Table38). Study SELECT AXIS 2 (Study 2) waweaekplacebecontrolled trial in
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313 patients with active nosradiographic axial spondyloarthritis with an inadequate response to at least

2 NSAIDs or intolerance to or contraindication for NSAilBs NSAIDR) Patients must have had objective

signs of inflammation indicated by elevated C reactive protein (CRP) (definaghperdimit of normal),

and/or sacraoiliitis on magnetic resonance imaging (MRI), and no definitive radiographic evidence of

structural damage on sacroiliac joints. Patients had active disease as defined by tieBgdtsing
{LR2yRetAlGAad 5Aa81asS ' OGAgGAGeE LYRSE o6.!'{5!'L0 % n |
based on a @ 10 numerical rating scale (NRS) at the Screening and Baseline Visits.

At baseline, 74.8% and 29.1% of the patients were on a concomitant NSAID or csDMARD, respectively.
32.9% of the patients had an inadequate response or intolerance to bDMARD therapy. Patients received
RINVOQ 15 mg once daily or placebo. The primary endpaisithe proportion of patients achieving an
Assessment of SpondyloArthritis international Society 40 (ASAS40) response at Week 14.

Table38. Summary of Patient Demographics for Clinical Trial in Nadiographic Axial
Spondyloarthritis
Study # Trialdesign Dosage, Study Mean Female, Mean
route of subjects, age, % Disease
administration (Ny years Duration,
andduration (SD years
(SD
SELECAXIS 2 Randomized, RINVOQ 15 mg 313 42.1 58.5 4.4(5.68
(M19-944¢ double-blind, Placebo (12.22)
Study 2) multicenter
placebe orally, once daily
controlled, in '
NSAIBR Main treatment
patients period: 52 weeks

a. Includes all randomized patients who received at least one dose of study drug

Study Results

In SELEGAXIS 2, a significantly greater proportion of patients treated with RINVOQ 15 mg achieved an
ASAS40 response compared to placebo at WeeKddl€39, Figurel). Onset of efficacy was seen as early
as Week 2 for ASAS40.

Treatment with RINVOQ 15 mg resulted in improvement in individual ASAS comp(@iraiezt0) and
other measures of disease activity, including BASDAI and hsCRP compared to placebo at Week 14.

Examination of baseline BMI, symptom duration of madiographic axial spondyloarthritis, baseline
hsCRP, MRI sacraoiliitis, and prior use of bDMARDSs did not identify differences in response to RINVOQ
among these subgroups at Week 14.

RINVOQ (upadacitinib) Page 68 of 101



Figure4. Percent of Patients Achieving ASAS40*

100 1
90
80
70 A
60 -
50 o
40 4
30 A
o] B e O
il )t Qe

o < = - — ————————
0 1 2 3 4 S 6 7 8 9 10 11 12 13 14

Percent Responders

—&—RINVOQ 15 mg  ---O-- Placebo

*Results are based amon-responder imputation in conjunction with multiple imputation.

Table39. Efficacy Results of RINVOQ at Week 14
Treatment Group PBO RINVOQ 15 mg
(N = 157) (N = 156)

ASAS40 (df patienty Week 14 22.5 44.9
ASAS20 (4f patienty Week 14 43.8 66.7
ASAS Partial Remissiondfpatienty Week 14 7.6 18.8
BASDAI 50 (%5 patienty Week 14 221 42.3
ASDAERP Baseline 3.61 3.61

Week 14 2.90 2.22
ASDAS Inactive Diseased®patienty Week 14 5.2 14.1°
ASDAS Low Disease Activityofgeatients Week 14 18.3 42.3
SPARCC MRI score (Sl joints) Baseline 3.49 4.39

Week 14 3.37 1.9¢
Nocturnal Back Pain Baseline 6.98 6.68

Week 14 5.05 3.74

a.  Multiplicity-O2 y i N2 f f BIRVOQ@¥pladebaicamparison
b. Multiplicity-O 2 y (i NB f tRENROQSHacsbo momparison
For binary endpoints, results are based on siesponder imputation in conjunction with multiple imputation.
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Table40. Components of ASAS Response

Treatment Group PBO RINVOQ 15 mg
(N =157) (N = 156)
Patient Global Assessment of Disease Activity Baseline 7.30 7.03
Week 14 5.35 4.1¢
Total Back Pain Baseline 7.32 7.26
Week 14 5.27 4.29
BASP| Baseline 5.97 5.96
Week 14 4.47 3.3%
Inflammatior? Baseline 6.68 6.60
Week 14 4.69 3.48

Numeric rating scale (NRS): 0 = best; 10 = worst.

Mean of BASDAI questions 5 and 6 assessing morning stiffness sevedyratioh: 0= best, 10 = worst.
Multiplicity-controlled pX¥).001 RINVOQ vs placebo comparison.

b2YAYlf LI X ndnnam wLbzxhv @& LXI 0S62 O2YLI NA&A2Y D

o0 o

Health-Related Outcomes

Patients treated with RINVOQ 15 mg showed significant improvements in wekdtbd quality of life and
overall health as measured by Ankylosing Spondylitis Quality of Life (ASQoL) and ASAS Health Index,
respectively, compared to placebo at Week 14.

Atopic Dermatitis

The efficacy and safety of RINVO&mg and 30 mg once dailiere assessed in 2584 patients ({i@ars of
age and olderjrom three Phase 3 randomized, doud#nd, multicenter studiesTable41).

The study subjects includ&#i4 adolescent and 2240 adult patients wigfractorymoderate to severe

atopic dermatitis (AD) not adequately controlled by topical medicatiofs}. majority of the study

subjects had been treated with systemic therapy or phototherapy prior to initidiig/OQreatment. At

baseline, patients had to have all the following: an Investigator's Global Assessment (BIGA & Dig NB  x
the overall assessment of AD (erythema, induration/papulation, and oozing/crusting) iooraasing
aSOSNAGe &a0ltS 2F n G2 nZX |y 916 [c@npdsitelsodd assebsilk { SO S
extent and severity of erythema, edema/papulation, scratches and lichenification across 4 different body
AAGSA0T | YAYAYdzZY 02R@& & dhF andBeeklyNieldage SVorgt Proritud y @2 f @S
bdzY SNAOFE wikday3a {OFES obw{0 x

In all three studies, patients receiv&®&INVO@nce dailyat doses of 15 mgr 30 mg or matching placebo

for 16 weeks. Itwo of the studies (Measure Up 1 and Measure Up 2), RINVOQ was used as monotherapy,
whereas in the third studyAD UP, patients also received concomitant topical corticosteroids (TCS).
Following completion of the double blinded period, patients originally randomiz&INyYOQvere to

continue receiving the same dose uileek 136. Patients in the placebo group wereamdomized in a

1:1 ratio to receive RINVOQ 15 mg or 30 mg Wiéek 136.

All three studies assessed the-pmary endpoints of the proportion of subjects with a vi&B O(clear)
or 1 (almost clear) with at least agbint improvement and the proportion of subjects with EASI 75
(improvement of at least 75% in EASI score from baseline) at Week 16.
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Key secondargndpoints included EASI @dd EASI 10@t Week 16and the proportion of subjects with

NB R dzO i A 2 4poiktynprovierdesit indhg Worst Pruritus NRS from basglm@Veek 16 and other
timepoints. In the monotherapy studiekeysecondary endpoints included worsening of disease (EASI
Ay O NJsl6 pothtsdyring doubleblind period) and the proportion of subjects from baseline to Week 16
gAUGK NBRAzOUA2Y A V2¥poiat @ngrovérdent in tha Sapis Didkniagitis Symptoms Scale
[ADermSS] 7item total symptom score [TSB);a & Y LJG 2 Y T NBppideSnprove@medtsin the
Patient Oriented Eczema Measura)] A Yy  4-floiAt yinprovement in the ADerf$S Skindi); health-
NBf I G§SR | dzpdinkitngrovement ifi theFDBrmatokpgy Life Quality Index [DLQI]; DIQIthe
AYLI OG 27F | 5 NEpoittiin@dvemen in thd ABopit. Dedmatitis Impact Scale [AD&in

{ £ SSLI X R AMpdintim@avem@m id theSDerst  5F At & | OGABAGASIALE |y
point improvement in the ADerAS Emotional State)and anxiety and depression symptoms
(Hospitalization Anxiety and Depression Scale sco8®rkboth subscales)

Table4l. Summary of Patient Demographics for Clinical Trials in Atopic Dermatitis
Study # Trial Design Dosage, Route of  Study Age Female Mean
Administration Subjects  (years) (%) Disease
and Duration (N Mean Duration
(Rangé (years)
(SDj
MEASURE Randomized, RINVOQ 15 mg 847 34.0 46.2 20.7
UP 1 double-blind, RINVOG0 mg (12-75) (15.14)
(M16-045) pIacI:c_abecont_roIIed, Placebo
multicenter, in
moderate to severe '(I)’gglaeézno rally,
AD patients . y
Main treatment
period: 16 weeks
Monotherapy
MEASURE Randomized, RINVOQ 15 mg 836 33.6 43.7 20.2
Up 2 double-blind, RINVO@O0 mg (12-75) (13.75)
(M18-891) placl:_ebocont_rolled, Placebo
multicenter, in
moderate to severe Iglca‘laeas;(ﬁrally,
AD patients ¢ dally
Main treatment
period: 16 weeks
Monotherapy
Randomized, RIIL::VT%% 15 mg 901 34,1 39.3 23.4
double-blind, P (12-79) (15.09)
placebecontrolled, RINVOG0 mg
multicenter, in plus TCS
AD UP moderate to severe Placebo plus TCS
(M16-047) AD patients Tablets, orally,
once daily
Combination Main treatment

Therapy with TCS  period: 16 weeks

Abbreviations: AD = atopic dermatitis, SD = standard deviation, TCS = topical corticosteroids

a. Number of subjectsandomized
b. Years since AD diagnosis
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Study Results

Clinical Response

RINVOQ demonstrated consistent responses in thprtnary and key secondary endpoints across all
three studiesBoth the ceprimary, as well as all key secondary endpoints were multipleitytrolled and
achieved statistical significance vs placebe (h002J.

Monotherapy Studies (MEASURE UP 1 AND MEASURE UP 2)

In the MEASURE UP studies, a significantly greater proportion of patients treated with RINVMOQ 15
30 mg compared to placebachieved vIGAD 0 or 1 response and EASI 78Vatk 16 Table4?2)

Table42. Efficacy Results of RINVOQ Monotherapgudies at Week 16 (eprimary endpoints)

Study MEASURE UP 1 MEASURE UP 2
RINVOQ RINVOQ RINVOQ RINVOQ

Treatment Group PBO 15 mg 30mg PBO 15 mg 30mg
Number of subjects 285 282
randomized 281 281 278 276
% responders
VIGAAD O/BP 8.4 48.1 62.0 4.7 38.8 52.0
EASI 75 16.3 69.6° 79.F 13.3 60.1° 72.9

Abbreviations: PBO = placebo
a. Based on number afubjects randomized

b. Responder was defined as a patientwithviGA n1 2NJ m 604 Of SFNE 2NJ al f y2ad -Of
ordinal scale

c. Multiplicity-controlled p < 0.001 RINVOQ vs placebo comparison

Table43. Efficacy Results of RINVOQ Monotherapy Studies at Weelké ¢econdary endpoints)
Study MEASURE UP 1 MEASURE UP 2
RINVOQ RINVOQ RINVOQ RINVOQ

Treatment Group PBO 15 mg 30mg PBO 15 mg 30mg

Number of subjects 285 282

randomized 281 281 278 276

% responders

EASI 90 8.1 53.1¢ 65.8' 5.4 42.4 58.5

EASI 100 1.8 16.7 27.0¢ 0.7 14.1¢ 18.8

Worst Pruritus NRS 11.8 52.2 60.C 9.1 41.9 59.6'

0 poimt (N=272) (N=274) (N=280) (N=274) (N=270) (N =280)

improvement)

Mean %change (SE)

SCORAD -32.7 -65.7 -73.1¢ -28.4 -57.9 -68.4
(2.33) (1.78) (1.73) (2.50) (2.01) (2.04)

Abbreviations: PBO = placebo; SCORAD = SCORing Atopic Dermatitis

a. Based on number of subjects randomized

b. N=numberofdt 6ASyia sK2aS olaStAyS 22NRARG t NUZNAGdza bw{ Aa
c. % change = least squares mean percent change relative to baseline

d. Multiplicity-controlled p < 0.001 RINVOQ vs placebo comparison
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A rapid improvement in skin clearance (defined as EASI Weebk?2) wasalsoachievedfor both doses
compared to placeboA significantly greater proportion of patients treated with RINVO@g®sr 30 mg
achieved clinicalljneaningful improvement in itchompared to placebo atveek 16 .Rapid improvement
in itch (defined as &4-point reduction in Worst Pruritus NRS Week 1) waslso achievedor both doses
compared to placebo, with differences observed as early as 1 day after initRitiWO@0 mgand 2 days
after initiatingRINVOQ@5 mg. A significantly smaller proportion of patients treated with RINVO@@5r
30 mghad a disease flargefined as a clinically meaningful worsening oédseduring the initial 16veeks
of treatment compared to placebo.

Figure5 and Figure6 showthe proportion of patients achieving an EASI 75 resparggthe proportion of
patientsg A (i Kpoimk improvement in théNorst Pruritus NRS, respectivalyp to Week 16.

Figure5. Proportion of Patients Achieving an EASI 75 Response in Monotherapy Studies
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In both studieghe efficacy of RINVOQ 15 mg and 30 mg was maintdiredghWeek 52.

Treatment effects in subgroups (weight, age, gender, race, and prior systemic treatment with
immunosuppressants) in both studies were consistent with the results in the overall study population.
ConcomitantTCS Study (AD UP)

In AD UP, a significantly greater proportion of patients treated RitKVOQ5mg + TC8r 30 mg + TCS
achieved vIGAD 0 or 1 response and EASI 75 compared to plac@is atWeek 16 Table44).

Table44. Efficacy Results of RINVOQ + Concomitant TCS at Weg@osimary endpoints)
Treatment Group RINVOQ RINVOQ
Placebo + TCS 15mg + TCS 30mg + TCS
Number ofsubjects randomized 304 300 297
% responders
VIGAAD 0/2P 10.9 39.6° 58.6°
EASI 75 26.4 64.6¢ 77.1°

Abbreviations: PBO = placebo

a. Based on number of subjects randomized

b. Responder was defined as a patientwithviGA n 2NJ m 04 Of SFNE 2NJ alfvyzail -Of
ordinal scale

c. Multiplicity-controlled p < 0.001 RINVOQ + TCS vs placebo + TCS comparison

Table45. Efficacy Results of RINVOQ + Concomitant TCS at Wegieg&econdary endpoints)
RINV RINVO

Treaiment Group AEGHIDF S | o mg +o TQCS 30mg + TQCS
Number of subjects randomized 304 300 297
% responders
EASI 90 13.2 42.8 63.1
EASI 10D 1.3 12.¢¢ 22.¢
Worst Pruritus NRS 15.0 51.7 63.9
0 ¢poimt improvement) N =294 N =288 N =291
Mean % change (SE)
SCORAD -33.6 (1.90) -61.2(1.70) -71.¢7(1.71)

Abbreviations: PBO = placebo

Based on number of subjects randomized

b I' ydzvoSNI 2F LI GASyida 6K2aS olasStAysS 22NARG t NHzNR G d
% change = least squares mean percent change relative to baseline

Multiplicity-controlled p <0.001 RINVOQ + TCS vs placebo + TCS comparison

Not multiplicity-controlled, rominal p <0.001 RINVOQ + TCS vs placebo + TCS comparison

Paooe

A rapid improvement in skin clearance wasoachievedor both dosexompared to placebo + TAS
addition, a higher EASI 90 response rate was achirdabth dosesat Week4 compared to placebo +
TCS.
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A significantly greater proportion of patients treated wRINVOQ@5mg + TC8r 30 mg + TC&hieved a
rapid, andclinically meaningful improvement in itch compared to placebo + TCS

Figure7 and Figure8 showthe proportion of patients achieving an EASI 75 respamgkthe prgortion of
LI G A Sy @-pointirkplioement in thaNorst Pruritus NRS, respectively upiteek16.

Figure?. Proportion of Patients Achieving an EASI 75 Response AD UP Study
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Treatment effects in subgroups (weight, age, gender, race, and prior systemic treatment with
immunosuppressants) in AD UP were consistent with the results in the overall study population.
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Results aiWWeek 16 continued to be observed throug¥eek 52 in patients treated with RINVOQrhg§ +
TCSor30mg + TCS

Quality of Life/Patient Reported Outcomes

In the MEASURE UP studies, greater proportions of patients treated with RINVOQ 15 mg and 30 mg versus
placebo achieved clinically meaningful reductions in symptom severity, symptom freqs&mcpain,
health-related quality of lifeand on patiertreported effects on sleep, daily activities, and emotional state.
Anxiety and depression symptoms were reduced. All patiepbrted outcome comparisons versus

placebo atWeek 16 were statistically significant for both RINVOQ 15 mg amag3@nultiplicitycontrolled

p <0.001).

Adolescent Population

A total of 344 adolescents aged 12 to 17 years with moderate to severe atopic dermatitis were randomized
across the three Phase 3 studies to receive eithemg5N = 114) or 3tg (N=114)RINVOQ@r matching
placebo (N = 116), in monotherapy or combination with topical corticosteroids. Efficacy was consistent
between the adolescents and adu(fEable46). Safety and efficacy of RINVOQ in adolescents weighing less
than 40 kg and in patients less than 12 years of age with atopic dermatitis have not been established.

Table46. Efficacy Results of RINVOQ for Adolescents at Week 16 (Subgroup Resultpofraoy
Endpoints)
Study MEASURE UP 1 MEASURE UP 2 AD UP
Treatment Group PBO RINVOQ PBO RINVOQ PBO + RINVOQ
15mg 15mg TCS 15mg +
TCS
Number ofadolescent 40 42 36 33 40 39

subjects randomized

% responders

VIGAAD 0/2P 7.5% 38.1% 2.8% 42.4% 7.5% 30.8%
EASI 75 8.3% 71.4% 13.9% 66.7% 30.0% 56.4%

Abbreviations: PBO = placebo
a. Based on number of subjects randomized

b. Responder was defined as a patientwithviGA n 2NJ m 604 Of SFNE 2NJ al f y2ad -Of
ordinal scale
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Table47. Efficacy Results of RINVOQ for Adolescents at Week 16

Study MEASURE UP 1
Treatment Group PBO

Number of adolescent 40
subjects randomized

% responders

Worst Pruritus NRS 15.4%
0 xpoimt improvement) N =39

Abbreviations: PBO = placebo

a b I' ydzyoSNJ 2F LI GASyGa

Ulcerative Colitis

RINVOQ  PBO

MEASURE UP 2 AD UP
RINVOQ PBO + RINVOQ
15mg TCS 15mg +
TCS
36 33 40 39
2.8% 33.3% 13.2% 41.7%
N =36 N =30 N =38 N =36

GK2aS olFaStAyS 22NEG t NHzNX G d
b. { dzo 3 NP dzLJ Npdi&t itriprovémedt Bf WyrstiPruritus NRS

The efficacy and safety of RINVOQ were evaluated in three multicenter, doliiderandomised,
placebacontrolled Phase 3 clinical studigespatients with moderatéo severeulcerative colitis (UGyho
had demonstrated prior treatment failure, i.e., an inadequate response to, loss of response to, or
intolerance to at least one of conventional (oaahinosalicylates, corticosteroids, immunosuppressants),

and/or biologic (tumour necrosis factdr f LIK |

w¢tbCh 6

Fy G332y AsadasinAyd SN S

receptor antagonist) therapyrhese includedvo replicate induction studies, UCand U, and a

maintenance studyUGC3.

The study population in the pivotal trials consisted of patients aged between 18 and 75 years of age with
moderate to severe UC. Diseamdivitywas based on the modified Mayo Score (MM®e mMSs based

on theMayo scoring system excluding Physician's Global Assesaméreinges from 0 to 9lt consists of
three subscores each ranging from (hormal) to 3 (most severe): stool frequency subscore (SFS), rectal
bleeding subscore (RBS), and a centraifyewed endoscopy subscore JESigible patients hadnmMS

of 5 to 9 points and an ES of 2 tp@ints(confirmed by central readgmat baseline; a ES of was defined

by marked erythema, lack of vascular pattern, friabilitygl erosionswhereasa score of 3 was defined by
spontaneous bleeding and ulceratidPatients with moderate disease had an mM3whereas patients

with severe disease had anvis >7

RINVOQ (upadacitinib)
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Table48. Summaryof Patient Demographics for Clinical Trials in Ulcerative Colitis

Study # Trial design Dosage, route of Study @ Mean Female, Mean
administration  subjects, age, % Disease
and duration N years Duration,
(SD) years
(SD)
Induction
UGl Randomized, RINVOQ 48&g 473 438 37.6 8.8
U-ACHIEVE double-blind, (14.22) (7.70)
Induction placebo PlaceboLrally,
M14-234 COﬂtrOlled, once dally

(Substudy 2)  Multicenterstudy, _
in patientswith2or ~Main treatment

without biologic ~ period: 8 weeks

failure?
UG2 Randomized, RINVOQ 4fng 515 42.2 37.7 7.3
U- doubleblind, (14.59) (6.71)
ACCOMPLISH placebo PlaceboOrally,
M14-675 controlled, once dally

multicenter study;,

in patientswith®or =~ Main treatment
without biologic ~ period: 8 weeks

failure®
Maintenance
UG3 Randomized, RINVOQ 15 mg 451 428 410 8.6
Maintenance Placebo RINVOQ 3fng
controlled
M14-234 rolled,
(Substidy 3) multicenterstudy, ~PlaceboOrally,

in patients wittt or - once daily

without biologic
failure® Main treatment

period: 52 weeks
a. Biologic failure: inadequate response to, loss of response to, or intolerance to prior biblegipy

b. Without biologic failure: inadequate response, loss of response, or intolerance to conventional therapy but had not
biologic therapy

Study Results
Induction studies (Ul and UC2)
In studies Ul and U, 988 patients (473 and 515 patients, respectivelgh moderately to severely

active UGvere randomized to RINVOQ 45 mg or placebo for 8 weeks with a 2:1 treatment allocation ratio.
Diseasectivitywas moderate in 61% and 60% of patients in studied @@d U2, respectively.
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All enrolled patients had prior treatment failure to conventional and/or biologic treatment. Prior treatment
failure to at least 1 biologic therapy wpsesentin 52% and 51% of patienits studies U€l and U2,

respectively. Previous treatment failure to conventional therapy but not biologics was seen in 48% and 49%
of patientsin studies U€l and U, respectively.

At Baseline istudiesUG1 and U, respectively39% and 37% of patients received corticosteroids, 1.1%
and 0.8% received immunomodulators and 68% and 69% received aminosalidtatgied patients were
permitted to use stable doses of oral aminosalicylates, methotrexa@related antibiotics, and/or oral
corticosteroids (up to 30 mg/day prednisone or equivalent). Concomitant biologic therapies, azathioprine,
6-mercaptopurine, intravenous or rectal corticosteroids were prohibited.

The primary endpoint in both studies was clinical remission per mMS, defined 2§ SR8 not greater
than baseline, RBS of 0, andXElSat Week 8.Multiplicity-controlled secondary endpoints includedinical
response endoscopic and histologimprovement, &dominalpain andbowel urgency,and otherhealth
related outcomes.

The primary endpoint in the two induction studies was met. A statistically significantly higher proportion of
patients in the RINVOQ 45 mg group achieved clinical remission per mMS score at Week 8 compared to
placebo Table49).

Table49. Proportion of Patients Meeting the Primary Efficacy Endpoint, Clinical Remission at
Week8 in Induction Studied¥JG1 and U

UC1 UG2
PBO RIN\r:](g)Qa'S Treatment Difference  PBO RIN\r:gQIS Treatment Difference
= 0 = 9
N =154 N = 319 (95% ClI) N =174 N = 341 (95% ClI)
21.6% 29.0%
0 0 0 9
4.8% 26.1% (156, 27.4) 4.1% 33.5% (23.2,34.7)

Abbreviation: PBO = placebo
*p <0.001, adjusted treatment difference (95% ClI)

There was a higher proportion of patients treated WRHINVO@5 mg compared to placebo achieving the
primary endpointboth in patients with (U€L: 17.9% vs 0.4%; LBZ29.6% vs 2.4%nd without(UGL1:
35.2% vs 9.2%; & 37.5% vs 5.99%yior biologic failure

RINVOQ@5 mg was statistically significantly superior to placebo fanaltiplicity-controlledsecondary
endpoints
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Table50. Proportion of Patients MeetingselectedKey Secondary Efficacy Endpoints at Week 8 in
Induction Studies U@ and U2
UG1 UG2
RINVOQ Treatment RINVOQ Treatment
. PBO . PBO .
Endpoint N =154 45 mg Difference N=174 45 mg Difference
B N=319 (95% ClI) - N=341 (95% ClI)
Clinical respons®e 27.3% 72.6% 46.3%* 25.4% 74.5% 49.4%*
(38.4,54.2) (41.7,57.1)
With prior biologic failuré 12.8% 64.4% 51.6% 19.3% 69.4% 50.1%
Without prior biologic failuré = 42.1%  81.8% 39.7% 31.8% 79.8% 48.0%
Endoscopic remission 1.3%  13.7% 12.7%* 1.7% 18.2% 15.9%*
(8.4, 17.0) (11.4, 20.3)
With prior biologic failuré 0 8.9% 8.9% 1.2% 12.7% 11.6%
Without prior biologic failuré 2.6% 19.1% 16.4% 2.4% 23.8% 21.5%
Endoscopic improvemefit 7.4% 36.3% 29.3%* 8.3% 44.0% 35.1%*
(22.6, 35.9) (28.6, 41.6)
With prior biologic failuré 1.7% 27.0% 25.3% 4.8% 37.1% 32.3%
Without prior biologic failuré =~ 13.2%  46.8% 33.6% 12.0% 51.2% 39.2%
Histologicendoscopic 6.6% 30.1% 23.7%* 5.9% 36.7% 30.1%*
mucosal improvement (175,30.0 (24.1, 36.2)
(HEMIY
With prior biologic failuré 1.4% 22.7% 21.3% 4.6% 30.7% 26.1%
Without prior biologic failuré = 11.8%  382% 264% 7.2% 42.9% 35.7%

Abbreviation: PBO = placebo

*The number opatientsd 2 A (1 K LINR 2 NJ 0 A-2 dné@ B2 dbe 78 andl 89 daNkiB placeéby graup, and 168 and 173
the RINVOQ 45 mg group, respectivelyg humber ofpatientsd 2 A (i K 2 dzi  LINA 2 NJ &l U ark T arfd 185\
in the placebo group, and 151 and 168 in the RINVOQ 45 mg group, respectively.

*p <0.001, adjusted treatment difference (95% CI)

a.Perma{Y RSONBI &4S xH LRAyda |yR xomx: FTNRY .l aStaysS | yR
b. Normalization of the endoscopic appearance of the mucdsdined as ES of 0

c.9{ XM gAlK2dzi FNRIFIOAfAGRE®

d9{ Xm @¢AlK2dzi FNRAIOATtAGE YR DS62S4a a02NB XXodm OAynaA
erosions, ulcerations, or granulation tissue).

Rectal Bleeding and Stool Frequency Subscores

The onsebf response waassessed using the SFS and RB&ial modified Mayo Score [pmMS]). Initial

response was defined as a decreasabpoint and30% from baseline in pmMS and a decrease in#@BS

or an absolute RB&. Onset of responseccurredas early as Week 2 in a greater proportion of patients
treated with RINVOQ 45 mg compared to placebo.

RINVOQ (upadacitinib) Page 80 of 101



Endoscopic and Histologic Assessment

RINVOQ 45 machievedendoscopic improvement, endoscopic remissiandhistologic endoscopic
mucosal improvement at Weeki#th in patients with or without previous biologic failu(eeeTable50).

Endoscopic remission (ES = 0) with Geboes histologic scorerdZating no neutrophil in crypts or

lamina propria and no increase in eosinophil, no crypt destruction, and no erosions, ulcerations or
granulation tissuavas achieved by a greater proportion of patients treated with RINVOQ 45 mg compared
to placebo at Week 8 (UL 10.7% vs 1.3%, LRC13.5% vs 1.7%).

Abdominal Pain and Bowel Urgency

A greater proportion opatients treated with RINVOQ 45 mg compared to placebo had no abdominal pain
(UGL: 47% vs 23%, I 54% vs 24%) and no bowel urgency-1U@38% vs 21%, LBC 54% vs 26%) at
Week 8.

Other Health Related Outcomes

In both induction studies, patients receiving RINVOQ 45 mg experienced significantly greater improvement
from baseline in fatigue, as measured by FAC$Core, and quality of life as measuredffammatory
Bowel Disease Questionnail®DQ), at Week 8 compared to placebo.

Maintenance Study (UQ)

The efficacy analysis for tBvaluated 451 patients whwad achieved clinical response p@MS defined
asmMSRSONXB I &S xn LIRAyda | yR xosm: T NPBaselineéar &nfabbsgiie | v R
w. {,foldming8-weekRINVOQ 45 mg induction treatment. Patients were randomizedl:1:1 ratido

receive RINVOQ 18g, 30 mg, or placebo for up to 52 weeks.

The primary endpoint was clinical remissjper mMSat Week 52Multiplicity-controlled £condary
endpoints includednaintenance of clinical remissiotprticosteroidfree clinical remission, endoscopic
improvement, histologic endoscopic mucosal improvermamd other health related outcomes.

The primary endpoint was met since the proportion of patients who had clinical remission at Week 52 was
statistically significantly higher the patients treated with 15 mg RINVOQ and 30 mg RINVOQ, compared
to placebo Table51).

Table51. Proportion of Patients Meeting the Primary Efficacy Endpoint, Clinical Remission at
Week8 in Induction Studies U and U2 at Week 52 in Maintenance Study LBC

PBO RINVOQ@5 mg RINVOGBO0 mg Treatment Difference TreatmentDifference
N=149  N=148 N=154 13 g V8 [PIEO 30 mg vs PBO

- - ) (95% Cl) (95% Cl)
12.1% 42.3% 51.7% 30.7%*(21.7, 39.8) 39.0%%29.7, 48.2)

Abbreviation: PBO = placebo
“p <0.001, adjusted treatment difference (95% CI)

The clinical remission rate was numerically higher in patients treatedRIktVOQ 30 mg and did not
depend on prior biologic treatment failure. The proportion of patients with prior biologic failure meeting
the primary efficacy endpoinwas40.5%with RINVOQ 1Bg, 49.1%with RINVO@0 mg vs 7.5%with
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placebo. Similarly, higher proportion of patientithout prior biologic failurdreated with RINVOQ
achieved clinical remissidRINVOQ5 mg: 43.9%RINVOGB0 mg: 54.0% vs 17.680placebg.

RINVOQ 15 mg and 30 mg were statistically significantly superior to placebo for all muttplititglled
rankedsecondary endpoints

Table52. Proportion of Patients MeetindSelectedSecondary Efficacy Endpoints at We8R in
Maintenance Study UG
Treatment Treatment
Endpoint PBO Rlllgl\r/nOQ R?lgl\r;OQ Difference Difference
N=149 7 1498 Ne 15% 15 mg vs PBO 30 mg vs PBO
B B (95% CI) (95% CI)
Maintenance of clinical N=54 N =47 N =58 37.4%* 47.0%*
remissiort 22.2% 59.2% 69.7% (20.3, 54.6) (30.7, 63.3)
. L L N =22 N=17 N =20 0 0
With prior biologicfailure 13.6% 76.5% 73.0% 62.8% 59.4%
. L . N =32 N =30 N =38
0 0
Without prior biologic failure 28.1% 49.4% 68.0% 21.3% 39.9%
Corticosteroidfree clinical N = 54 N =47 N = 58 35.4%* 45.1%*
remissior? 22.2% 57.1% 68.0% (18.2,52.7) (28.7, 61.6)
. L . N =22 N=17 N =20
0 0
With prior biologic failure 13.6% 70.6% 73.0% 57.0% 59.4%
. L . N =32 N =30 N =38
0 0
Without prior biologic failure 28.1% 49.4% 65.4% 21.3% 37.2%
: . 18.7%* 19.4%*
0, 0 0
Endoscopic remissidn 5.6% 24.2% 25.9% (11.0, 26.4) (117, 27.2)
With prior biologic failuré 2.5% 21.5% 20.0% 19.0% 17.5%
Without prior biologic failuré 9.3% 26.8% 31.2% 17.5% 21.9%
. 34.4%* 46.3%*
0, 0 ()
Endoscopic improvemefit 14.5% 48.7% 61.6% (25.1, 43.7) (36.7, 55.8)
With prior biologic failuré 7.8% 43.3% 56.1% 35.5% 48.3%
Without prior biologic failuré 22.5% 53.6% 66.6% 31.1% 44.1%
Histologicendoscopic 0 0 23.8%* 37.3%*
mucosal improvemertt 11.9% 35.06 49.8% (148, 328) (278, 468)
With prior biologic failuré 5.2% 329% 47 6% 27.7% 42 4%
Without prior biologic failuré 20.0% 36.9% 51.8% 16.9% 318%

*The number opatientsd 2 A G K LINA2NJ 0A2f 23A0 FI At dNBE INBE ymZ TtmMI |

respectively. The number gfatientsd 2 A G K2dzi LINA2NJ 0A2f 23A0 Tl Afdz2NEe I NBE ¢
mg group, respectively.

“p <0.001, adjusted treatment difference (95% CI)

a. Clinical remission penMS at Week 52 among patients who achieved clinical remission at the end of the induction treat
b. Clinical remission penMS at Week 52 and corticostereliNB S F2 NJ xdpn RIF&a AYYSRALF GSt
who achieved clinical remission at the end of the induction treatment

c.ES subscore =0

d9{ Xm GAGK2dzi FNAIFIOALAGESR

e.9 { 1 without friability and Geboed O2 NB o ®m OAYRAOIF GAy 3 ySdziNRLIKAET AYyTA
erosions, ulcerations, or granulation tissue
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Disease Activity and Symptoms

For patients who achieved clinical remission piSat induction, it was sustained at Week 52 by a
significantly greater proportion of patients treated with RINVOQ 15 mg and 30 mg compared to placebo
(Table51).

Endoscopic and Histologic Assessment

RINVOQ 15 mg and 30 mg demonstrated endoscopic improvement, endoscopic remission, histologic and
endoscopic mucosal improvement at Weekl&#h in the patients with or without previous biologic failure
(Table52). Endoscopic remission with Geboes histologic score < 2.0 was achieved by a greater proportion

of patients treated with RINVOQ 15 mg and 30 mg once daily compared to placebo at Week 52 (18% and
19% vs 5%).

INUG3,mt AyiSyly0OS 2F SyR2a02LIAO0O AYLNRBOGSYSyd |G 2S8S]
significantly greater proportion of patients treated with RINVOQ 15 mg and 30 mg compared to placebo

(15 mg: 61.6%, 30 mg: 69.5%1¥206)among patients who achieved endoscopic improvement at the end
of induction

Abdominal Pain and Bowel Urgency

At Week 52, a greater proportion of patients treated with RINVOQ 15 mg and 30 mg compared to placebo
had no abdominal paifiL5 mg: 46%, 30 mg: 55% vs 28¥J no bowel urgenc{l5 mg: 56%, 30 mg: 64%
vs 17%.

Other Health Related Outcomes

In the maintenance study, patients receiving RINVOQ 15 mg and 30 mg experienced significantly greater
improvement from baseline in fatigue, as measured by F&GIdore, and quality of life as measured by
IBDQ, at Week 52 comparedptacebao

/| N2PKyQa 5AaSlas
The efficacy and safety of RINVOQ was evaluated in three multicenter, ddirnleplacebecontrolled
Phase 3 clinical studies: two induction studies;IGQD-EXCEED) and QIU-EXCEL), followed by a-d2ek

maintenance treatment and longerm extensionstudy CE8 (ULENDURE). The-poimary endpoints were
clinical remission and endoscopic response at Week 12 fdr @il CE2, and at Week 52 for CR

Enrolled patients were 18 to 75 years of age with moderately to severely active CD defined as an average
RFAf& @GSNE a2F0 2NJfAljdZAR adz22t FTNBljdSSyoe o{C0O x
centrallyreviewed Simple Endoscopic Sedor CD (SEIS50 2 F x ¢ 2NJ xn F2NJ Aaz2fl
excluding the narrowing component.
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Table53. Summary of Patient Demographic for Clinical Trials in Crohn's Disease

Age Mean
Dosage, Route of  Study (years) Female Disease
Study # Trial Design Administration and Subjects Mean (%) Duration
Duration (Ny (Range) (years)
(SDj
Induction
CDh1 Randomized, RINVOQ 45 mg
U-EXCEED doubleblind,
(M14-431)  placeboecontrolled, Placebo
multicenter, in Tablets, orally, onc 495 38.1 465 11.7
biologic failuré daily (1874) ' (9.04)
patients
Main treatment
period: 12 weeks
CDh2 Randomized, RINVOQ 45 mg
U-EXCEL doubleblind,
(M14-433)  placeboecontrolled, Placebo
multicenter, in Tablets, orally, onc 526 39.6 46.2 8.9
patients witlf or daily (1874) ' (9.01)
without biologic
failure Main treatment
period: 12 weeks
Maintenance
Randomized, RINVOQ 30 mg
double-blind,
placebacontrolled, RINVOQ 15 mg
CD3 multicenter, in
patients who Placebo 37.7 10.1
EJME'ZFZ;JCI):\))E achieved clinical . Tablets, orally, onc 502 (1872) 43.6 (8.77)
response to Studies daily
CD1 or CB2

Main treatment
period: 52 weeks
100NBGALGA2yaY /5 ' /I NPKyQa 5Aaa8SlasSs {5 ' adlyRFNR R
a. Number of subjects randomized and received at least one dose of study drug3intiEXirst 502 subjects were include
in the primary efficacy analysis
b. Years since CD diagnosis
c. Biologic failure: inadequate response to or intolerance to prior biologic therapy

d. Without biologic failure: inadequate response, or intolerance to conventional therapy but had not failed biologic the

Induction Studies (CB and CER)

In CB1 and CER, 1021 patients (495 and 526, respectively) were randomized to RINVOQ 45 mg once daily
or placebo for 12 weeks with a 2:1 treatment allocation ratio.
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In CDB1, all patients had an inadequate response or wietelerant to treatment with one or more biologic
therapies (prior biologic failure). Of these patients, 61% (301/495) had inadequate response or were
intolerant to two or more biologic therapies.

In CDB2, 45% (239/526) patients had aradequate response or were intolerant to treatment with one or
more biologic therapies (prior biologic failure), and 55% (287/526) had an inadequate response or were
intolerant to treatment with conventional therapies but not to biologic therapy (withptibr biologic

failure).

At baseline in Clh and CE2, 34% and 36% of patients received corticosteroids, 7% and 3% of patients
received immunomodulators, and 15% and 25% of patients received aminosalicylates, respectively.

In both studies, patients receiving corticosteroids at baseline initiated a corticosteroid taper regimen
starting at Week 4.

Both studies included a +#eek extended treatment period with RINVOQ 30 mg once daily for patients

K2 NBOSADBSR wLb+thv np Y3 2y0S RIAf&@ YR RAR y2i
AY @SN IS RIAfe@ @SNEB az27Fd 2N f A lSdzidReitfereatef Ran2 NJ x
baseline) at Week 12.

Study Results
Disease Activity and Symptoms

In CDB1 and CE2, a significantly greater proportion of patients treated with RINVOQ 45 mg achieved the
co-primary endpoint of clinical remission at Week 12 compared to pla¢€able54). In both studies,

onset of efficacy was rapid, with a significantly greater proportion of patients treated with RINVOQ 45 mg
achieving clinical response 100 (O) as early as Week 2 compared to plac@able54). A significantly
greater proportion of patients achieved clinical remission at Week 4 compared to pléEable@54).

A statistically greater proportion of patients treated with RINVOQ 45 mg achieved corticodirem®id
clinical remission compared to placebo at Week 12 in botii @Dbd CER (Table54).

Endoscopic Assessment

In CD1 and CE2, a significantly greater proportion of patients treated with RINVOQ 45 mg achieved the
co-primary endpoint of endoscopic response at Week 12 compared to pladetibeb4). Improvements
were also observed for ulcdree endoscopy (mucosal healing) in patients treated with RINVOQ 45 mg.
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Table54. Proportion of Patients Meeting Primary and Additional Efficacy Endpoints in Induction
Studies CEL and CE2

Study CDh1 CD2
(U-EXCEED) (U-EXCEL)
UPA Treatment UPA Treatment
PBO . PBO .
Treatment Group N =171 45 mg Difference N = 176 45 mg Difference
N =324 (95% CI) N =350 (95% CI)
CoPrimary Endpoints at Week 12
Clinical remissich 14% 40% 26% 22% 51% 29%
(19, 33) (21, 36)
Prior biologic N=78 N=161 33%
failure 14% 47% (22, 44)
Without prior N=98 N=189 26%
biologic failure 29% 54% (14, 37)
Endoscopic 4% 35% 31% 13% 46% 33%
responsé (25, 37) (26, 40)
Prior biologic N=78 N=161 29%
failure 9% 38% (19, 39)
Without prior N=98 N=189 36%
biologic failure 16% 52% (25, 46)
Additional Endpoints at Week 12
Clinical remission pe 21% 39% 18% 29% 49% 21%
CDA1 (10, 26) (13, 29)
Clinical response (€ 27% 51% 23% 37% 57% 20%
100y (14, 31 (11, 28)
Corticosteroidfree N=60 N=108 30% N=64 N=126 33%
clinical remissiot* 7% 37% (19, 41) 13% 44% (22, 44)
Endoscopic remissi¢ 2% 19% 17% % 29% 22%
(12, 22) (16, 28)
Early Onset Endpoints
Clinical remission at 9% 32% 23% 15% 36% 21%
Week 4 (17, 30) (14, 28)
CRmnn 4G9 2 12% 33% 21% 20% 32% 12%

(14, 28) (4, 19y
Abbreviation: PBO = placebo, UPA = upadacitinib
Note: Studies werpowered to determine statistical significancetire overall population, not powered in subgroupsafbjects
with prior biologic failure or without prior biologic failure.
* p <0.001, adjusted treatment difference (95% CI)
" p <0.01, adjusted treatment difference (95% ClI)
™ nominal p < 0.001 UPA vs PBO comparison, adjusted treatment difference (95% ClI)

a. ! SNIF 3S RIAf& @OSNEB az2Fd 2NIfAljdAR {C X unody FyR !1t{
b. Decrease in SEID > 50% from baseline of the induction stgalyfor patients with an SESD of 4 abaseline of the
induction study, at least a-goint reduction from baseline of the induction study)

CDAI < 150

Decrease of at least 100 points in CDAI from baselin

Discontinuation of steroid and achievement of clinical remission among patients on steroid at éaselin

SES 5 X n | y Point rédudtidh velsiis baseline and no subscore > 1 in any individual variable

~0 Qoo
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Other Health Related Outcomes

In CD1 and CE2, patients receiving RINVOQ 45 mg experienced significantly greater improvement from
baseline in fatigue, as measured by FARIKIguescore, and quality of life as measuredlbffammatory
Bowel Disease Questionnail®DQ), at Week2 compared to placebo.

Maintenance Study (CI3)

The efficacy analysis for @evaluated 502 patients who achieved clinical response per SF/APS with the
12-week RINVOQ 45 mg once daily induction treatment. Patients wer@ndomized to receive a

maintenance regimen aither RINVOQ 15 mg or 30 mg once daily or placebo for 52 weeks, representing a
total of at least 64 weeks of therapy

Disease Activity and Symptoms

A significantly greater proportion of patients treated with RINVOQ 15 mg and 30 mg achieved the co
primary endpoint of clinical remission at Week 52 compared to placéablé55).

In patients who achieved clinical remission at inductiimical remission was sustained at Week 52 by a
greater proportion of patients treated with RINVOQ 15 mg and 30mg compared to placebo in the
maintenance studyDifferences in clinical remission rates in patients treated with RINVOQ 15 mg and
30mg compared to placebo were identified by Week 4 of the maintenance study.

Table5b5. t NPLI2NIA2Y 2F tl iASyidia aSSiAy3a tNAYINB | YR
Maintenance Study Ci3
Treatment Treatment
PBG UPA UPA Difference Difference
Treatment Group N = 165 15mg 30 mg 15 mg vs 30 mg vs
N=169 N =168 PBO PBO
(95% CI) (95% CI)
CoPrimary Endpoints
- . 22% 32%
Clinical remissidgn 14% 36% 46% (14, 30) (23, 40)
Prior biologic failure N =126\ N=124 IN= 127 24% 34%
9% 32% 43% (14, 33) (24, 44)
Without prior biologic failure N=39 ) N=45 N=41)  12% 26%
33% 44% 59% (9, 33) (5, 47)
Endoscopic respon&e 7% 28% 40% (li’loz/o& (2‘2"1?1)
Prior biologic failure N=126 | N = 124N = 127 19% 35%
4% 23% 39% (11, 27) (26, 44)
Without prior biologic failure N=39| N=45|N=41) — 22% 26%
18% 40% 44% (3, 41) (7, 45)
Additional Endpoints
Clinical remission per CDAI 15% 37% 48% (125‘,1(?2) (23??2)
- 27% 36%
Clinical response (CGRO0}! 15% 41% 51% (18, 36) (28, 45)
Corticosteroidfree clinical N=61 N=63 N=63 33% 34%
remissione 5% 38% 38% (20, 46y (21,46y
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Treatment Treatment

PBG UPA UPA Difference Difference
Treatment Group N = 165 15mg 30mg 15 mgvs 30 mg vs
- N=169 N =168 PBO PBO
(95% CI) (95% CI)
Maintenance of clinical remissidh N=101) N = 105N = 105 32% 40%
20% 50% 60% (20, 44) (28, 52)
. . 14% 24%
0 0, 0
Endoscopic remissién 5% 19% 29% (8, 21) (16, 31)
Clinical remission and endoscopic 0 0 0 10% 18%
remission 4% 14% 23% (4, 16¥ (11, 25)

Abbreviation: PBO = placebo, UPA = upadacitinib

Note: Study wapowered to determine statistical significancetie overall population, not powered in subgroupsafbjects
with prior biologic failure or without prior biologic failure

*The placebo group consisted of patients who achieved clinical response per SF/APS with RINVOQ 45 mg at the end ¢
induction study and were randomized to receive placebo at the start of maintenance therapy

* p < 0.001, adjusted treatment difference (95% CI)

” p <0.01, adjusted treatment difference (95% ClI)

“* nominal p < 0.001 UPA vs PBO comparison, adjusted treatment difference (95% ClI)

™ nominal p < 0.01 UPA vs PBO comparison, adjusted treatment difference (95% CI)
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b. Decrease in SEED > 50% from baseline of the induction study (or for patients with aiCBES 4 at baseline of the

induction study, at least a-goint reduction from baseline of the induction study)

CDAI < 150

wSRdzOGA2Y 2F /5!L x mann LRAyGa FNRY ol aStAiays

e. Corticosteroidfree for 90 days prior to Week 52 and achievement of clinical remissimng patients who were on
corticosteroids at induction baselindmongall patients,35% in RINVOQ 15 mg groéa% in RINVOQ 30 mg group, an
14% in placebo were corticostercfdee for 90 days prior to Week 52 and in clinical remission

f. Defined as achievement of clinical remission at Week 52 in patients who achieved clinical remissi@nattbéthe
maintenance study

g. SES 5 X n | y Roint rédudtich velisiis baselire and no subscore > 1 in any individual variable

oo

Endoscopic Assessment

In CDB3, a significantly greater proportion of patients treated with RINVOQ 15 mg anty3hieved the
co-primary endpoint of endoscopic response at Week 52 compared to pladetite55). Improvements

were also observed for ulcdree endoscopy (mucosal healing) in patients with RINVOQ 15 mg and 30 mg.

Resolution of Extrantestinal Manifestations

Resolution of extrantestinal manifestationge.g., articular, skin, anemiajas observed in a greater

proportion of patients treated with RINVOQ 15 mg (25%) and a significantly greater proportion of patients
GNBFGSR 6AGK wLbxhv on Y3 6o0c20 O2YLI NBR (2 LI I OS

Other Health Related Outcomes

In CDB3, patients receiving RINVOQ 30 mg experienced significantly greater improvement from baseline in
fatigue, as measured by FA@Edtigue score at Week 52 compared to placebo. Patients treated with
RINVOQ 15 mg and 30 mg experienced significantlyegreéaprovement from baseline in quality of life, as
measured by IBDQ, at Week 52 compared to placebo.

15 MICROBIOLOGY

No microbiological information is required for this drug product.
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16 NONCLINICAL TOXICOLOGY

General Toxicologysingle and repeatiose studies)

In nonclinical studies, decreases in circulating lymphocytes and cellularity of lymphoid tissues, as well as
suppression of erythropoiesis, were observed in rats and dogs at clinically relevant doses. hwiek39

dog study, secondary effects related to immunosuppresgioiluced opportunistic infections, such as
demodicosis (mange) in dogs, were observed at exposures approximately two times the expected exposure
(AUC) at thelinical doseof 15 mg dailyat similar exposures tthose at the clinical dosef 30 mg daily

and at 09 times the exposure at the maximum recommended human dose (MRHD) of 45 mdpdiily

there were no decreases in circulating lymphocytes and cellularity of lymphoid tissues. Immunotoxicity
evaluations in male and female rats revealed complete suppression of IgM and IgG antibody responses to
an injected test antigen (keyhole limpet henyamin) at all upadacitinib dose levels§6 mg/kg/day) in

juvenile animals, and a doskependent suppression of IgM and IgG responses at all dose levels

(5-60 mg/kg/day) in adult rats. The magnitude of the decreases in antibody responses were greater than
the decreases in lymphocyte count in rats. The findings in juvenile and adult rats indicated upadacitinib
related suppression of antibody responses, consistent with JAK inhibition.

Carcinogenicity

The carcinogenic potential of upadacitinib was evaluated in SprBgudey rats and Tg.rasH2 mice. No
evidence of tumorigenicity was observed in male or female rats that received upadacitinib for up to 101
weeks at oral doses up to 15 or 20 mg/kg/day, extjvely (approximately 4 and 10 times tbknical dose

of 15 mg 2 and 5 timeghe clinical dose of 30 mg, and7land 4 timeghe daily MRHD exposure 45 mg,

on an AUC basis for males and female rats, respectively). No evidence of tumorigenicibsermsain

male or female Tg.rasH2 mice that received upadacitinib for 26 weeks at oral doses up to 20 mg/kg/day, at
which systemic exposures to upadacitimibre similar to those expectedt the MRHD ofi5mg daily.

Genotoxicity

Upadacitinib was natnutagenic or genotoxic based on the results of an in vitro bacterial mutagenicity
assay (Ames assay), an in vitro chromosome aberration assay in human peripheral blood lymphocytes, and
an in vivo male rat bone marrow micronucleus assay for gene mutatimhgtaromosomal aberrations.

Reproductive and Developmental Toxicology

Upadacitinib was teratogenic in rats and rabbits when given at exposures of 1.6 and 1thtneérical
dose of 15 mglaily, 0.8 and 7.6 timeghe clinical dose of 30 mdaily, and0.6 and6 timesthe MRHD of
45mg daily(on an AUC basis at maternal oral doses of 4 mg/kg/day and 25 mg/kg/day, respectively).

In two rat embryofetal development studies, pregnant animals were dosed orally during the period of
organogenesis from gestation day (GD) 6 to GD 17. Upadacitinib was teratogenic at all dose levels studied
in rats except the lowest dose of 1.5 mg/kg/daydtich systemic exposure to upadacitinib was

approximately 0.3 timethe exposure at the 15 mg dose, 0.15 times the exposure at the 30 mg dose, and
0.10 times the exposure #te MRHD oft5mg daily on an AUC basis.

At maternal oral doses of 4, 5, 25, and 75 mg/kg/day, upadaciteidied effects included an increase in

two particular skeletal malformations (i.enisshapen humerus and bent scapula) and, amgkg/day (at

an exposure of approximately 84 times th& mg dose43 timesthe 30 mg dose and 31 timéise MRHD

of 45mg on an AUC basis), an increase in bent bones of thedodehindlimbs in the absence of maternal
toxicity. Additionally, at 25 and 75 mg/kg/day, there was an increase in bent ribs, a skeletal variation, which
was also considered upadacitiniblated.
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In a rabbit embryofetal development study, pregnant animals were dosed orally during the period of
organogenesis from GD 7 to GD 19. Upadacitinib was teratogenic when given at 25 mg/kg/day.
Developmental effects observed at 25 mg/kg/day in rabbits incluethcrease in postplantation

losses, increases in total and early resorptions, lower fetal body weights, and increased incidence of cardiac
malformations. In addition, maternal toxicity was evident in the 25 mg/kg/day dose group from body

weight lossJower food consumption, and the increased occurrence of aborted pregnancies. Systemic
exposure to upadacitinib at the peffect dose of 10 mg/kg/day was about twice that at the clinical dose of

15 mg dailyat approximately the same exposure as then3@ dose daily, and 0.8 times the exposure at

the MRHD of45mg daily.

In a pre/postnatal development study in rats, development of the offspring consequent to exposure of the
mothers from implantation through lactation and weaning was tested. Because manifestations of effects
induced during this period may be delayed, obsg#ions were continued through sexual maturity of the
pups. Mothers were dosed orally from GD 6 to Lactation Day 20. Upadacitinib had no effects at any dose
level (2.5, 5, and 10 mg/kg/day) in mothers or their offspring in behavioral or reproductive etsipoi

In a fertility and early embryonic development study in rats, upadacitinib had no effect on fertility at oral
doses up to 50 mg/kg/day in males and 75 mg/kg/day in females. However, maintenance of pregnancy was
adversely affected at oral doses of 25 andhT&kg/day as demonstrated by dose related increases in fetal
resorptions associated with poehplantation losses, which were attributed to the

developmental/teratogenic effects of upadacitinib in rats. The 5 mg/kg/day dose was thffews dose for

early embryonic development.
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PATIENT MEDICATION INFORMATION

READ THIS FGRFE ANBFFECTIWESE OF YOUR MEDICINE
PRINVOQ®
upadacitinib extendedrelease tablets

Read this carefully before you start takiRfNVOQand each time you get a refill. This leaflet is a summary
and will not tell you everything abotiis drug Talk to youhealthcare professionabout your medical
condition and treatment and ask if there is any new information aliRINVOQ

Serious Warnings and Precautions
Serious Infections

1 You should not take RINVOQ if you have any kind of infection.

1 RINVOQ is a medicine that affects your immune system. It can lower the ability of your body
fight infections. Examples of these types of infection are tuberculosis, shingles (herpes zoste
cryptococcosis, or infections caused by other bacteria, ifongiruses that can spread throughot
your body.

In some cases, these infections may lead to hospitalization or death.

Most patients taking RINVOQ who developed these infections were also taking other medici
such as methotrexate or corticosteroids. These medicines may have made it harder to fight
infections.

9 Contact your healthcare professional if you havs signs or symptoms of an infection, such as
fever, sweating, chills,

muscle aches,

cough,

shortness of breath,

coughing up blood,

weight loss,

warm, red, or painful skin or sores on your body,

diarrhea or stomach pain,

burning when you urinate or urinating more often than normal,

feeling very tired.

=a =4
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1 Your healthcare professional will monitor you for the signs and symptorim$eation during and
after your treatment with RINVOQ.

Cancers

1 Lymphomaskin cancerand other cancers have been reported in patients treated with RINVC

1 Your healthcare professional will closely monitor you for signs and symptoms of cancer and
serious conditions during treatment with RINVOQ.

Blood clots

1 Deep vein thrombosis (blood clots in the veins of your legs), pulmonary embolism (blood clo
the lungs) or arterial thrombosis (blood clot in an artery) have occurred in patients BKMGOQ
and other similar medications. These blood clots can bdHifeatening and cause death.

1 Stop RINVOQ and seek immediate medical Higlpu develop any signs or symptoms of a bloo«
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clot in your
91 leg (such as swelling, pain or tenderness in the t@g)
9 lung (such as sudden unexplained chest pain or shortness of breath).

Major heart related problems

1 Major heart related problems have been reported in Rheumatoid Arthritis patients treated wi
other similar medications (Janus kinashibitors).

9 Talk to your healthcare professional about possible heart disease risk factors before taking
RINVOQ.

1 Stop RINVOQ and seek immediate medical help if you develop symptoms of a heart probler
as heart attack or stroke. See tBerious side effects and what to do about thefable below,
for the symptoms related to these conditions.

What isRINVOQused for?
RINVOQ is used to treat

9 adults withrheumatoid arthritis when treatment with methotrexate has not worked veellwas
not tolerated well. RINVOQ may be taken alone or in combination with other medicines.

9 adults with psoriatic arthritis when treatment with other medicines have not worked well or were
not tolerated well. RINVOQ may be taken alone or in combination with methotrexate.

1 adults with activeaxial spondyloarthritisgnkylosing spondylitiand nonradiographic axial
spondyloarthritisyvhen treatment with other medicines have not worked wallare not
appropriate Axial spondyloarthritis (akylosingspondylitisand nonradiographic axial
spondyloarthritisjs a disease that primarily causes inflammation in the sgiVOQ may be
taken alone or in combination with nesteroidal antiinflammatory drugs (NSAIDs).

9 adults and adolescents 12 years of age and older and weighing 40 kg or more with refractory
moderate to severe eczema (atopic dermatitis). It is used when treatment with other medications
has not worked well or was not tolerated well. RINVOQ may be ugbadwwithout topical
corticosteroids.

9 adults with ulcerative colitis when treatment with other medicines has not worked well or was not
tolerated well.
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not tolerated well.

How doesRINVOQwork?
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your immune system when you needhtowever, when it is too active this can also lead to inflammation
that could result irswelling rednessandor pain.

RINVOQvorks by attachingo the JAK enzyme to lower its activity.
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Rheumatoid arthritis

In people with rheumatoid arthritigRINVOQ can help to reduce inflammation and improve signs and
symptoms likdenderness angbain in and around their joints. It can help to slow down damage to the
bone and joints.

Psoriatic arthritis

In people with psoriatic arthritiRINVOQ can help to reduce inflammation and improve signs and
symptoms like pain, stiffness, and swelling in and around their joints, psoriatic skin rash, and tiredness. It
can help to slow down damage to the bone and joints.

Axial spondyloarthritis (axSpA)

1 Ankylosing spondylitiGAS, radiographic axial spondyloarthritis)

In people with ankylosing spondylitis, RINVOQ can help to reduce inflammation and improve signs and
symptomslike back pain, including at night, and stiffness. These effects can help you to improve your
health-related quality of life.

1 Nonradiographic axial spondyloarthritjar-axSpA)

In people with norradiographic axial spondyloarthritis, RINVOQ can help to reduce inflammation and
improve signs and symptoms like back pain, including back pain at night, and stiffness. These effects
can help you to improve your heattielated quality oflife.

Eczema (Atopic Dermatitis)

In people with eczema who experience inflammation, RINVOQ can improve the condition of your skin, and
reduce itching, flares, overall symptoms of eczema, and the impact of eczema on your quality of life.

Ulcerative colitis

In people withulcerative colitisRINVOQ can help to control inflammation in the large intestine. RINVOQ
can improve signs and symptoms like abdominal pain, rectal bleeding, and the need to rush to and the
number of times you go to the toilet. It can help you do normal daily activitidsraprove your
health-related quality of life.

[ NPKYQa 5AaSIlas
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improve signs and symptoms like frequent and loose stools, and abdominal pain. It can help you do normal
daily activities, reduce fatigue, and improve your hea#tfated quality of life.

What are the ingredients irRINVOQ

Medicinal ingredientupadacitinib (as upadacitinib hemihydrate)

Non-medicinal ingredientdblack iron oxidéE172)/ferrosoferric oxid€l5 mg only) hypromellose, iron

oxide red (E172)ron oxide yellow (E13445 mg only)macrogol/polyethylene glycol, magnesium

stearate, mannitol, microcrystalline cellulose, polyvinyl alcohol, silica (colloidal anhydrous)/colloidal silicon
dioxide, talc, tartaric acid, and titanium dioxide (E17He tablets are gluteifree.
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RINVOQ comes in the following dosage forms:

Extendedrelease tablets: 15 m@0 mg and 45 mgupadacitinib
Do not useRINVOQf:

T

you are allergic to upadacitinib or any of the other ingredients in RINVOQ.

To help avoid side effects and ensure proper use, talk to your healthcare professional before you take
RINVOQTalk about any health conditions or problems you may have, including if you:

1

=a =

=a =
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have or have had tuberculosis (TB).

1 You may need tests to check for TB before you are given RINVOQ.

9 Tell your healthcare professional if you get a persistent cough, fever, night sweats and weight
loss during RINVOQ treatment. These can be signs of TB.

have had a herpes infection (shingles).

1 This is because RINVOQ may allow it to come back.

9 Tell your healthcare professional if you get a painful skin rash with blisters during RINVOQ
treatment. These can be signs of shingles.

1 If you are of Asian descent, this may increase your risk of having shingles.

have or have had liver problems or hepatitis B or C.

have recently had or plan to have a vaccination (immunization). You should not be given certain

types of vaccines while using RINVOQ.

have or have had canggrou smoke or have smoked in the pasour healthcargrofessional will

decide if you can still be given RINVOQ.

are at high risk of developing skin canaarif you develop a new lesion or any change in the

appearance of an area on the skin.

have or have had heart problems, or heart disease risk factors, such as if you
1 havehigh blood pressure
1 have high cholesterol.

9 are a smoker, or were a smoker in the past

have unexplained stomach (abdominal) pain

have or have had diverticulitis (inflammation in parts of your large intestine), or gastrointestinal

perforation (tears in your stomach or intestine).

1 Some people taking RINVOQ can get tears in their stomach or intestines.

1 Patients taking medications called nsteroidal antiinflammatory drugs (NSAIDs) or
corticosteroids or those who have diverticulitis are more likely to have a gastrointestinal
perforation.

have low blood cell counts.

1 Treatment with RINVOQ can be associated with anemia (low red blood cells), neutropenia or
lymphopenia (low white blood cells).

have muscle pain and / or muscle weakness.

haveseverekidney problems or worsening of previous kidney problems.
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Other warnings you should know about:
Blood tests

You may need blood tests before you start RINVOQ. These tests may be repeated while you are taking
RINVOQ. These will help your healthcare professional to know how RINVOQ is affecting your blood and
how well your liver is working.

Pregnancy and breastfeeding

1 If you are pregnant, think you may be pregnant or are planning to have a baby, ask your healthcare
professional for advice before taking this medicine. You should not use RINVOQ if you are
pregnant.

1 Avoid becoming pregnant while taking RINVOQ. It may harm your unborn baby. Use effective birth
control while you are taking RINVOQ, and for at least 4 weeks after your last dose of RINVOQ. If
you become pregnant during this time, tell your healthcare psefenal right away.

1 You should not use RINVOQ if you are breastfeeding. It is not known if RINVOQ passes into breast
milk. You and your healthcare professional should decide if you will take RINVOQ or breastfeed.
Talk to your healthcare professional about the best way to fgmd baby while you are being
treated with RINVOQ.

Adults aged 65 years and older
Side effectsincluding serious side effectsave occurred more often in patients aged 65 years and older.

If you are65 years of ager olderyoumay bemore at risk of infections, heart problen{gcluding heart
attack, and some types of cancer. Your doctor will discuss with ytoesifment with RINVOQs right for
you.

Tell yourhealthcare professionahbout all the medicines you take, including amlyugs vitamins,
minerals, natural supplements or alternative medicines.

The following may interact withRINVOQ

1 medications for fungal infections (such as ketoconazole, itraconazole, posaconazole or

voriconazole).

a medication to treat bacterial infections called clarithromycin.

a medication to treat bacterial infections like TB called rifampicin.

a medication to prevent seizures called phenytoin.

medications that affect your immune system (such as azathioprine, cyclosporin, and tacrolimus).

medications that may increase your risk of gastrointestinal perforafiotéch are tears in the

stomach or intestine wa(such as nossteroidal antiinflammatory medicines, opioids, and

corticosteroids)

f an herbal remedy used mainly for depression calleWwgtKy Q& 2 2 NI 6 K& LIS NRA Odzy

9 products or juices containing grapefruit. Avoid eating or drinking any products or juices containing
grapefruit while taking RINVOQ.

=A =4 =4 =4 =4

These products may affect the amount of RINVOQ in your blood.
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Howto take RINVOQ

Take exactly as your healthcgymfessionatells you.

Take once per day with or without food.

Swallow tablets whole with water at about the same time each day.

Do NOT split, crush or chew the tablets.

Do not change your dose.

Do not stop taking RINVOQ without first talking with your healthpaodessional

= =4 =4 =4 -4 =9

Your healthcare professional may prescribe RINVOQ alone or in combination with other medication. If you
receive treatment with another drug, your healthcare professional will tell you how to take it. Be sure to
read the package leaflet for the other drug @ell as this onelhe AbbVie Care Patient Support Program
(1866-848-6472)is also available to you if you have any questions regarding your treatment.

How to openthe bottle and puncture the foil:

RINVOQ tablets will be given to you in bottles. Each bottle is sealed with foil and then closed with a cap.
The cap has a cutting tool that can be used to help you puncture the foil seal.

1. The cap of the RINVOQ bottle has a foil cutting tool.

2a.To remove the cap from the bottle, push down and (at the same time) tt

@ the cap counterclockwise.

|| 2b. Turn the cap over. Place the cutting tool near the edge of the foil seal.
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3. Push down to make a hole in the foil. Move the cutting tool around the ec
of the foil. This will cut the foil all the way around.

=

4.When you have taken your tablet, put the cap back on and close the bott

~

—

Usual dose:

Rheumatoid ArthritisPsoriatic ArthritisAxial SpondyloarthritisAnhkylosing Spondylitend Nonr
radiographic Axial Spondyloarthritis)

Adults (18 years of age anlder): The recommended dose is one g tablet once a day.
Eczema:

Adolescentg12 years of age and older weighing at leastld): The recommended dose is one iy
tablet once a day.

Adults (18 to 64 years of ageThe recommended dose dse 15 mgtablet once a day
Your doctor may prescribe one 30 mg tablet once a day, if necessary.
Adults (65 years of age or oldgrThe recommended dose is one gy tablet once a day.

Ulcerative Colitis

Adults (18 to 64years of agg The recommended oral dose is one 45 mg tablet once a day for 8 weeks.
After 8 weeks, his will be followed by one 1fig or one 30 mg tablet once a day for your ldagm
treatment.

Adults (65 yearsof age orolder): Therecommended oral dose is one 45 mg tablet once a day for 8 weeks.
After 8 weeks, this will be followed by one 15 mg tablet once a day for yowtéongtreatment.

[ NPKYQa 5AaAaSlasSy

Adults (18 to 64 years of ageYhe recommended oral induction dose of RINVOQ is 45 mg once daily for

12 weeks. After 12 weeks,is will be followed by one 15 mg or 30 mg tablet once a day for yourtérng
treatment.

Adults (65 years or older)fhe recommended oral induction dose of RINM&» mg once daily for
12 weeks. After 12 weekshe recommended orahaintenancedose is 15 mg once a day for your leng
term treatment.

Your healthcare professional may interrupt your treatment WwRiNVOQ if you have certain side effects.

Overdose:
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If you think you, or a person you are caring for, have taken too nRIBl/OQcontact a healthcare
professional, hospital emergency department, or regional poison control centre immediately, €
there are no symptoms.

Missed Dose:

9 If you miss a dose of RINVOQ, take your dose as soon as you renaanhieg as it iat least 10
hours before your next doseDO NOTake more than Xablet per day.

9 If you forget your dose for an entire day, skip thessed dose and take only a single dose as usual
the following day.

1 DoNOTtake a double dose to make up for a forgotten dose.

What are possible side effects from usiRjNVOQ

These are not all the possible side effects you heyewhen takingRINVOQIf you experience any side
effects not listed heretell your healthcare professional

throat and nose infections
cough

headache

nausea

cold sores

back pain

acne

weight gain

=4 =4 =4 = - -4 -8 -9

If you haveeczemayou may also get the following side effects:

1 inflammation (swelling) of the hair follicles
1 flu (influenza)

9 pain in your belly (abdomen)

i fatigue (feeling unusually tired and weak)

If you have ulcerative colitis, you may also get the following side effects:
M rash

RINVOQ can cause abnormal blood test results. Your healthcare professional will decide when to perform
blood tests and interpret the results.

Serious side effects angthat to do about them
Talk to your healthcare professiona  Stop taking drug

Symptom / effect and get immediate

Only if severe In all cases medical help
COMMON
Bronchitis(inflammation in the lung):
persistent cough with or without \Y
mucus, fatigue, shortness of breath
Herpes Zostefshingles): \Y

RINVOQ (upadacitinib) Page 98 of 101



Serious side effects amghat to do about them
Talk to your healthcare professiona  Stop taking drug
and get immediate
medical help

SR s Only if severe In all cases
painful skin rash with blisters and
fever

Pneumonia(lung infection):
coughing, fever, fatigue
UNCOMMON

Anemia(low redblood cells)
shortness of breathfeeling very tired,
pale skin, fast heartbeat, loss of
energy, weakness

Cellulitis(skin infection): redness,
swelling, painful skin

Deep vein thrombosigblood clot in
the deep veins of théeg or arm):
swelling, pain, arm or leg may be \%
warm to the touch and may appear

red

Fever \Y
Liver problemsyellowing of the skin

or eyes, dark urine, abdominal pain,

nausea, vomiting, loss of appetite,

itching

Osteoarthritis(wear andear

arthritis): pain, swelling, and stiffness \Y
in joints

Pulmonary embolism(blood clotin

the lung) sharp chest pain, coughing \Y,
up blood, suddemshortness of breath

Urinary tract infection difficulty or

increased need to urinate, pain or

burning sensation when peeing, pain \Y

in the pelvis or middle of the back,

urine that is cloudy or bloody

RARE

Arterial thrombosis(blood clot in an

artery): chest pain, shortness of

breath, dizziness, face drooping on

one side, weakness in one arm, slurr: \Y
speech, limbs may become painful,
skin on limb may be pale or blue in
colour and cold
Gastrointestinalperforation (tear in
the stomach or intestinal wall):
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Serious side effects amndthat to do about them
Talk to your healthcare professiona  Stop taking drug

Symptom / effect and get immediate

Only if severe In all cases .
medical help
abdominal pain, feeling sick, vomiting
constipation, fever
Hypercholesterolemiéyperlipidemia vV

(high cholesterol)

Increased Creatine Phosphokinase

(CPK; CPK is an enzyme found in the

blood when there is muscle damage) \Y

muscle aches, pajor stiffness;

muscle weakness

Neutropenia, leukopenia or

lymphocytopenia(low white blood

cells): fever or infection, fatigue, ache \%

and pains, fldike symptoms, swollen

lymph nodes, painful joints

Major Heart Related Problems such ¢

Heart Attack and Strokeshortness of

breath, discomfort in the center of

your chest that lasts for more than a

few minutes, or that goes away and

comes back, severe tightness, pain,

pressure, or heaviness in your arms, \%
back, stomach, chest, throat, neck, o

jaw, breaking out in cold sweat,

nausea or vomiting, feeling

lightheaded, wakness in one part or

on one side of your body and slurred

speech.

Oral candidiasigthrush in the mouth:

thick white patches in the mouth, vV

tongue or on the throat, sore throat

Skin cancernew skin lesions during o

after therapy or if arexisting lesion \Y

changes appearance

Cancers involving different body
organs

UNKNOWN FREQUENCY
Allergic reactiongtrouble breathing
chest tightness, wheezing, severe
dizziness or lighheadedness, swellinc
of the lips, tongue or throatives)

If you have a troublesome symptom side effectthat is not listed here or becomes bad enough to
interfere withyour daily activitiestell your healthcare professional
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Reporting Side Effects

You can report anguspected side effects associated with the use of health products to Health
Canada by:

f Visiting the Web page ofidverse Reaction Reportifiattps://www.canada.ca/en/health
canada/services/drughealth-products/medeffectcanada.htm for information on how to
report online, by mail or by fax; or

1 Calling tolifree at 1:866-234-2345.

NOTEQontact your health professiondlyou need information about how to manage your side
effects.The Canada Vigilance Program does not provide medical advice.

Storage:

Storeat 2 to 25°C in the original bottleith the desiccanto protect from moisture.

Keep out of reach and sight of children.

52 y2i dza8 GKA& YSRAOAYS | FGUSNI GKS SELANIGAZ2Y RIEG
If you want more information aboutRINVOQ

9 Talk to youtealthcare professional

1 Find the full product monograph that is prepared for healthcare professi@malsncludes thi®atient
MedicationInformation by visiting theHealth Canada websitéhttps://www.canada.ca/en/health
canada/services/drughealth-products/drugproducts/drugproductdatabase.htmlthe
Y ydzF I O dzNBWIDsbbvig. G mrby dalfng-888704-8271

9 Additional guidance and support can be obtained by calling the AbbVie Care Support Program at
1-866-848-6472.

This leaflet was prepared #bbVie Corporation
Last RevisedUL 052024
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